MANUAL DE INSTRUCCIONES - INSTRUCTION MANUAL - GUIDE D'UTILISATION - BEDIENUNGSANLEITUNG -
MANUALE D'USO - MANUAL DE INSTRUGOES - MANUAL DE INSTRUCTIUNI - HANDLEIDING *
UZEMELTETESI UTASITAS - PYKOBOACTBO MO 3KCMJTYATALIUM - INSTRUKCJA OBSLUGI

54581

(ES) DESMONTADORA DE NEUMATICOS SEMIAUTOMATICA CON BRAZO OSCILANTE ............... 2
(EN) SEMIAUTOMATIC TIRE CHANGER WITH SWING ARM 20
DEMONTE PNEU SEMI-AUTOMATIQUE AVEC BRAS PIVOTANT 38
HALBAUTOMATISCHE REIFENMONTIERMASCHINE MIT SCHWENKARM .....couuunnverrssnnnnnnes 56
(IT) SMONTAGOMME SEMIAUTOMATICO CON BRACCIO OSCILLANTE 74
TROCADOR DE PNEUS SEMIAUTOMATICO COM BRAGO OSCILANTE .cvuuuu..evversmnsnnnnnneens 92
SCHIMBATOR SEMIAUTOMAT DE ANVELOPE CU BRAT OSCILANT 110
(ND HALFAUTOMATISCHE BANDENWISSELAAR MET ZWENKARM 128
(HU) FELAUTOMATA GUMISZERELO GEP LENGOKARRAL 146

NMONYABTOMATUYECKUIA LLMHOMOHTAXHbIA CTAHOK C MOBOPOTHbIM PbIYATOM ..... 164
POLAUTOMATYCZNA MONTAZOWNICA OPON Z RAMIENIEM WYCHYLNYM .......covvvurrnnne 182



REF.54581

E MANUAL DE INSTRUCCIONES

PRESENTACION DEL PRODUCTO

La desmontadora semiautomdtica de neumdticos estd especialmente disefiada para el des-
montaje/montaje de neumaticos en las llantas.

INSTRUCCIONES DE SEGURIDAD
Lea detenidamente el manual de usuario antes de utilizar el producto.

El incumplimiento de las indicaciones del manual podria suponer dafios perso-
nales y/o al producto. Por favor guarde las instrucciones para futuras consultas.

Utilice la mdquina sélo para el uso que se ha disefiado.

El fabricante no se responsabiliza del dafo ocasionado por la falta de cumplimiento de dichas
indicaciones. El uso de la maqguina queda reservado al personal cualificado, que previamente
haya leido y comprendido el manual detenidamente, y a aquellas personas con experiencia
previa con maquinaria similar. Cualquier cambio y mds alld del dmbito de uso en esta mdaquina
sin el permiso del fabricante o en desacuerdo con el manual, puede causar el mal funcionamien-
to y dafios a la maquing, el fabricante puede cancelar la garantia

cobertura de la garantia. Si algunas piezas se dafian debido a alguna razoén, sustituyalas de
acuerdo con la lista de piezas de repuesto. Piezas de repues-
to. (Atencién: la garantia es de un afo fecha de entrega del
fabricante; la garantia excluye las piezas de facil rotura).

- No ponga las manos debajo del cabezal de montaje/
desmontaje durante la operacion;

- No ponga las manos entre las mordazas durante la
operacion;

- No poner las manos dentro del talén del neumdtico du-
rante el desmontaje;

- Asegurese y compruebe que el sistema estd equipado
con un buen circuito de puesta a tierra;

- No poner los pies entre la pala destalonadora vy la ca-
rroceria durante la operacion;

-No trabajar sin las etiquetas de advertencia

ESPECIFICACIONES TECNICAS
Bloqueo de llanta exterior 10-19"
Blogueo de llanta interior 12-22
Didmetro maximo de rueda 1040mm (41)
Anchura maxima de rueda 355mm (14")
Presion de trabajo 8-10 BAR
Alimentacion 220V
Potencia de motor opcional 0.55/0.75/1.1 Kw
Par maximo de rotacion (plato giratorio) 1078Nm
Dimensiones generales 96x76x86,5cm
Nivel de ruido 75dB

NOTA: Las dimensiones de llanta estdn basadas en llantas de hierro, las llantas de aluminio
son mds gruesas.



REF.54581

K: BLOQUEO COLUMNA

M: BRAZO VERTICAL

S: AMORTIGUADOR DE GOMA
T: PALANCA

U: PEDAL DESTALONADOR

V: PEDAL DE GARRAS

Y: MESA GIRATORIA

Z: PEDAL DE ROTACION

LISTADO DE PARTES .
C: COLUMNA

F: PALA DESTALONADORA

G: GARRAS —x :

l: CABEZA MONTADORA/DESMONTADORA = ’r:\- C

MONTAJE

Saque el clavo que estd clavado en la placa con la mordaza de punta; desembale la caja de
carton y la cubierta de pldstico. Compruebe y asegurese de que todas las piezas indicadas en
la lista de piezas de repuesto. Si falta alguna pieza o estd rota, por favor no utilice la maquina 'y
pdngase en contacto con el fabricante o distribuidor lo antes posible.

Fig 1

Fig3

Instalacion:

1. Desenrosque las tuercas de la parte inferior, coloque la maquina y calibrela con la regla ho-
rizontal.

2. Monte la mdquina con todos los tomillos y para asegurarse de que la maquina es

estable. Asegurese de que el sistema estd equipado con un buen circuito de puesta a tierra para
evitar fugas eléctricas.

2. 2. Desenrosque la tuerca A del cuerpo de la maquina B como se muestra en la Fig. 3.

3. Levante la columna C; montela en el cuerpo de la mdaquina B utilizando la tuerca A a través
del perno situado en el cuerpo de la mdquina B. Si la columna se afloja, apriete inmediatamente
o podria dafar el neumatico.

Conexiones eléctricas y neumaticas

Antes de proceder a la instalacién y conexién, revise que el suministro de corriente se corres-
ponde con el de la ficha técnica de la maqguina. Todas las operaciones eléctricas y neumdticas
deben llevarse a cabo por un electricista profesional. Conecte el conector de aire comprimido
gue estd en el lado derecho de la maquina con el sistema de aire comprimido. La red eléctrica a
la que se conecta la maquina debe tener un dispositivo de proteccion con fusibles y una buena
proteccion de puesta a tierra de la cubierta exterior. Instale el interruptor automdtico de aire de
fuga en la red eléctrica, la corriente de fuga se establece en 30A

Precaucién: No hay enchufe de alimentacion para esta maquina, el usuario debe auto conectar
un enchufe de alimentacién no inferior a 16A, asi como en linea con el voltaje de la maquina. O
conectar directamente con la fuente de alimentacién de acuerdo con los requisitos anteriores.



REF.54581

OPERACION

%7: Pedal Giratorio (2)

: g E : Garras de apertura y cierre (V)

o Pedal destalonador (U)

La operaciéon de cambio consiste en tres partes:

1) Destalonado del neumatico

2) Desmontaje del neumatico

3) Montaje del neumatico

Atencion: Antes de cualquier operacion, no lleve ropa suelta i utilice casco, guantes y calzado
antideslizante. Asegurese quitar la presién de aire por completo del neumdatico vy retirar las con-
trapesas de la llanta.

Destalonado del neumatico: Agote el aire del neumdtico por
completo. Coloque el neumdtico contra el tope de goma. Co-
loque la paleta contra el talén a unos 10mm del borde de la
llanta. Presione el pedal destalonador (U) para introducir la
paleta en el neumdtico. Repita las operaciones anteriores en
diferentes posiciones del neumdtico y en ambos lados hasta
gue quede completamente liberado.

Desmontaje del neumatico: Asegurese de retirar todos los pe-
sos de la llanta y de vaciar completamente el aire del neumd-
tico antes de realizar esta operacion. Aplique grasa lubricante
(0 un lubricante similar) alrededor del taldon del neumdatico. La
falta de lubricante puede provocar un desgaste excesivo del
neumdtico.

Sujete la rueda segun los métodos que se indican a continua-
cion, teniendo en cuenta las dimensiones indicadas:

a- para sujetar la rueda desde el exterior:

Abra y cierre las mordazas del pedal (V) hasta la mitad, po-giz.

ferencia en la plataforma giratoria (Y); cologue el neumatico’ §
en la plataforma giratoria, sujete la llanta y abra y cierre las
mordazas del pedal (V) hasta que la rueda quede sujeta por
las mordazas.

b- sujetar la rueda desde el interior:

Posicionar las cuatro mordazas (G) y dejarlas todas cerradas. Coloque el neumatico sobre la
plataforma giratoria y pise las mordazas abriendo y cerrando el pedal (V) para abrir las morda-
zas y bloquear asi la rueda.

Precaucion: Verifique que la llanta esta debida y uniformemente sujeta por las cuatro garras
antes del siguiente paso



REF.54581

Baje el brazo vertical (M) hasta que la cabeza de montaje/des-
montaje (I) descanse junto al borde de la llanta, gire la palanca
de bloqueo para bloguear el brazo vertical y el brazo oscilante en
su posicion, y ajuste también el balancin para que la cabeza de -4
montaje/desmontaje pueda elevarse automdticamente 2 mm-3
mm desde el borde de la llanta. Inserte la palanca de elevacion
(T) entre el talon del neumatico y la seccién delantera del cabezal
de montaje/desmontaje (I), y mueva el neumdatico por encima del
cabezal de montaje/desmontaje como se muestra en la figura.

Precaucién: Cadenas, brazaletes, ropa suelta y cualquier otro
objecto cerca de partes rotatorias pueden suponer un peligro para el operador de la maquina.

Montaje del neumatico

Precaucion: Verifique que el neumdtico y la llanta son del mismo tamafio antes de proceder a su
montaje. Para evitar cualquier dafio, asegurese de lubricar el talén del neumdtico debidamente
con la lubricacién recomendada por el fabricante. Monte el neumdtico y verifique el estado
del mismo. Cuando monte la llanta, evite colocar las manos en las garras. Bloquee el brazo de
montaje vertical hexagonal, coloque el neumdtico en la llanta, deje que el balancin vuelva a su
sitio como para desmontar el neumdatico. Deje que un lado del neumdatico baje por encima de
la seccién trasera del cabezal de montaje, y el otro lado por debajo de la seccién delantera del
cabezal de montaje. Sujete el neumatico con las manos o el brazo de ayuda vy, a continuacion,
gire la plataforma giratoria para montar el talén del neumdtico.

Repita la operacién anterior para montar el neumdtico con el talén hacia arriba.

Inflado del neumatico:

La operacion de inflado es muy peligrosa si el montaje no se realiza segun indican las operacio-
nes anteriores, o si el neumatico ha sufrido dafios durante su montaje. El estallido del neumdatico
va hacia arriba y hacia fuera, y su estallido puede provocar lesiones o la muerte.

Un neumdtico puede estallar por:

1) Cuando la llanta y el neumdatico no son de la misma medida

2) El neumatico o llanta estan dafnados

3) La presién de inflado se encuentra por encima del mdximo recomendado por el fabricante
4) El operador no sigue las instrucciones de seguridad

Por favor, respete los siguientes pasos:

1) Asegurese que la llanta y el neumatico son de la misma medida

2) Retire el tapon de la valvula

3) Asegurese que la boquilla esta presionada hasta el fondo.

4) Lubrique la llanta y el perfil del neumatico

5) Infle el neumdtico con pausas, mientras infle, verifique constantemente la presion en el mano-
metro, verifique también si el talén del neumdtico estd asentado totalmente o no. Repetir la ope-
racion hasta asegurar el taldn. Para llantas convexas hay que tomar precauciones adicionales.
6) Infle hasta lograr la presién requerida.

Precaucion: Nunca supere el limite de presién facilitado por el fabricante. Mantenga las manos y
el cuerpo alejados del neumdtico cuanto se esté inflando. Sélo personal debidamente formado
puede realizar tales operaciones, evite el paso de personal no autorizado cerca de la mdquina.

Movimiento de la maquina:

Utilice una carretilla elevadora para mover la mdquina. Desconecte la mdquina de la alimenta-
cion eléctrica y neumdtica, levante la base e inserte las horquillas de la carretilla. Mueva al sitio
deseado y asegurela al suelo debidamente.

Nota: La ubicacién de la maquina debe cumplir la regulacién de seguridad.



REF.54581

MANTENIMIENTO

Precaucioén: sélo los profesionales pueden realizar el mantenimien-
to. Para prolongar la vida util de la mdquina, realice el mantenimiento
oportuno de acuerdo con el manual. De lo contrario, afectard a la fia-
bilidad de la maquina o incluso causard lesiones al operador y a otras
personas cercanas.

Precaucién: antes de realizar cualquier mantenimiento, desconectar la
desmontadora de la alimentacion eléctrica y neumdatica, y pisar el pe-
dal de apertura y cierre de las mordazas o el pedal de rotacion de la
plataforma giratoria durante 3~4 veces para evacuar todo el aire com-
primido de la mdquina. Las piezas dafadas deben ser sustituidas por
personal profesional con las piezas de repuesto suministradas por el fabricante.

- Limpie la maquina una vez al dia después del trabajo. Limpie la su-
ciedad de la plataforma giratoria con gasodleo una vez por semana y
lubrigue las correderas y las pinzas.

- El siguiente mantenimiento debe realizarse al menos una vez al mes:
Comprobar el nivel de aceite en el nebulizador, rellenar con aceite
SAE30# si es necesario.

Desenroscar con la llave hexagonal (E). Basado en la conexiéon de
aire comprimido,

primero, abra y cierre el pedal o el pedal de rotacion de la platafor- Orain valves
ma giratoria 5-6 veces. A continuacién, compruebe si el aceite en el
nebulizador de aceite cae un goteo de aceite. Para el funcionamiento
continuo, pisar dos veces cada vez, y deje caer un goteo de aceite.

De lo contrario, ajuste el tornillo (D) que controla la entrada de aceite
con un destornillador de punta fina.

Tal y como se muestra en la imagen, cuando encuentra agua en el vaso,
apriete la valvula para liberar el exceso de agua.

Nota: Tras los primeros 20 dias de uso, reapriete las garras con tornillos (B)
en la mesa giratoria

Nota: En caso de pérdida de potencia de la mesa, verifique si la correa
tiene la tensién adecuada siguiendo los pasos:

Retire la cubierta izquierda quitando los tornillos; ajuste los dos tornillos
del soporte de motor, deje una distancia adecuada entre el soporte de
motor y la base del motor. Apriete los tornillos para la tension de correa.
Desconecte siempre la maquina de la corriente e instalaciéon neumdatica
para este tipo de mantenimiento.

Nota: Si el brazo hexagonal vertical no se bloquea o no sigue el requeri-
miento de 2-3 mm des de la parte inferior del cabezal de montaje/des-
montaje hasta el borde, ajuste la placa de bloqueo hexagonal, y ajuste
lar (X).

Nota: para conseguir la fiabilidad de las garras y la pala destalonadora,
operar siguiendo los puntos para mantener las vdalvulas limpias:

1) Retire la tapa izquierda de la maquina quitando los 2 tornillos.
2) Afloje el silenciador de la valvula (A) que pertenece a las garras, y al
pedal destalonador. :
3) Limpie los silenciadores con aire comprimido, y sustituyalos en caso
conveniente.




REF.54581

TROUBLE SHOOTING TABLE

Problem

La mesa giratoria no gira o lo hace
solo en una direccion

Desmonte o fije la rueda, el

plato giratorio no puede blo-
quearse (girar con rueda);

Las mordazas tardan en abrirse/
cerrarse; El plato giratorio bloquea
la llanta incorrectamente.

La cabeza de montaje/desmonta-
je toca siempre la llanta

El pedal de apertura y cierre de
la mordaza no puede volver a la
posicién original.

Pala destalonadora funciona con
dificultad

Reason

Interruptor de marcha atrds roto
Correa rota

Mall funcionamiento del motor

Perdida del sistema de aire com-
primido

El cilindro de sujecién no trabaja
Garras gastadas

Arandelas del cilindro de sujecion
rotas

Plato de bloqueo mal ajustado

Tornillos del mandril sueltos; el brazo
vertical hexagonal no se puede
bloquear con la placa de bloqueo

Muelle del pedal roto

Silenciador atascado

Solution

Reemplazar el interruptor de marcha
atrdas

Cambie la correa
Compruebe el cable del motor o el

cable del blogue de terminales;
Sustituya el motor si estd roto.

Verifique las partes del sistema de
aire comprimido

Reemplace el cilindro del pistén

Reemplace las garras

Cambie las arandelas

Cdmbielo o djuste.

Apriete los tornillos; vuelva a colocar
la placa de blogueo.

Cdmbielo

Limpielo o cémbielo.

La arandela del cilindro del desta- Cdmbiela
lonador estd rota.
LISTADO DE PARTES
Cadigo Cadigo de pedido Nombre Caodigo Cédigo de pedido  Nombre
200-10 C-200-500000-0 Amortiguador del 200-532 S-000-059262-0 JuntaenO
destalonador 599x2.62
3M S-005-168115-0 JuntaenV 307 S-000-020265-0 Junta en O 20x2.65
185x168x10.8
226 S$-005-020075-0 Junta en V 20x28x7.5 604 S-042-000686-0 Correa del cam-
biador de neuma-
ticos A-28
200-321 S-000-175500-0 Junta en O @173.4x5.3  200-308  S-000-180500-0 Junta en O 1805
227 S-000-063265-0 Junta en O 63*2.65 702 C-200-900000-0 Manguera de aire
331 S-000-019262-0 Junta en O @1962.62 804 S-033-200002-2 Nebulizador de
aceite
200-228  C-200-540000-0 Piston del cilindro de 801 S-033-200002-1 Filtro de presién de
sujecion @70 alivio
200-426 S-060-016000-1 Interruptor de marcha 521 S-000-030355-0 Juntaen O
atras @30x3.55
232 S-000-019262-0 Junta en O @19.6x2.62 306 S-000-016265-0 Juntaen O
D16x2.65



200-1
200-2
200-3

200-9
600-10
m

12
200-13

200-3

i

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0

B-040-061412-1
B-014-080251-0

B-010-080201-0

B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0

C-200-510000-0

C-200-470000-0
B-010-080201-0

B-040-081715-1

w02 A 215
—‘l
= =

| &+
W | o l Pé =)
WAV -

Cuerpo de la maquina
Cubierta delantera del pedal
Cubierta izquierda

Perno de cabeza hexagonal
M6x10

Arandela plana @6141.2

Perno de cabeza hexagonal ex-
terna M8x25

Perno de cabeza hexagonal
M8x20

Arandela plana @ 6141.2
Amortiguador de pie de goma
Amortiguador del destalonador
Tornillo de tierra M6x40
Palanca de elevacion

Resorte del brazo del destalo-
nador

Goma del brazo del destalona-
dor

Caja de aceite-agua

Perno de cabeza hexagonal
M8x20

Arandela plana @ 8171.5

REF.54581



REF.54581

gl
P

0

600-101
200-102

103

104
105
200-106

n9
200-120

200-121
128

130
200-133
200-134
136

137
135-3#
200-138
200-139
200-140
41

200-158

200-160
200-161
200-162

163
200-164
165

166
167

200-168
200-169

200-170

CX-204-250000-0
CX-200-190000-0

B-014-140301-0

B-050-140000-0
CX-200-140000-0
C-200-350000-0

B-010-100501-0

C-200-490000-0

C-200-390000-0

B-040-102020-1

B-001-100001-0

CX-200-160000-0

C-200-520000-0

CX-200-170000-0

B-014-100251-0

CW-113-020303-0

CX-200-150200-0

C-203-150100-3

C-200-150400-0

B-007-120121-0

C-200-230200-0

CX-200-230000-0
CX-200-200000-0
C-200-240000-0

B-050-080000-0
C-200-210000-0
B-014-080251-0

B-004-120071-1
B-007-120301-0

C-200-480000-0

CX-200-220000-0

CX-200-180000-0

Columna cuadrada

Pasador del brazo osci-
lante

Perno hexagonal exterior
M14x30

Arandela de resorte @14
Arandela grande

Manija de djuste de la co-
lumna

Perno de cabeza hexago-
nal M10x50

Tapa del brazo vertical
200

Resorte del brazo vertical
Arandela plana @10X2
Tuerca autoblocante M10
Brazo vertical 200
Arandela del brazo vertical
Arandela plana del cabe-
zal de montaje/desmon-
taje

Perno hexagonal exterior
M10x25

Cabezal de montaje/des-
montaje completo BO3#

Polea del cabezal de mon-
taje/desmontaje

Cabezal de montaje/des-
montaje BO3#

Pasador redondo hexa-
gonal

Perno de cabeza hexago-
nal M12X12

Cubierta del mango de
bloqueo

Mango de bloqueo
Placa de bloqueo

Cubierta del bloque de
bloqueo

Arandela de resorte @8
Tuerca del eje excéntrico

Perno hexagonal exterior
M8x25

Tuerca M12X1.75X7

Perno de cabeza hexago-
nal M12X30

Tapa de la placa de blo-
queo

Tablero de blogueo hexa-
gonal 200

Brazo oscilante 470



REF.54581




REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
21

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240

241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0

B-001-120001-0

Ensamblaje del plato giratorio no central
Tapa de mandibula 200

Mandibula 600

Arandela grande

Arandela de resorte @16

Perno de cabeza hexagonal externa M16x40
Tapoén del plato giratorio

Conjunto de varilla de conexion 615

Plato giratorio cuadrado 615

Arandela del plato giratorio cuadrado
Anillo de retencién @65 (eje)

Guia deslizante de mandibula con pasador
Arandela plana @12X25X2

Anillo de retencion @12 (eje)

Perno de cabeza hexagonal externa M12x80
Arandela de blogueo de dientes @12x20.5x1
Arandela plana @12X30X3

Tuerca de varilla de conexion

Guia deslizante de mandibula sin pasador
Varilla de conexién roscada

Varilla del piston del cilindro de sujecion
Cubierta del cilindro basculante sin mango
Unién recta 1/8"-@8

Junta en 'V 202875

Junta en O 68.26*3.53

Piston del cilindro basculante

Arandela plana @12X25X2

Tuerca autoblocante M12X7X1.75

Barril del cilindro de sujecion

Junta en O 196X2.62

Cubierta del cilindro basculante con mango
Union 1/8

Tuerca autoblocante M8

Cilindro de sujecion completo 180

Plato giratorio no central completo

Perno de cabeza hexagonal M8x25

Tuerca autoblocante M12

Soporte de placa de mandibula M12x80

Soporte de placa de mandibula 2

Tuerca autoblocante M12



REF.54581




REF.54581

200-301

302

303
304
305
306

307

200-308

200-309

200-310

3n
200-312

200-313

34

200-315

316

317

318

200-370

331
355

357

B-010-140301-0

B-001-060001-0

$-018-010408-0
B-004-160001-1
B-040-162820-1
$-000-016265-0

$-000-020265-0

S$-000-175500-0

CX-200-050500-0

C-200-050100-0

S-005-168115-0
C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

S-000-019262-0
C-098-600100-0

$-010-010408-0

Permno de cabeza hexago-
nal M14x30

Tuerca autoblocante M6

Union (90°) 1/4"-@8
Tuerca M16*1.5
Arandela plana @16282
Junta en O @16"2.65

Junta en O @20*2.65

Junta en O @170.8x5.33

Conjunto de cubierta del
cilindro del destalonador

Varilla del piston del cilindro
del destalonador

Junta en V 185X168X10.8

Piston del cilindro del des-
talonador

Barril del cilindro del desta-
lonador

Perno de cabeza hexago-
nal Mé6x16

Conjunto de pala del des-
talonador

Permno de cabeza hexago-
nal M12x90

Tuerca autoblocante

M16"1.5

Correa guia

Cubierta de protecciéon de
la pala del destalonador
(opcional)

Junta en O ©@1962.62

Barril de la vélvula de esca-
pe del cilindro del destalo-
nador

Union recta 1/4"-@8

200-13

319

320

321
200-321
200-322

200-323

200-324

325

326

327
328

329

330

200-334

350

351

352

353

354
356

C-200-360000-0

B-050-140000-0

B-055-160001-0
B-040-162820-1
S-000-180500-0
CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1
B-050-080000-0

B-014-080201-0

$-011-010808-0

CW-108-020000-0

CW-112-209800-0

$-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0
$-023-010401-6

Resorte del brazo del
destalonador

Arandela de resorte

Q4

Anillo de retencion @16
Arandela plana

Junta en O 180x5

Brazo del destalona-
dor 200

Pasador del destalo-
nador

Pasador de rotacion
del cilindro del desta-
lonador

Arandela
12242

plana

Tuerca autoblocante
M12

Arandela plana @8303

Arandela  de resorte
@8

Perno  de cabeza
hexagonal externa
M8x20

Union recta 1/8"-@8

Cilindro completo del
destalonador

Vdlvula de escape del
cilindro del destalo-
nador

Union (90°) 1/8"-@8
Cubierta de la valvula

de escape del cilindro
del destalonador

Arandela de sello

Sello bidireccional

Silenciador



126 452

130 420 459

REF.54581




REF.54581

200-401

221-402

405

406

407

408

409

410

41

200-412

200-413

200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425

200-426

427

200-480

C-200-060400-0

C-221-060300-0
B-055-120001-0
B-040-122520-1
B-017-040301-0
B-040-040000-1
B-001-040001-0
B-001-080001-0
B-040-081715-1
C-200-061300-0
C-200-060100-0
C-200-380000-0
C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0
B-004-040001-0
$-060-016000-1
B-010-060201-0

CW-109-020000-
0

Pedal de inte-
rruptor de marcha
atrds

Pedal de vdlvula
de 5 vias (derecha)

Anillo de retencién
212

Arandela
@12242

plana

Tornillo de cabeza
cruzada M4X30

Arandela plana
D4

Tuerca  autoblo-
cante M4

Tuerca  autoblo-
cante M8
Arandela plana
@8171.5

Varilla de conexion
de leva

Placa de soporte
del pedal

Resorte del pedal

Leva

Arandela de leva

Perno de cabeza
hexagonal Méx20

Arandela
6121

plana

Tomillo autoperfo-
rante de cabeza
cruzada ST2.9*12

Tapa de la leva
Valvula de 5 vias
completa para ci-

lindro de sujecion

Valvula de 5 vias

completa para
cilindro  destalo-
nador

Cubierta del inte-
rruptor de marcha
atrds

Tuerca M4

Interruptor de mar-
cha atrds

Perno de cabeza
hexagonal Méx20

Conjunto completo
de 3 pedales

428

429

430

200-431

432

433

434

200-435

437

438

439

440

441

442
445

200-449

200-451

452

453

200-455

200-456

457
459

616

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1

B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

$-012-010808-0
S-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Arandela
6X12X1

plaona @

Arandela plana @ 4

Tornillo de cabeza re-
donda cruzada M4*16

Mango del interruptor
de marcha atras

Tuerca autoblocan-
te M6

Arandela plana @3
Tornillo de cabeza
cruzada M3X18

Varilla de conexién
del pedal

Eje delantero del pe-
dal

Tuerca M8
Resorte de torsién del
pedal

Perno  de cabeza
hexagonal M8x50

Perno de cabeza
hexagonal M8x20

Unién1/8- @ 8
T-unionl/8-2* @ 8
Vdlvula de 5 vias (iz-
quierda)

Cubierta de la valvula
de 5 vias

Tormillo de cabeza
cruzada ST29*14
Silenciador 1/8"

Varilla de la valvula
de 5 vias

Separador de varilla
de la vélvula de 5 vias
Junta en O 12204

Cable de alimenta-
cion

Cable de motor



200-501

502
503

200-504

505

506
200-507
508
200-509
200-510
200-5T1

512

513
200-514
S]IS)
516

517
200-518

519

520

521
200-522
523

524

525
200-526

C-300-320302-0

$-040-030204-0
S$-005-020080-1

C-200-320500-0

B-014-080251-0

B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0

B-014-100551-0

B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0

B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
S$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

REF.54581

Cubierta inferior de la caja
de cambios

Rodamiento 30204

Sello de caja de cambios @
20x35x8

Polea de correa de la caja
de cambios

Perno hexagonal externo
M8x25

Arandela de chaveta 6x20
Varilla de gusano
Rodamiento 6010

Eje del engranaje de gusano
Engranaje de gusano

Separador de eje del en-
granaje de gusano

Perno hexagonal externo
M10x55

Arandela de resorte @10
Pasador 6X20
Arandela plana @10x20x2

Perno de cabeza hexagonal
M6x20

Arandela plana @ 6141.2

Cubierta superior de la caja
de cambios

Arandela de chaveta 10x40
Arandela de chaveta 14x40
Sello en O @ 30"3.55

Sello resistente al aceite
Tuerca autoblocante Mé
Arandela de resorte @ 8
Arandela plana @ 8x30x3

Caja de cambios completa



REF.54581

=)

200-504

601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

6N

612
613
614

200-615
616
617
200-618

C-200-320500-0

S-050-220110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0

$-042-000686-0

B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0

CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

Polea de correa de engra-
naje

Motor 220V/50HZ
Motor 220V
Polea de correa del motor

Perno de cabeza hexagonal
M8x12

Correa del cambiador de
neumadticos A-28

Perno hexagonal externo
M8X65

Arandela plana @8X30X3
Condensador 80uF, 110V
Condensador 50uF, 220V
Arandela plana @10X20X2
Arandela de resorte @10

Perno hexagonal externo
M10X25

Perno hexagonal externo
M8X35

Tuerca M8
Arandela plana $8X22X2

Arandela de goma del mo-
tor

Soporte del motor
Cable del motor 5x1.0
Arandela muelle ¢$8

Amortiguador de goma del
motor



REF.54581

Ll 1

=i

HOG

801
802
803
804
806
810

701
702

703

704
705
706
707

708

$-033-200002-1
§-025-000050-0
$-018-010408-0
$-033-200002-2
S-015-010414-3
CW-114-020000-0

S-038-000100-0 Inflating gun indicator

C-200-900000-0  Indicador de pistola de
inflado

S-025-104008-0 Manguera de conexion
de goma

S-025-104008-0 Tuerca de muesca
B-040-132420-1 Union recta 1/4-1/4
S-030-010400-2 Arandela plana @13

S-012-010408-0 Vdlvula de ajuste de
presion (opcional)

Completa pistola de
inflado

s

®01

Filtro de presion de alivio
Boquilla rapida

Union (90°)

Generador de niebla de aceite
T-unién 2X1/4-$8

Generador de niebla de aceite completo



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J




REF.54581

m INSTRUCTION MANUAL

PRODUCT'S PRESENTATION

The semi-automatic tire changer is specially designed for tire dismounting/mounting on rims.
SAFETY INSTRUCTIONS

Read carefully this owner’s manual before using the product.
Failure to comply with these instructions could result in personal injury and/
or damageto the product. Please keep the instructions for future reference.

The manufacturer is not responsible for damage caused by failure to comply with these instruc-
tions. The use of the machine is reserved for qualified personnel who have previously read and
understood the manual thoroughly, and for those with previous experience with similar machi-
nery. Any changes beyond the scope of use in this machine without the manufacturer's permis-
sion or in disagreement with the manual may cause malfunction and damage to the machine,
and the manufacturer may cancel the warranty coverage. If any parts are damaged for any
reason, replace them according to the spare parts list.

(Attention: the warranty is for one year from the manufac-
turer's delivery date; the warranty excludes easily breakable
parts).

- Do not place hands under the mounting/dismounting
head during operation;

+ Do not place hands between the jaws during operation;
+ Do not place hands inside the tire bead during dis-
mounting;

+ Ensure and verify that the system is equipped with a
good grounding circuit;

+ Do not place feet between the bead breaker and the
body during operation;

+ Do not work without warning labels.

TECHNICAL SPECIFICATIONS

Outer wheel clamp 10-19"

Inner wheel clamp 12-22

Maximum wheel diameter 1040mm (41)
Maximum wheel width 355mm (14")
Working pressure 8-10 BAR
Power supply 220V

Optional motor power 0.55/0.75/1.1 Kw
Maximum rotation torque (turntable) 1078Nm

Overall dimensions 96x76x86,5cm
Noise level 750dB

NOTE: The tire dimensions are based on iron tires; aluminum tires are thicker.



REF.54581

PARTS LIST

C: Column K
F: Tire bead breaker shovel

G: Claws

I: Mounting/demounting head
K: Column locking

M: Vertical arm

S: Rubber damper

T: Lever

U: Bead breaker pedal

V: Claws pedal

Y: Turntable

Z: Rotation pedal

ASSEMBLY

Use the pointed jaw to remove the nail embedded in the plate; unpack the cardboard box and
plastic cover. Check and ensure that all parts listed in the spare parts list are present. If any part
is missing or broken, please do not use the machine and contact the manufacturer or distributor
as soon as possible.

Respect the minimum required measurements to operate the machine properly. For outdoor use,
the machine must be adequately protected from the sun and rain. Do not use in environments
with explosion

Fig 1 Fig 2 Fig 3

Installation:

1. Unscrew the nuts from the bottom, place the machine, and calibrate it with the horizontal ruler.
2. Assemble the machine with all the screws and ensure that the machine is stable. Make sure the
system is equipped with a good grounding circuit to prevent electrical leaks.

3. Unscrew nut A from machine body B as shown in Figure 3.

4. Lift column C; mount it on machine body B using nut A through the bolt located on machine
body B. If the column loosens, tighten it immediately or it could damage the tire.

Electrical and pneumatic connections:

Before proceeding with installation and connection, check that the power supply matches the
machine's technical specifications. All electrical and pneumatic operations must be carried out
by a professional electrician. Connect the compressed air connector on the right side of the ma-
chine to the compressed air system. The electrical network to which the machine is connected
must have a protection device with fuses and good grounding protection of the outer cover.
Install the automatic air leak switch in the electrical network, the leakage current is set at 30A.
Caution: There is no power plug for this machine, the user must self-connect a power plug not
less than 16A, as well as in line with the machine voltage. Or connect directly to the power source
according to the above



REF.54581

OPERATION

@ ary pedal (2)

Opening and closing claws (V)

Tire head breaker pedal (U)

S

The tire change operation consists of three parts:
1. Tire bead breaking
2. Tire dismounting
3. Tire mounting Caution: Before any operation, do not wear
loose clothing and wear a helmet, gloves, and non-slip foo-
twear. Make sure to completely deflate the tire and remove
the wheel weights.

Tire bead breaking: Completely deflate the tire. Place the tire against the rubber stopper. Po-
sition the paddle against the bead about 10mm from the edge of the rim. Press the tire bead
breaker pedal (U) to insert the paddle into the tire. Repeat the
above operations in different positions of the tire and on both
sides until it is completely released.

Tire Dismounting: Make sure to remove all wheel weights and
completely deflate the tire before performing this operation. .-
Apply lubricating grease (or similar lubricant) around the tire.
bead. Lack of lubricant may cause excessive tire wear.

Hold the wheel according to the methods outlined below, con-

;?
sidering the indicated dimensions: ¥

a) To hold the wheel from the outside:

Open and close the jaws of the pedal (V) halfway, positioning the four claws (G) according to
the reference scale on the turntable (Y); place the tire on the turntable, grip the rim, and open
and close the pedal jaws (V) until the wheel is secured by the claws.

b) To hold the wheel from the inside:

Position the four claws (G) and leave them all closed. Place the tire on the turntable and step
on the jaws by opening and closing the pedal (V) to open the jaws and thus lock the wheel.
Caution: Verify that the rim is properly and uniformly held by the four claws before proceeding
to the next step.



REF.54581

Lower the vertical arm (M) until the mounting/dismounting head
(I) rests alongside the rim edge, turn the locking lever to lock the
vertical arm and the swing arm in place, and also adjust the
rocker so that the mounting/dismounting head can automati-
cally lift 2 mm-3 mm from the rim edge. Insert the lifting lever (T)
between the tire bead and the front section of the mounting/
dismounting head (I), and move the tire over the mounting/dis-
mounting head as shown in the figure.

Caution: Chains, bracelets, loose clothing, and any other ob-
jects near rotating parts can pose a danger to the machine
operator.

Tire Mounting

Caution: Verify that the tire and the rim are of the same size before proceeding with mounting.
To avoid any damage, ensure to properly lubricate the tire bead with the lubrication recommen-
ded by the manufacturer. Mount the tire and check its condition. When mounting the rim, avoid
placing hands in the claws.

Lock the hexagonal vertical mounting arm, place the tire on the rim, let the rocker return to its po-
sition as if to dismount the tire. Let one side of the tire drop over the rear section of the mounting
head, and the other side under the front section of the mounting head. Hold the tire with hands
or the assisting arm, and then rotate the turntable to mount the tire bead. Repeat the above
operation to mount the tire with the bead facing upwards.

Tire Inflation

The inflation operation is very dangerous if mounting is not carried out as indicated in the above
operations, or if the tire has been damaged during mounting. Tire blowout goes upwards and
outwards, and its burst can cause injury or death.

A tire can burst due to:

1. When the rim and the tire are not of the same size

2. The tire or rim is damaged

3. The inflation pressure is above the maximum recommended by the manufacturer

4. The operator does not follow safety instructions Please follow the steps below:

5. Make sure the rim and tire are of the same size

6. Remove the valve cap

7. Ensure the nozzle is pressed down all the way.

8. Lubricate the rim and tire profile

9 Inflate the tire with pauses, while inflating, constantly check the pressure on the gauge, also
check if the tire bead is fully seated or not. Repeat the operation until the bead is secure. For
convex rims, extra precautions should be taken.

10. Inflate until reaching the required pressure. Caution: Never exceed the pressure limit pro-
vided by the manufacturer. Keep hands and body away from the tire while inflating. Only
properly trained personnel can perform such operations, avoid unauthorized personnel near
the machine.

Machine Movement
Use a forklift to move the machine. Disconnect the machine from the electrical and pneumatic
supply, lift the base, and insert the forklift forks. Move to the desired location and properly secure

it to the ground.
Note: The machine location must comply with safety regulations.



REF.54581

MAINTENANCE

Caution: Only professionals are allowed to perform maintenance. To prolong
the machine’s lifespan, timely maintenance should be conducted according
to the manual. Otherwise, it will affect the machine's reliability or even cause
injuries to the operator and others nearby.

Caution: Before conducting any maintenance, disconnect the tire changer
from the electrical and pneumatic supply, and step on the pedal to open
and close the jaws or the turntable rotation pedal 3~4 times to evacuate all
compressed air from the machine. Damaged parts should be replaced by
professional personnel with spare parts supplied by the manufacturer.

Clean the machine once daily after work. Clean the turntable dirt with diesel once a week and
lubricate the slides and jaws.

The following maintenance should be performed at least once a month:
Check the oil level in the nebulizer, refill with SAE30# oil if necessary.
Loosen with the hex key (E). Based on the compressed air connection, first,
open and close the pedal or the turntable rotation pedal 5-6 times. Then,
check if the ail in the oil nebulizer drips. For continuous operation, step ciici
twice each time, and let a drop of oil fall.

Otherwise, adjust the screw (D) controlling the oil inlet with a fine-tip
screwdriver.

As shown in the image, when you find water in the glass, tighten the valve
to release excess water.

Note: After the first 20 days of use, re-tighten the jaws with screws (B) on the
turntable.

Note: In case of power loss of the turntable, check if the belt has the proper
tension by following the steps:

Remove the left cover by removing the screws; adjust the two screws of the
motor bracket, leave an adequate distance between the motor bracket and =
the motor base. Tighten the screws for belt tension. Always disconnect the
machine from the power and pneumatic installation for this type of mainte-
nance.

Note: If the vertical hexagonal arm does not lock or does not meet the requi-
rement of 2-3 mm from the bottom of the mounting/dismounting head to the
edge, adjust the hexagonal locking plate, and adjust the (X).

Note: To ensure the reliability of the claws and the tire iron, operate following
the points to keep the valves clean:

1. Remove the left cover of the machine by removing the 2 screws.
2. Loosen the valve silencer (A) belonging to the claws, and the tire iron.
3. Clean the silencers with compressed air, and replace them if necessary.




REF.54581

TROUBLE SHOOTING TABLE

Problem

The turntable rotate just in
one direction or can't rotate.

Demount or fix the wheel, the
turntable can't lock (spin with
wheel);

The jaws delay to open/clo-
se; The turntable locks the rim
incorrectly.

The mounting/demounting
head always touch the rim
during operation.

The Bead Breaker Pedal and
Jaw open and close Pedal
can't turn back to the original
position.

The Bead Breaker shovel
operates difficultly.

PARTS LIST (EXTENDED VIEW)

Code Order code
200-10 C-200-500000-0
226 S$-005-020075-0
227 S-000-063265-0
200-228 C-200-540000-0
232 S-000-019262-0
306 S-000-016265-0
307 S-000-020265-0
200-308 S-000-180500-0
804 S-033-200002-2

Reason

Reverse Switch broken
Belt broken

The Motor’s malfunction

Leakage of Air network

The clamping cylinder
can't work.

Worn jaws

Broken washers of the
chuck cylinder

The locking plate
incorrectly adjust or
unqualified.

Screws on the chuck
loose; the Hexagonal
Vertical Arm can't be
locked by Locking Plate

pedal spring broken

Jammed silencer

The washer on the
Bead Breaker cylinder is
broken.

Name Code
Bead breaker 3Mn
buffer

V seal 202875 200-321
O seal 63"2.65 331
clamp cylinder 200-426

piston @70
O seal @196x2.62 521

O-seal @162.65 200-532
O- seal 20"2.65 604
O- seal 180%5 702
oil fog maker 801

Solution

Replace the Reverse Switch

Replace the belt

Check the motor cable or terminal
block wire; Replace the motor if it was

broken.

Check all the parts on the air network.

Replace the cylinder piston.

Replace the jaws.

Replace it.

Replace or adjust it.

Tighten the screws; replace the

Locking Plate.

Replace it.

Clean it or replace it.

Replace it.

Order code
S-005-168115-0

$-000-175500-0
$-000-019262-0
$-060-016000-1

S$-000-030355-0
S-000-059262-0
S-042-000686-0
C-200-900000-0
$-033-200002-1

Name

V seal 185x168x10.8

O seal @173.4x5.3
O- seal @ 19.6"2.62

Reverse switch

O seal @ 30"3.55

O seal 599*2.62

Tyre changer belt A-28
Air hose

Relief pressure filter



200-1
200-2
200-3

o N o g b

200-9
600-10
m

200-13

200-14

200-15

17

we-3 2002 200-1

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0
B-010-080201-0
B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0
C-200-510000-0
C-200-470000-0
B-010-080201-0
B-040-081715-1

] - -.-—_'-_
=] =
i nym i)
o
— _2°
n_|_
j 1 -1
S ] P;/ =

Machine body

Pedal front cover

Left cover

Hex socket head bolt Mé6x10
Flat washer @6*14*1.2

Outer hex bolt M8x25

Hex socket head bolt M8x20
Flat washer @ 614"1.2
Rubber foot buffer

Bead breaker buffer
Grounding screw M6x40
Lifting lever

Bead breaker arm spring
Bead breaker arm rubber
QOil-water box

Hex socket head bolt M8x20
Flat washer @ 8*17*1.5

REF.54581



REF.54581

600-101 CX-204-250000-0  Square column
200-102  CX-200-190000-0  Swing arm pin

103 B-014-140301-0 Outer hex bolt M14x30

104 B-050-140000-0 Spring washer @14

105 CX-200-140000-0  Big washer

200-106  C-200-350000-0 Column adjust handle

19 B-010-100501-0 Hex socket head bolt
M10%50

200-120  C-200-490000-0 Vertical arm cap 200
200-121 C-200-390000-0 Vertical arm spring
128 B-040-102020-1 Flat washer @10X2
130 B-001-100001-0 Self-locking nut M10
200-133 ~ CX-200-160000-0  Vertical arm 200
200-134  C-200-520000-0 Vertical arm washer

136 CX-200-170000-0 Mount/demount head
flat washer
137 B-014-100251-0 QOuter hex bolt M10x25

135-3# CW-113-020303-0  Complete mount/de-
mount head BO3#

200-138 CX-200-150200-0  Mount/demount head

pulley
200-139 C-203-150100-3 Mount/demount head
BO3#
J 200-140  C-200-150400-0 Hex round pin
141 B-007-120121-0 Hex socket head bolt
M12X12
LA 200-158  C-200-230200-0  Locking Handle cover

200-160  CX-200-230000-0 Locking Handle
200-161 CX-200-200000-0  Locking plate
200-162 C-200-240000-0 Locking block cover
163 B-050-080000-0 Spring washer @8

'—.-"F'E: 200-164  C-200-210000-0 Eccentric shaft nut
165 B-014-080251-0 Outer hex bolt M8x25
166 B-004-120071-1 Nut M12X1.75X7
167 B-007-120301-0 Hex socket head bolt
M12X30

200-168 C-200-480000-0 Locking plate cap
200-169 CX-200-220000-0  Hex locking board 200
200-170 CX-200-180000-0  Swing arm 470



REF.54581




REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
21

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Non-central Turntable assembly
Jaw cap 200

Jaw 600

Big washer

Spring washer @16

QOuter hex bolt M16x40
Turntable cap

Connection rod assembly 615
Square turntable 615

Square turntable washer

Snap ring @65(shaft)

Jaw slide guide with pin

Flat washer @12X25X2

Snap ring @12(shaft)

Outer hex bolt M12x80

Teeth locking washer @12x20.5x1
Flat washer @12X30X3
Connection rod nut

Jaw slide guide without pin
Threaded connection rod

Clamping cylinder piston rod

Tilting cylinder cover without handle

Straight union 1/8"-@8

V- seal 20"28"75

O-seal 68.26"3.53

Titling cylinder piston

Flat washer @12X25X2

Nut M12X7X1.75

Clamping cylinder barrel

O-seal 19.6X2.62

Titling cylinder cover with handle
Union 1/8

Self-locking nut M8

Complete clamping cylinder 180
Complete Non-central Turntable
Hex socket head bolt M8x25
Self-locking nut M12

Jaw plate support M12x80

Jaw plate support 2
Self-locking nut M12



[

[ e e

REF.54581



REF.54581

200-301

302
303
304
305
306
307
200-308

200-309

200-310

3n
200-312

200-313

314
200-315

316

317
318

200-370

331
855

357

B-010-140301-0

B-001-060001-0
S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0
$-000-020265-0
S$-000-175500-0

CX-200-050500-0

C-200-050100-0

$-005-168115-0
C-200-050200-0

CX-200-050300-0

B-010-060161-0
CX-200-070000-0

B-010-120901-0

B-004-160001-1
U-006-000001-1

C-200-070600-0

S-000-019262-0
C-098-600100-0

S-010-010408-0

Hex socket head bolt

M14x30

Self-locking nut M6
Union (90°)1/4-08
Nut M16"1.5

Flat washer @16*28*2
O-seal @ 16"2.65
O-seal @ 20*2.65
O-seal @170.8x5.33

Bead breaker cylinder co-
ver assembly

Bead breaker cylinder pis-
ton rod

V-seal 185X168X10.8

Bead breaker cylinder pis-
ton

Bead breaker cylinder ba-
rrel

Hex socket head bolt Mé6x16

Bead breaker shovel as-
sembly

Hex socket head bolt

M12x90
Self-locking nut M16*1.5
Guide belt

Bead breaker shovel pro-
tection cover(optional)

O-seal @196"2.62

Bead breaker cylinder ex-
haust valve barrel

Straight union 1/4- @8

200-13

319

320

321
200-321
200-322
200-323
200-324

325

326

327
328

329

330
200-334

350

351
352

358

354
356

C-200-360000-0

B-050-140000-0
B-055-160001-0
B-040-162820-1
S$-000-180500-0
CX-200-030000-0
CX-200-040000-0
CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1
B-050-080000-0

B-014-080201-0

S-011-010808-0
CW-108-020000-0

CW-112-209800-0

S-012-010808-0
C-098-600200-0

C-098-600400-0

C-098-600300-0
§-023-010401-6

Bead breaker arm
spring

Spring washer @14
Snap ring @16

Flat washer

O-seal 180x5

Bead breaker arm 200
Bead breaker pin

Bead breaker cylinder
rotating pin

Flat washer @12*242
Self-locking M12

Flat washer @8*30*3

Spring washer @8
Outer hex bolt M8x20

Straight union1/8-@8

Complete bead

breaker cylinder

Bead breaker cylinder
exhaust valve

Union (90°)1/8-28

Bead breaker cylinder
exhaust valve cover

Seal washer

Bidirectional seal

Muffler



126 452

130 420 459

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410
41

200-412

200-413

200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425
200-426
427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0
B-040-081715-1

C-200-061300-0

C-200-060100-0

C-200-380000-0

C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1
B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0

B-004-040001-0
S-060-016000-1
B-010-060201-0

CW-109-020000-
0

Reverse switch pe-
dal

5-way valve pedal
(right)

Snap ring @12

Flat
127242

washer

Cross head screw
M4X30

Flat washer @ 4

Self-locking nut M4

Self-locking nut M8

Flat washer
@8*17*1.5

Cam  connection
rod

Pedal support
board

Pedal Spring

Cam

Cam washer

Hex socket head

bolt M6x20

Flat washer @6*12*1
Cross head self
tapping screw
ST29*12

Cam cover
Complete  5-way

valve for clamping
cylinder

Complete  5-way
valve for bead
breaker cylinder

Reverse switch co-
ver

Nut M4
Reverse switch

Hex socket head
bolt Méx20

Complete  3-pe-
dals assembly 200

428

429

430

200-431

432

433
434

200-435
437

438

439

440

441

442
445

200-449

200-451

452

453

200-455

200-456

457
459
616

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0
CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

$-012-010808-0
S-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

§-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0
C2-000-205150-0

Flat washer @ 6X12X1

Flat washer @ 4

Cross-round head

screw M4*16

Reverse switch handle

Self-locking nut Mé

Flat washer @3

Cross  head

M3X18

screw

Pedal connection rod

Pedal front shaft

Nut M8

Pedal twist spring

Hex socket head bolt
M8x50

Hex socket head bolt
M8x20

Union1/8- @ 8
T-unionl/8-2" @ 8

5-way valve (left)

5-way valve cover

cross  head

ST29*14
Muffler 1/8"

screw

5-way valve rod

5-way valve rod spa-
cer

O-seal 12720%4
Power suppler cable

Motor cable



200-501
502

503
200-504
505

506
200-507
508
200-509
200-510
200-5T1
512

513
200-514
S]IS)

516

517
200-518
519

520

521
200-522
523

524

525
200-526

AO4

A4l

Abb

A48
200-531
200-532
200-535
548
600-540

C-300-320302-0
$-040-030204-0
S$-005-020080-1
C-200-320500-0
B-014-080251-0
B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0
B-014-100551-0
B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0
B-065-010040-0
B-065-014040-0
S$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
$-011-010808-0
B-010-060161-0
S-017-010808-2
CX-200-430100-0
$-000-059262-0
CX-200-430200-0
B-007-040061-0
CW-106-060000-0

REF.54581

Gear box lower cover
Bearing 30204

Gear box seal $20*35*8
Gear Belt pulley

QOuter hex bolt M8x25
Key washer 6x20

Worm rod

Bearing 6010

Worm gear shaft

Worm gear

Worm gear shaft spacer
Outer hex bolt M10x55
Spring washer @10

Pin 6X20

Flat washer @10*20*2
Hex socket head bolt Méx20
Flat washer @ 6*14*1.2
Gear box upper cover
Key washer 10x40

Key washer 14x40
O-seal @ 30*3.55

Qil resistant seal
Self-locking nut M6
Spring washer @ 8

Flat washer @ 8303

Complete gear box

quick T-union 3* @ 8
Straight union 1/8-@8

Hex socket head bolt Méx16
T-union 1/8-2*@ 8

Rotating valve cover
O-seal 599X2.62

Rotating valve mandrel

Hex socket head bolt M4X6

Complete Rotating valve



REF.54581

=)

200-504
601-MC
601-MY
200-602
603
604
605
606
607-80
607-50
608
609

610

61

612

613

614
200-615
616

617
200-618

C-200-320500-0
S$-050-220T110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0
S-042-000686-0
B-014-080651-0
B-040-083030-1
$-063-008000-0
§-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0
B-014-080351-0
B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

Gear Belt pulley
Motor 220V/50HZ
Motor 220v

Motor Belt pulley

Hex socket head bolt M8x12
Tyre changer belt A-28
Outer hex bolt M8X65
Flat washer @8X30X3
Capacitor 80uf, 110V
Capacitor 50uf,220V
Flat washer @10X20X2
Spring washer @10
Outer hex bolt M10X25
Outer hex bolt M8X35
Nut M8

Flat washer $8X22X2
Motor rubber washer
Motor support

Motor cable 5x1.0
Spring washer $8
Motor rubber buffer



REF.54581

703
TiM
TS
T

J07

701 S-038-000100-0 Inflating gun indicator
702 C-200-900000-0  Rubber connection hose
703 $-025-104008-0 Notch nut

704  S-025-104008-0 Straight union 1/4-1/4
705 B-040-132420-1 Flat washer @13

706 S-030-010400-2 Pressure adjust valve
707 S-012-010408-0 Union 1/4-08

708 Complete inflating gun
bl ] Bl
a0 802
&l

HOG

801 S-033-200002-1 Relief pressure filter
802  S-025-000050-0 Quick nozzle

803  S-018-010408-0 Union (90°)

804  S-033-200002-2 Oil fog maker

806  S-015-010414-3 T-union 2X1/4-¢8

810 CW-114-020000-0  Complete oil fog maker



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J




REF.54581

m GUIDE D'UTILISATION

PRESENTATION DU PRODUIT
Le démonte-pneus semi-automatique est spécialement congu pour le démontage/montage
des pneus sur les jantes.

CONSIGNES DE SECURITE
Lisez attentivement le manuel d'utilisation avant d'utiliser le produit.
Le non-respect des instructions contenues dans le manuel peut entrainer des
blessures corporelles et/
ou endommager le produit. Conservez les instructions pour toute référence ulté-
rieure.Le fabricant décline toute responsabilité pour les dommages causés par le
non-respect de ces instructions. L'utilisation de la machine est réservée au per-
sonnel qualifié, qui a préalablement lu et compris attentivement le manuel, et & celui qui a une
expérience préalable avec des machines similaires. Toute modification et tout dépassement du
cadre d'utilisation de cette machine sans l'autorisation du fabricant ou en désaccord avec le
manuel, peut entrainer des dysfonctionnements et des dommages & la machine, le fabricant
peut annuler la couverture de la garantie. Si certaines pieces sont endommagées pour une rai-
son quelconque, remplacez-les conformément & la liste des pieces de rechange.

(Attention : la garantie est d'un an & compter de la date de
livraison du fabricant ; la garantie exclut les piéces facile-
ment cassables.)

+ Ne pas mettre les mains sous la téte de montage/dé-
montage pendant 'opération ;

* Ne pas mettre les mains entre les pinces pendant l'opé-
ration ;

+ Ne pas mettre les mains a l'intérieur du talon du pneu
pendant le démontage ;

« S'assurer et vérifier que le systéme est équipé d'un bon
circuit de mise d la terre ;

+ Ne pas mettre les pieds entre la lame de la détalonneu-
se et la carrosserie pendant l'opération ;

+ Ne pas travailler sans les étiquettes d'avertissement.

SPECIFICATIONS TECHNIQUES

Collier de serrage extérieur de la roue 10-19"

Collier de serrage intérieur de la roue 12-22

Diamétre maximal de la roue 1040 mm (41")
Largeur de la roue maximale 355 mm (14")
Pression de travail 8-10 BAR
Alimentation électrique 220V

Puissance du moteur en option 0,55/0,75/1,1 Kw
Couple maximum (table rotative) 1078 Nm
Dimensions globales 96 x 76 x 86,5 cm
Niveau sonore 75dB

REMARQUE : Les dimensions des jantes sont basées sur des jantes en fer, les jantes en
aluminium sont plus épaisses.



REF.54581

LISTE DES PIECES

C: Colonne K
F : Pelle de la détalonneuse de pneu

G : Griffes

| : Téte de montage/démontage ! i
: Verrouillage de la colonne — B
: Bras vertical 3
. : G ;

:f;?/;)er;clsseur en caoutchouc : \ 4
: ~ e W
: Pédale de la détalonneuse
: Pédale des griffes

: Table rotative

: Pédale de rotation

N<<CHWZIR

S

ASSEMBLAGE Fvon S
Utilisez la pince pointue pour retirer le clou incrusté dans la plaque ; déballez la boite en carton
et le couvercle en plastique. Vérifiez et assurez-vous que toutes les piéces indiquées dans la liste
des pieces détachées sont présentes. Si des pieces sont manquantes ou cassées, n'utilisez pas la
machine et contactez le fabricant ou le distributeur dans les plus brefs délais.

Respectez les mesures minimales requises pour utiliser correctement la machine. En cas d'utili-
sation & l'extérieur, la machine doit étre protégée de maniere adéquate du soleil et de la pluie.
N'utilisez pas la machine dans des environnements ou il y a des risques d'explosion

Installation :

1. Dévissez les écrous en bas, positionnez la machine et calibrez-la avec la regle horizontale.

Fig1 Fig2 Fig3

Montez la machine avec toutes les vis et assurez-vous que la machine est stable. Assurez-vous
que le systéme est équipé d'un bon circuit de mise a la terre pour éviter les fuites électriques.
3. Dévissez I'écrou A du corps de la machine B comme indiqué sur la Fig. 3.

4. Soulevez la colonne C ; montez-la sur le corps de la machine B en utilisant I'écrou A & travers le
boulon situé sur le corps de la machine B. Si la colonne se détache, resserrez-la immédiatement,
sinon vous risquez d'endommager le pneu.

Branchements électriques et pneumatiques

Avant de procéder a linstallation et au branchement, vérifiez que l'alimentation électrique co-
rrespond & celle indiquée sur la fiche technique de la machine. Toutes les opérations électriques
et pneumatiques doivent étre effectuées par un électricien professionnel. Branchez le connec-
teur d'air comprimé situé sur le cété droit de la machine au systeme d'air comprimé. Le réseau
électrique auquel la machine est raccordée doit étre doté d'un dispositif de protection avec fusi-
bles et d'une bonne protection de la mise a la terre du couvercle extérieur. Installez le disjoncteur
de fuite d'air sur le réseau, le courant de fuite est réglé sur 30A.

Attention : il n'y a pas de prise électrique pour cette machine, I'utilisateur doit brancher une prise
électrique d'au moins 16A, ainsi qu'une prise correspondant & la tension de la machine. Vous
pouvez également vous connecter directement a l'alimentation électrique conformément aux
exigences ci-dessus.



REF.54581

FONCTIONNEMENT

@ Pédale de pivotement (Z)

Griffes d'ouverture et de fermeture (V)

Pédale du détalonneur (U)

S

L'opération de changement se compose de trois parties :

1. Détalonnage du pneu

2. Démontage du pneu

3. Montage du pneu Attention : Avant toute opération, ne
portez pas de vétements amples et portez un casque, des
gants et des chaussures antidérapantes. Veillez a dépres-
suriser complétement le pneu et a retirer les contrepoids de
la roue.

Détalonnage du pneu : évacuez complétement |'air du pneu. Placez le pneu contre le tampon en
caoutchouc. Placez la palette contre le talon & environ 10 mm
du bord de la jante. Appuyez sur la pédale de la détalonneuse
(U) pour enfoncer la palette dans le pneu. Répétez les opéra-
tions ci-dessus en différentes positions sur le pneu et des deux
cotés jusqu'd ce que le pneu soit compléetement dégagé.

Démontage du pneu : Veillez & retirer tous les contrepoids desg:
la roue et & vider complétement l'air du pneu avant d'effectuer

fiant similaire) autour du talon du pneu. Labsence de lubrifiant S
peut entrainer une usure excessive du pneu.
Serrez la roue selon les méthodes suivantes, en tenant compte des dimensions indiquées :

a) Pour serrer la roue de I'extérieur :
Ouvrez et fermez & moitié les pinces de la pédale (V), en positionnant les quatre griffes (G)
selon I'échelle de référence sur la table rotative (Y) ; placez le pneu sur la table rotative, serrez

la jante et ouvrez et fermez les machoires de la pédale (V) jusqu'a ce que la roue soit serrée
par les griffes.

b) Pour serrer la roue de l'intérieur :
Positionnez les quatre griffes (G) et laissez-les toutes fermées. Placez le pneu sur la table rotative

et appuyez sur les pinces en appuyant par mouvement sur la pédale (V) pour ouvrir les méchoires
et bloquer la roue.

Attention : Vérifiez que la jante est correctement et uniformément maintenue par les quatre gri-



REF.54581

ffes avant de passer & I'étape suivante.

Abaissez le bras vertical (M) jusqu'a ce que la téte de monta-
ge/démontage (I) repose le long du bord de la jante, tournez
le levier de verrouillage pour bloquer le bras vertical et le bras
pivotant en place, et réglez également le basculeur pour que
la téte de montage/démontage puisse se soulever automati-
guement de 2 mm a 3 mm du bord de la jante. Insérez le levier
de levage (T) entre le talon du pneu et la partie avant de la téte
de montage/démontage (I), et déplacez le pneu sur la téte de
montage/démontage comme indiqué sur la figure.

Attention : les chaines, les bracelets, les vétements amples et
tout autre objet se trouvant & proximité des piéces en rotation peuvent constituer un danger
pour l'opérateur de la machine.

Montage de pneus

Attention : Vérifiez que le pneu et la jante sont de la méme taille avant de monter le pneu. Pour
éviter tout dommage, veillez & lubrifier correctement le talon du pneu avec le lubrifiant recom-
mandeé par le fabricant. Montez le pneu et vérifiez son état. Lors du montage du pneu, évitez de
placer vos mains sur les griffes. Verrouillez le bras de montage vertical hexagonal, placez le pneu
sur la jante, laissez le basculeur revenir & sa place pour retirer le pneu. Laissez un coté du pneu
tomber sur la partie arriére de la téte de montage et 'autre coté sur la partie avant de la téte
de montage. Tenez le pneu avec vos mains ou le bras de support, puis faites tourner la table
rotative pour monter le talon du pneu. Répétez l'opération ci-dessus pour monter le pneu avec
le talon vers le haut.

Gonflage de pneus

L'opération de gonflage est treés dangereuse si le pneu n'est pas monté conformément aux opé-
rations ci-dessus, ou si le pneu a été endommagé lors du montage. L'éclatement du pneu va
vers le haut et vers l'extérieur, et I'éclatement peut provoquer des blessures ou entrainer la mort.
Un pneu peut éclater parce que :

1. La jante et le pneu ne sont pas de la méme taille

2. Le pneu ou la jante est endommagé

3. La pression de gonflage est supérieure a la pression maximale recommandée par le fa-
bricant

4. 'opérateur ne respecte pas les consignes de sécurité Respectez les étapes suivantes :

5. Assurez-vous que la jante et le pneu sont de la méme taille

6. Retirez le bouchon de la valve

7. Assurez-vous que I'embout est enfoncé a jusqu'au bout.

8. Lubrifiez le profil de la jante et du pneu

9 Gonflez le pneu en faisant des pauses. Pendant le gonflage, vérifiez constamment la pres-
sion sur le manomeétre et vérifiez également si le talon du pneu est complétement enfoncé ou
non. Répétez l'opération jusqu'a ce que le talon soit bien fixé. Pour les jantes convexes, des
précautions supplémentaires doivent étre prises.

10. Gonflez & la pression requise. Attention : ne dépassez jamais la limite de pression indiquée
par le fabricant. Gardez les mains et le corps & I'écart du pneu pendant le gonflage. Seul un
personnel diment formé peut effectuer ces opérations, évitez que des personnes non auto-
risées se trouvent & proximité de la machine.

Déplacement/Mouvement de la machine :

utilisez un chariot élévateur pour déplacer la machine. Débranchez la machine de I'alimentation
électrique et pneumatique, soulevez la base et insérez les fourches du chariot élévateur. Dépla-
cez la machine jusqu'a I'emplacement souhaité et fixez-la correctement au sol.

Remarque : 'emplacement de la machine doit étre conforme aux régles de sécurité.



REF.54581

ENTRETIEN

Attention : I'entretien ne doit étre effectué que par des professionnels. Pour
prolonger la durée de vie de la machine, effectuez I'entretien en temps vou-
lu, conformément au manuel. Dans le cas contraire, la fiabilité de la machine
s'en trouvera affectée, voire l'opérateur et les personnes se trouvant d proxi-
mité risqueront d'étre blessés.

Attention : avant tout entretien, débranchez le démonte-pneu de l'alimen-
tation électrique et pneumatique, et appuyez sur la pédale d'ouverture/fer-
meture des pinces ou sur la pédale de rotation de la table rotative pendant
3 a 4 fois pour évacuer tout l'air comprimé de la machine. Les piéces endommagées doivent
étre remplacées par du personnel professionnel avec des pieces de rechange fournies par le
fabricant.

Nettoyez la machine une fois par jour aprés sa derniére utilisation. Une
fois par semaine, nettoyez les salissures de la table rotative avec du ga- JLLL N
zole et lubrifiez les glissieres et les pinces. S

L'entretien suivant doit étre effectué au moins une fois par mois : e =) 1"|.’*
Veérifiez le niveau d'huile dans le nébuliseur, complétez avec de I'huile i =™ ot cop
SAE30# si nécessaire. | y
Dévissez & 'aide d'une clé hexagonale (E). En fonction du raccordement 0 a&’\{ i

A l'air comprimé, ouvrez et fermez d'abord la pédale de commande ou 1\:\\

la pédale de rotation de la table rotative 5 & 6 fois. Vérifiez ensuite si Orainvahes

I'huile contenue dans le nébuliseur d'huile tombe goutte & goutte. Pour
un fonctionnement continu, passez deux fois & chaque fois, et faites tomber
une goutte d'huile.

Si ce n'est pas le cas, réglez la vis (D) qui contrdle l'entrée d'huile & l'aide d'un
tournevis a pointe fine.

Comme le montre I'image, lorsque vous trouvez de l'eau dans le gobelet,
appuyez sur la valve pour évacuer l'exces d'eau.

Remarque : Apres les 20 premiers jours d'utilisation, resserrez les pinces avec
les vis (B) sur la table rotative.

Remarque : En cas de perte de puissance de la table rotative, vérifiez que la «
courroie est bien tendue en suivant les étapes suivantes :

Retirez le couvercle gauche en enlevant les vis ; serrez les deux vis du support
du moteur, laissez une distance adéquate entre le support du moteur et la
base du moteur. Serrez les vis pour vérifier la tension de la courroie. Débran-
chez toujours la machine de l'alimentation électrique et de l'installation pneu-
matique pour ce type d'entretien.

Remarque : si le bras hexagonal vertical ne se verrouille pas ou ne respecte
pas l'exigence de 2-3 mm entre le bas de la téte de montage/démontage et
le bord, ajustez la plague de verrouillage hexagonale et réglez le (X).

Remarque : pour garantir la fiabilité des griffes et du pneu, suivez les points P
suivants pour maintenir les vannes propres :

1. Retirez le couvercle gauche de la machine en enlevant les 2 vis. X
2. Desserrez le silencieux de la valve (A) appartenant aux griffes et au ®
pneu.

3. Nettoyez les silencieux avec de l'air comprimé et remplacez-les si né-
cessaire.

A NS B AL SN PaiEEnA ARl A N B



REF.54581

Probléme

Le table rotative ne
tourne pas ou tourne dans un
seul sens

Retirez ou réparez la roue, la
table rotative ne peut pas se

verrouiller (tourner avec la roue) ;

les pinces s'ouvrent/se ferment
lentement ; La table rotative
verrouille la jante de maniére
incorrecte.

La téte de montage/démonta-
ge touche toujours la jante.

La pédale de la détalonneuse
de la pince ne peut pas étre
ramenée A sa position initiale.

La pelle de la détalonneuse
fonctionne
avec difficulté.

Raison

Interrupteur de marche arriere
cassé

Courroie cassée

Dysfonctionnement du moteur

Perte du systéme d'air comprimé

Le cylindre de serrage ne fonction-

ne pas
Pinces usées

Rondelles du cylindre de serrage
cassées

Plague de verrouillage mal réglée.

Les vis de serrage sont desserrées ;
le bras vertical hexagonal ne peut
pas étre verrouillé avec la plague

de verrouillage

Ressort de pédale cassé

Le silencieux est obstrué

La rondelle du cylindre de la déta-

lonneuse est cassée.

LISTE DES PIECES (VUE ETENDUE)

Code Code pour com-
mande
200-10 C-200-500000-0
226 S-005-020075-0
227 S-000-063265-0
200 - 228 C-200-540000-0
232 S-000-019262-0
306 S-000-016265-0
307 S-000-020265-0
200 - 308 S-000-180500-0
804 $-033-200002-2

Nom Code

Amortisseur de la 31
détalonneuse

JointenV 200 - 321
20*28*75

Joint torique 331
632,65

Piston du cylindre 200 - 426
de serrage @70

Joint torique 521

D196 x 2,62

Joint torique @ 200 - 532
162,65

Joint torique 604
202,65

Joint torique 702

180 x5

brumisateur 801

d'huile

Solution

Remplacer l'interrupteur de marche arriére
Remplacer la courroie

Vérifier le cable du moteur ou le céble
du bornier ; Remplacer le moteur s'il est cassé.

Vérifiez les piéces du systéeme d'air comprimé.

Remplacez le cylindre & piston.

Remplacez les pinces.

Remplacez les rondelles.

Remplacez ou réglez.

Serrez les vis ; remettez la
plaque de verrouillage en place.

Remplacez les rondelles.

Nettoyez-le ou remplacez-le.

Remplacez les rondelles.

Code pour com- Nom
mande
S-005-168115-0 JointenV

185 %168 x 10,8

$-000-175500-0 Joint torique

Q1734 x5.3

S$-000-019262-0 Joint torique @19,6*2,62

S-060-016000-1 Interrupteur de marche

arriere
S-000-030355-0 Joint torique @ 303,55
S-000-059262-0 Joint torique 599*2,62

S-042-000686-0 Courroie du démon-

te-pneus A-28

C-200-9200000-0  Tuyau d'air

S-033-200002-1 Filtre & pression de

décharge



200 -1
200-2
200-3

200-9

600 -10
n
12
200-13

200-3

00-2 2001

i

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0

B-010-080201-0
B-040-061412-1
C-000-001020-0

C-600-500000-0
B-027-060401-0

C-200-580000-0
C-200-360000-0

C-200-510000-0

C-200-470000-0
B-010-080201-0
B-040-081715-1

E‘ 5 I Pé —
0 1A

Corps de la machine

Couvercle de la pédale avant
Couvercle gauche

Boulon a téte hexagonale M6x10
Rondelle plate @6*14*1,2

Boulon extérieur

M8x25

hexagonal

Boulon & téte hexagonale M8x20
Rondelle plate @ 6*14*1,2

Amortisseur de pied en caout-
chouc

Amortisseur de la détalonneuse
Vis de mise a la terre M6x40
Levier de levage

Ressort du bras de la détalon-
neuse

Caoutchouc du bras de la déta-
lonneuse

Boite huile-eau
Boulon & téte hexagonale M8x20

Rondelle plate @ 8*17*1,5

REF.54581



REF.54581

i\

| At

600-101
200 -102
103

104
105
200 - 106

1%
200 -120

200 - 121
128
130
200 - 133
200 - 134

136

137
135-3#
200 - 138
200 - 139
200 - 140
41

200 - 158

200 - 160
200 - 161
200 - 162

163
200 - 164

165

166
167

200 - 168

200 - 169

209170

CX-204-250000-0
CX-200-190000-0
B-014-140301-0

B-050-140000-0
CX-200-140000-0
C-200-350000-0

B-010-100501-0

C-200-490000-0

C-200-390000-0
B-040-102020-1
B-001-100001-0
CX-200-160000-0
C-200-520000-0

CX-200-170000-0

B-014-100251-0

CW-113-020303-0

CX-200-150200-0

C-203-150100-3

C-200-150400-0

B-007-120121-0

C-200-230200-0

CX-200-230000-0
CX-200-200000-0
C-200-240000-0

B-050-080000-0
C-200-210000-0

B-014-080251-0

B-004-120071-1
B-007-120301-0

C-200-480000-0

CX-200-220000-0

CX-200-180000-0

Colonne carrée
Broche du bras pivotant

Boulon hexagonal exté-
rieur M14x30

Rondelle de ressort @14
Grande rondelle

Poignée de réglage de
la colonne

Boulon & téte hexago-
nale M10x50

Couvercle du bras verti-
cal 200

Ressort du bras vertical
Rondelle plate @10X2
Ecrou autobloquant M10
Bras vertical 200

Rondelle pour bras ver-
tical

Rondelle plate pour
montage/démontage
de la téte

Boulon hexagonal exté-
rieur M10x25

Téte de montage/dé-
montage compléte BO3#

Montage/démontage
de la poulie de la téte

Téte de montage/dé-
montage BO3#

Broche ronde hexago-
nale

Boulon & téte hexago-
nale M12X12

Couvercle de la poignée
de verrouillage

Poignée de verrouillage
Plaque de verrouillage

Couvercle du bloc de
verrouillage

Rondelle de ressort @8

Ecrou de l'arbre excen-
trique

Boulon hexagonal exté-
rieur M8x25

Ecrou M12X1,75X7

Boulon & téte hexago-
nale M12X30

Couvercle de la plaque
de verrouillage

Plaque de verrouillage
hexagonale 200

Bras pivotant 470



REF.54581




REF.54581
300-201
600 - 203
600-204
205
206
207
208
221-209
221-210
n
212
300-214
215
216
217
218
219
200 - 220
200 - 221
600-222
600-223
221-149
154
226
145
221-151
229
230
600-231
232
221-155
234
235
600-236
600-237
249
238
239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-01100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
S-011-010808-0
S$-005-020075-0
S-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0

CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Assemblage non central de la table rotative
Couvercle de la pince 200

Pince 600

Grande rondelle

Rondelle de ressort @16

Boulon hexagonal extérieur M16x40
Capuchon de la table rotative

Assemblage de la bielle 615

Table rotative carrée 615

Rondelle carrée de la table rotative

Bague de retenue @65 (arbre)

Guide de glissement de la pince avec broche
Rondelle plate @12X25X2

Bague de retenue @12 (arbre)

Boulon hexagonal extérieur M12x80

Rondelle dentée @12x20,5x1

Rondelle plate @12X30X3

Ecrou de la bielle

Guide de glissement de la pince sans broche
Bielle filetée

Tige de piston du cylindre de serrage
Couvercle du cylindre basculant sans poignée
Raccord droit 1/8"-@8

Joint en V 20*28*75

Joint torique 68,26*3,53

Piston du cylindre basculant

Rondelle plate @12X25X2

Ecrou M12X7X1,75

Barillet de serrage du cylindre

Joint torique 196 x 2.62

Couvercle du cylindre basculant avec poignée
Raccord union 1/8

Ecrou autoblogquant M8

Cylindre de serrage complet 180

Table rotative non centrale compléte

Boulon & téte hexagonale M8x25

Ecrou autobloquant M12

Support de plague de la pince M12x80
Support de plagque de la pince 2

Ecrou autobloquant M12



[

[ e e

REF.54581



REF.54581

200 - 301

302

303
304
305
306

307

200 - 308

200 - 309

200 - 310

3n

200 - 312

200 - 313

314

200 - 315

316

317

318

200 - 370

331
855

357

B-010-140301-0

B-001-060001-0

S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0

S-000-020265-0

S$-000-175500-0

CX-200-050500-0

C-200-050100-0

S$-005-168115-0

C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

S-000-019262-0
C-098-600100-0

$-010-010408-0

Boulon & téte hexagonale
M14x30

Ecrou autobloquant M6

Raccord union (90°)1/4-28
Ecrou M161,5

Rondelle plate @16*28*2
Joint torique @ 162,65

Joint torique @ 20*2,65

Joint torique @ 170,8*5,33

Couvercle du cylindre de la
détalonneuse

Tige de piston du cylindre
de la détalonneuse

Joint en V185 x 168 x 10,8

Piston du cylindre de la dé-
talonneuse

Barillet de serrage de la dé-
talonneuse

Boulon & téte hexagonale
M6x16

Assemblage de la pelle de
la détalonneuse

Boulon & téte hexagonale
M12x90

Ecrou autoblogquant M16*1.5

Courroie de guidage

Capot de protection de la
pelle de la détalonneuse
(en option)

Joint torique @ 19,62,62

Barillet de la valve d'écha-
ppement du cylindre de la
détalonneuse

Raccord droit 1/4- @8

200-13

319

320
321
200 - 321
200 - 322

200 - 323

200 - 324

325

326

327

328

329

330

200 - 334

350

351

352

655

354
356

C-200-360000-0

B-050-140000-0

B-055-160001-0
B-040-162820-1
$-000-180500-0
CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

S-011-010808-0

CW-108-020000-0

CW-112-209800-0

S-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0
$-023-010401-6

Ressort du bras de la
détalonneuse

Rondelle de ressort

Q4

Anneau d'arrét @16
Rondelle plate
Joint torique 180 x 5

Bras de la détalon-
neuse 200

Broche de la détalon-
neuse

Broche tournante du
cylindre de la détalon-
neuse

Rondelle
D12*24+2

plate

Autobloquant M12

Rondelle
8*30*3

plate

Rondelle de ressort @8

Boulon hexagonal ex-
térieur M8x20

Raccord union droit
1/8-08

Cylindre de la déta-
lonneuse complet

Valve d'échappement
du cylindre de la déta-
lonneuse

Raccord union

(90°n/8-@8

Couvercle de la valve
d'échappement du
cylindre de la détalon-
neuse

Rondelle d'étanchéité

Joint bidirectionnel

Silencieux



126 452

130 420 459

REF.54581




REF.54581

200 - 401

221- 402

405

406

407

408
409

410

41

200 - 412
200 - 413

200 - 414

200 - 415

200 - 416

417

418

420

200 - 421

422

423

200 - 424

425

200 - 426

427

200 - 480

C-200-060400-0
C-221-060300-0
B-055-120001-0
B-040-122520-1
B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0
B-040-081715-1

C-200-061300-0
C-200-060100-0

C-200-380000-0
C-200-061500-0
C-200-810000-0
B-010-060201-0
B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0
B-004-040001-0
S-060-016000-1
B-010-060201-0

CW-109-020000-
0

Pédale de la mar-
che arriere

Pédale de la valve
& 5 voies (droite)

Anneau d'arrét @12

Rondelle
127242

plate

Vis & téte crucifor-
me M4X30

Rondelle plate @ 4

Ecrou  autoblo-
quant M4
Ecrou autoblo-
quant M8
Rondelle plate
@8*17*1,5

Bielle & came

Plaque de support
de pédale

Ressort de la pé-
dale

Came

Rondelle & came

Boulon & téte
hexagonale M6x20

Rondelle
D6"12*1

plate

Vis autoperceuse
a téte cruciforme
ST29"12

Cache-came

Valve & 5 voies
complete pour
cylindre de serrage

Valve & 5 voies
compléte pour le
cylindre de la dé-
talonneuse

Couvercle de [in-
terrupteur de mar-
che arriere

Ecrou M4

Interrupteur de
marche arriere

Boulon & téte
hexagonale M6x20

Ensemble complet
de 3 pédales 200

428

429

430

200 - 431

432

433
434

200 - 435

437

438
439

440

441

442

445

200 - 449

200 - 451

452

453

200 - 455

200 - 456

457
459

616

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0
C-200-370000-0

B-010-080501-0

B-010-080201-0

$-012-010808-0

$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Rondelle
6X12X1

plate @

Rondelle plate @ 4

Vis a téte bombée
M4*16

Poignée de l'interrup-
teur de marche arriere

Ecrou
Mé

autobloquant

Rondelle plate @3

Vis & téte cruciforme
M3X18

Bielle de la pédale

Arbre avant a pédale

Ecrou M8

Ressort de torsion de
la pédale

Boulon & téte hexa-
gonale M8x50

Boulon & téte hexa-
gonale M8x20

Raccord union 1/8-
28

Raccord union en T
1/8-2@8

Valve & 5 voies (gau-
che)

Couvercle de la valve
a 5 voies
Vis & téte cruciforme
ST29"14

Silencieux 1/8"

Tige de la valve a
5 voies

Séparateur de la val-
ve a 5 voies

Joint torique 12*20%*4

Céable d'alimentation

Céble du moteur



200 - 501

502
503

200 - 504

505

506

200 - 507
508

200 - 509
200 - 510
200 - 51

512

513
200 - 514
SIS
516
517
200 - 518

519

520

521

200 - 522

523
524
525
200 - 526

AO4
A4l
Abb
A48
200 - 531
200 - 532
200 - 535
548
600-540

C-300-320302-0

S$-040-030204-0
S-005-020080-1

C-200-320500-0

B-014-080251-0

B-065-006020-0
C-200-320400-0
S$-040-006010-0
C-200-320200-0
C-200-320100-0
CZz-200-320600-0

B-014-100551-0

B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
S-000-030355-0
C-200-320700-0

B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
$-011-010808-0
B-010-060161-0
$-017-010808-2
CX-200-430100-0
S§-000-059262-0
CX-200-430200-0
B-007-040061-0
CW-106-060000-0

REF.54581
Couvercle inférieur de la boite de
vitesses
Roulement 30204

Joint de boite de vitesses
$20"35"8

Poulie de la courroie de la boite
de vitesses

Boulon  hexagonal  extérieur
M8x25

Rondelle de serrage 6x20
Tige de vis sans fin
Roulement 6010

Arbre de la vis sans fin
Engrenage & vis sans fin

Séparateur de larbre de la vis
sans fin

Boulon  hexagonal  extérieur
M10x55

Rondelle de ressort @10

Broche 6X20

Rondelle plate @10*20*2

Boulon & téte hexagonale M6x20
Rondelle plate @ 6*14*1,2

Couvercle supérieur de la boite
de vitesses

Rondelle de serrage 10x40
Rondelle de serrage 14x40
Joint torique @ 30*3,55

Joint d'étanchéité résistant a
I'huile

Ecrou autoblogquant M6
Rondelle de ressort @ 8
Rondelle plate @ 8*30*3

Boite de vitesses compléte

Raccord union rapide en T 3* @ 8
Raccord droit 1/8-@8

Boulon & téte hexagonale M6x16
Raccord union en T1/8-2*@ 8
Rotation du couvercle de la valve
Joint torique 599 x 2.62

Mandrin de valve rotatif

Boulon & téte hexagonale M4X6

Valve rotative compléte



REF.54581

=)

200 - 504

601-MC
601-MY
200 - 602

603

604

605

606
607-80
607-50
608
609
610

61

612
613
614

200 - 615
616
617
200 - 618

C-200-320500-0

$-050-220110-5
S$-050-230075-0
CX-200-330000-0

B-007-080121-0

S$-042-000686-0

B-014-080651-0

B-040-083030-1
S$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0

CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

Poulie de la courrcie de la
boite de vitesses

Moteur 220 V/50 HZ
Moteur 220 V

Moteur de la poulie de la
courroie

Boulon & téte hexagonale
M8x12

Courroie du démonte-pneus
A-28

Boulon hexagonal extérieur
M8x65

Rondelle plate @8X30X3
Condensateur 80 pf,110 V
Condensateur 50 uf,220 V
Rondelle plate @10X20X2
Rondelle de ressort @10

Boulon hexagonal extérieur
M10x25

Boulon hexagonal extérieur
M8x35

Ecrou M8
Rondelle plate $8X22X2

Rondelle en caoutchouc du
moteur

Support moteur
Cable du moteur 5x1,0
Rondelle de ressort $8

Amortisseur en caoutchouc
du moteur



701
702

703
704
705
706

707
708

| 1

=i

R

801

802
803
804
806

810

$-038-000100-0
C-200-900000-0

S$-025-104008-0
$-025-104008-0
B-040-132420-1

$-030-010400-2

$-012-010408-0

i

"0l

$-033-200002-1

$-025-000050-0
$-018-010408-0
$-033-200002-2
S-015-010414-3

CW-114-020000-0

REF.54581

Indicateur du pistolet
de gonflage

Tuyau de raccorde-
ment en caoutchouc

Ecrou & encoche
Raccord droit 1/4-1/4
Rondelle plate @13

Valve de réglage de la
pression

Raccord union 1/4-@8

Pistolet de gonflage
complet

Filtre & pression de
décharge

Embout rapide
Raccord union (90°)
Brumisateur d'huile

Raccord union
2X1/4-$8

Brumisateur d'huile
complet



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J




REF.54581

m BEDIENUNGSANLEITUNG

PRODUKTPRASENTATION
Das halbautomatische Reifenmontiergerdt ist speziell fur die Demontage/Montage von Reifen
auf Felgen konzipiert.

SICHERHEITSHINWEISE
Lesen Sie diese Bedienungsanleitung sorgfaltig durch, bevor Sie das Produkt
verwenden.
Die Nichtbeachtung dieser Anweisungen kann zu Verletzungen und/
oder Schaden am Gerdat fUhren. Bewahren Sie die Bedienungsanleitung zum spé-
teren Nachschlagen auf.

Der Hersteller Gbernimmt keine Haftung fur Schaden, die durch Nichtbeachtung dieser Anleitung
entstehen. Die Nutzung der Maschine ist qualifiziertem Personal vorbehalten, das zuvor das Han-
dbuch grundlich gelesen und verstanden hat, sowie Personen, die bereits Erfahrung mit &hnlichen
Maschinen haben. Jegliche Anderungen an diesem Gerdt, die Uber die bestimmungsgemdRe
Verwendung hinausgehen, ohne die Genehmigung des Herstellers oder im Widerspruch zum
Handbuch stehen, k&dnnen zu Funktionsstérungen und Schdden am Geré&t fihren, und der Hers-
teller kann den Garantieanspruch aufheben. Sollten Teile aus irgendeinem Grund beschadigt
sein, ersetzen Sie sie gemdR der Ersatzteilliste.
(Achtung: die Garantie gilt fur ein Jahr ab dem Lieferdatum
des Herstellers; von der Garantie ausgeschlossen sind leicht
zerbrechliche Teile).

+ Halten Sie Ihre Hande wahrend des Betriebs nicht unter

den Montage-/Demontagekopf;

+ Halten Sie wahrend des Betriebs nicht die Hande zwis-

chen die Spannbacken;

+ Halten Sie die Hande beim Abmontieren nicht in die Rei-

fenwulst;

« Stellen Sie sicher, dass das System mit einem guten Er-

dungskreislauf ausgestattet ist und Gberprifen Sie dies;

« Stellen Sie wahrend des Betriebs keine FlRRe zwischen

den Wulstabdricker und dem Gehduse;

+ Arbeiten Sie nicht ohne Warnhinweise.

TECHNISCHE DATEN

AuRere Reifenklemme 10-19"

Innere Reifenklemme 12-22

Maximaler Reifendurchmesser 1040 mm (41 Zoll)
Maximale Reifenbreite 355 mm (14 Zoll)
Arbeitsdruck 8-10 BAR
Stromversorgung 220V

Optionale Motorleistung 0,55/0,75/1,1 Kw
Maximales Drehmoment (Drehteller) 1078 Nm
Gesamtabmessungen 96x76x86,5 cm
Gerduschpegel 75 dB

HINWEIS: Die Reifenabmessungen beruhen auf Eisenreifen; Aluminiumreifen sind dicker.



REF.54581

TEILELISTE ]
C: Sdaule

F: Schaufel zum Abdricken der Reifen

G: Krallen —a |

l: Montage-/Demontagekopf == ’r_‘\,- C

K: Saulenverriegelung
M: Vertikaler Arm

S: Gummid&mpfer

T: Hebel

U: Abdrtcker-Pedal
V: Krallen-Pedal

Y: Drehtisch

Z: Rotationspedal

ZUSAMMENBAU
Verwenden Sie die spitze Backe, um den in der Platte eingelassenen Nagel zu entfernen; packen
Sie den Karton und die Plastikhtille aus. Prifen und stellen Sie sicher, dass alle in der Ersatzteilliste
aufgefthrten Teile vorhanden sind. Falls ein Teil fehlt oder kaputt ist, verwenden Sie das Gerat
bitte nicht und wenden Sie sich so schnell wie méglich an den Hersteller oder Handler.

Halten Sie sich an die Mindestmale, die fur einen ordnungsgemdRen Betrieb der Maschine er-
forderlich sind. Bei Verwendung im Freien muss das Gerdt ausreichend vor Sonne und Regen
geschutzt werden. Nicht in explosionsgefdhrdeten Umgebungen verwenden

Installation: 1. Schrauben Sie die Muttern am Boden ab, stellen Sie das Gerat auf und kalibrieren
Sie es mit dem horizontalen Lineal.

2. Montieren Sie das Gerat mit sémtlichen Schrauben und stellen Sie sicher, dass das Gerat stabil
steht. Achten Sie darauf. dass das Svstem mit einem auten Erdunaskreislauf versehen ist. um

Figl Fig2 Fig3

elektrische Lecks zu vermeiden.

3. Schrauben Sie die Mutter A vom Maschinengehduse B ab, wie in Abbildung 3 gezeigt.

4. Heben Sie die Saule C an und bringen Sie sie mit der Mutter A durch die Schraube am Mas-
chinenkérper B an. Wenn sich die Saule lockert, ziehen Sie sie sofort fest, da sonst der Reifen
beschadigt werden kénnte.

Elektrische und pneumatische Anschlisse:

Uberprifen Sie, bevor Sie mit der Installation und dem Anschluss fortfahren, ob die Stromvers-
orgung den technischen Spezifikationen des Gerats entspricht. Alle elektrischen und pneuma-
tischen Arbeiten mussen von einem professionellen Elektriker durchgefiuhrt werden. SchlieRen
Sie den Druckluftanschluss auf der rechten Seite der Maschine an das Druckluftsystem an. Das
elektrische Netz, an das die Maschine angeschlossen ist, muss Uber eine Schutzvorrichtung mit
Sicherungen und einen guten Erdungsschutz der AuRenabdeckung verfugen. Schlielen Sie den
automatischen Leckageschalter an das Stromnetz an. Der Leckagestrom ist auf 30 A eingestellt.
Achtung! Fur dieses Gerat gibt es keinen Netzstecker. Der Benutzer muss selbst einen Netzstecker
anschlieBen, der mindestens 16 A hat und mit der Spannung des Gerdts Ubereinstimmt. Oder
schlieRen Sie das Gerdt direkt an die Stromquelle an, wie es oben beschrieben ist.



REF.54581

BETRIEB

@ Rotier-Pedal (Z)

Offnen und SchlieRen der Krallen (V)

Bremspedal fur Reifenkopf (U)

S

Der Reifenwechselvorgang umfasst drei Teile:
1. Reifenwulst brechen
2. Reifen demontieren
3. Reifenmontage Vorsicht: Tragen Sie vor der Arbeit kei-
ne weite Kleidung, sondern einen Helm, Handschuhe und
rutschfestes Schuhwerk. Stellen Sie sicher, dass Sie die Luft
vollstaindig ablassen und die Radgewichte entfernen.

Brechen der Reifenwulst: Lassen Sie die Luft vollstandig aus dem Reifen ab. Setzen Sie den Rei-
fen gegen den Gummistopper. Setzen Sie das Paddel etwa 10 mm vom Rand der Felge entfernt
auf die Wulst. Drucken Sie das Pedal fir den Reifenabdricker
(U), um die Schaufel in den Reifen einzufihren. Wiederholen Sie
den Vorgang in verschiedenen Positionen des Reifens und auf
beiden Seiten, bis er vollstandig gelost ist.

Reifen demontieren: Stellen Sie sicher, dass alle Radgewich- .-
te entfernt und die Luft vollstéindig abgelassen wurde, bevoreg::
Sie diesen Vorgang durchfiihren. Bringen Sie Schmierfett (oder
ein dhnliches Schmiermittel) um die Reifenwulst herum auf. Zu/g
wenig Schmiermittel kann zu UbermaRigem Reifenverschleill S8
fUhren.
Halten Sie das Rad entsprechend den unten beschriebenen Methoden unter Beriicksichtigung
der angegebenen Malle:

a) Um das Rad von auBen zu halten:

Offnen und schlieRen Sie die Backen des Pedals (V) zur Halfte und bringen Sie dabei die vier

Krallen (G) entsprechend der Referenzskala auf dem Drehtisch (Y) in Position. Legen Sie den

Reifen auf den Drehtisch, greifen Sie die Felge und 6ffnen und schlielen Sie die Pedalbacken

(V), bis das Rad durch die Krallen gesichert ist.

b) Um das Rad von innen zu halten:
Positionieren Sie die vier Krallen (G) und lassen Sie sie alle geschlossen. Legen Sie den Reifen
auf den Drehtisch und treten Sie auf die Klemmbacken, indem Sie das Pedal (V) 6ffnen und
schlieRen, damit sich die Klemmbacken 6ffnen und somit das Rad blockieren.
Achtung! Stellen Sie sicher, dass die Felge richtig und gleichmdaRig von den vier Krallen gehal-
ten wird, bevor Sie mit dem néchsten Schritt fortfahren.

Lassen Sie den vertikalen Arm (M) herab, bis der Montage-/Demontagekopf (I) neben dem Felg-



REF.54581

enrand aufliegt, stellen Sie den Verriegelungshebel um, um den
vertikalen Arm und den Schwenkarm zu fixieren, und stellen Sie
auRerdem die Wippe so ein, dass der Montage-/Demontage-
kopf automatisch 2 mm-3 mm vom Felgenrand abheben kann.
Fuhren Sie den Hebehebel (T) zwischen der Reifenwulst und
dem vorderen Teil des Montage-/Demontagekopfes (I) ein und
schieben Sie den Reifen Uber den Montage-/Demontagekopf,
wie in der Abbildung gezeigt.

Achtung! Ketten, Armbdnder, lockere Kleidung und andere Ge-
genstdnde im Bereich rotierender Teile kdnnen eine Gefahr fur
den Maschinenfuhrer darstellen.

Reifenmontage

Achtung! Stellen Sie sicher, dass der Reifen und die Felge die gleiche GroRe haben, bevor Sie mit
der Montage fortfahren. Um Schdden vorzubeugen, stellen Sie sicher, dass Sie die Reifenwulst mit
dem vom Hersteller empfohlenen Schmiermittel ordnungsgemdanR schmieren. Montieren Sie den
Reifen und prifen Sie seinen Zustand. Vermeiden Sie es, bei der Montage der Felge die Hande in
die Krallen zu stecken.

Arretieren Sie den sechseckigen vertikalen Montagearm, setzen Sie den Reifen auf die Felge, las-
sen Sie die Wippe in ihre Position zurtickkehren, als ob Sie den Reifen abmontieren wollten. Lassen
Sie eine Seite des Reifens Uber den hinteren Teil des Montagekopfs fallen und die andere Seite
unter den vorderen Teil des Montagekopfs. Halten Sie den Reifen mit lhren Handen oder dem
Hilfsarm fest und drehen Sie dann den Drehtisch, um den Reifenwulst zu montieren. Wiederholen
Sie den oben beschriebenen Vorgang, um den Reifen mit dem Wulst nach oben zu montieren.

Reifen aufpumpen

Das Aufpumpen des Reifens ist duBerst gefdhrlich, wenn die Montage nicht wie oben beschrieben
durchgefuhrt wird oder wenn der Reifen wahrend der Montage beschadigt wurde. Ein geplatzter
Reifen geht nach oben und nach auBen und kann Verletzungen oder den Tod verursachen.

Ein Reifen kann platzen aufgrund von:
1. Wenn die Felge und der Reifen nicht die gleiche GréRe haben
2. Der Reifen oder die Felge ist beschadigt
3. Der Luftdruck liegt Gber dem vom Hersteller empfohlenen Hochstwert
4. Der Bediener hdlt sich nicht an die Sicherheitshinweise Bitte befolgen Sie die folgenden
Schritte:
5. Stellen Sie sicher, dass Felge und Reifen die gleiche GroRe haben.
6. Entfernen Sie die Ventilkappe
7. Stellen Sie sicher, dass die Duse ganz heruntergedriickt ist.
8. Schmieren Sie die Felge und das Reifenprofil
9. Pumpen Sie den Reifen mit Pausen auf. Uberpriifen Sie wahrend des Aufpumpens konti-
nuierlich den Druck auf dem Manometer, und kontrollieren Sie, ob der Reifenwulst vollsténdig
sitzt oder nicht. Wiederholen Sie den Vorgang, bis die Wulst sicher sitzt. Bei gewolbten Felgen
sind besondere VorsichtsmalRnahmen zu treffen.
10. Pumpen Sie sie auf, bis der gewiinschte Druck erreicht ist. Achtung! Uberschreiten Sie nie-
mals die vom Hersteller angegebene Druckgrenze. Halten Sie beim Aufpumpen Hénde und
Korper vom Reifen fern. Nur geschultes Personal darf diese Arbeiten durchfihren. Vermeiden
Sie, dass sich Unbefugte in der Nahe des Gerdats aufhalten.

Bewegung der Maschine

Verwenden Sie einen Gabelstapler, um die Maschine zu bewegen. Trennen Sie die Maschine von
der elektrischen und pneumatischen Versorgung, heben Sie den Sockel an und setzen Sie die
Staplergabeln ein. Bringen Sie das Gerat an den gewlnschten Standort und befestigen Sie es
ordnungsgemdalR am Boden.

Hinweis: Der Standort der Maschine muss den Sicherheitsvorschriften entsprechen.



REF.54581

WARTUNG

Achtung! Wartungsarbeiten durfen nur von Fachleuten durchgefuhrt wer-
den. Um die Lebensdauer des Gerdats zu verldngern, mussen Sie es recht-
zeitig geman der Bedienungsanleitung warten. Andernfalls kann die Zuver-
lassigkeit des Gerdts beeintrachtigt werden oder sogar zu Verletzungen des
Bedieners und anderer Personen in der Nahe fuhren.

Achtung! Bevor Sie Wartungsarbeiten durchfihren, trennen Sie die Reifen-
montiermaschine von der Strom- und Druckluftversorgung und treten Sie 3
bis 4 Mal auf das Pedal zum Offnen und SchlieRen der Backen oder das Dre-
hpedal des Drehtisches, um die gesamte Druckluft aus der Maschine abzulassen. Beschddigte
Teile sollten von Fachpersonal durch vom Hersteller gelieferte Ersatzteile ersetzt werden.

Reinigen Sie die Maschine einmal taglich nach der Arbeit. Reinigen Sie den Drehtisch einmal pro
Woche mit Diesel und schmieren Sie die Schienen und Backen.

Die folgenden Wartungsarbeiten sollten mindestens einmal pro Monat JLLL N
durchgefiihrt werden: T 3 Outlet
Prifen Sie den Olstand im Zerstauber, fullen Sie ggf. SAE30# Ol nach. Yo
Mit Hilfe des Sechskantschlissels (E) lockern. SchlieBen Sie das Pedal oder
das Drehpedal des Drehtellers 5-6 Mal, je nach Druckluftanschluss. Pri- |
fen Sie dann, ob das Ol im Olzerstauber tropft. Fr einen kontinuierlichen 0 a&’\{ i
Betrieb treten Sie jedes Mal zweimal und lassen einen Tropfen Ol fallen. 1\ \
Stellen Sie andernfalls die Schraube (D), die den Oleinlass steuert, mit ei- Drain valves
nem feinen Schraubenzieher ein.

Wie in der Abbildung gezeigt, ziehen Sie das Ventil zu, wenn Sie Wasser im
Glas finden, um Uberschissiges Wasser abzulassen.

Hinweis: Nach den ersten 20 Tagen des Gebrauchs ziehen Sie die Backen
mit den Schrauben (B) am Drehteller nach.

Hinweis: Falls die Stromversorgung des Plattenspielers ausfallt, Gberprifen
Sie, ob der Riemen richtig gespannt ist, indem Sie die folgenden Schritte
ausflhren:

Nehmen Sie die linke Abdeckung ab, indem Sie die Schrauben entfernen. Ste-
llen Sie die beiden Schrauben der Motorhalterung ein, wobei Sie einen ausrei-
chenden Abstand zwischen der Motorhalterung und dem Motorsockel lassen.
Ziehen Sie die Schrauben fur die Riemenspannung an. Trennen Sie die Mas-
chine bei dieser Art von Wartung immer von der Strom- und Pneumatikanlage.

Hinweis: Wenn der vertikale Sechskantarm nicht arretiert oder die Anforderung
von 2-3 mm von der Unterseite des Montage-/Demontagekopfes bis zur Kan-
te nicht erfillt, passen Sie die Sechskantverriegelungsplatte an, und stellen
Sie (X) ein.

Hinweis: Um die Zuverl&ssigkeit der Krallen und des Montiereisens zu gewdhr-
leisten, sollten Sie die folgenden Punkte beachten, um die Ventile sauber zu
halten:
1. Entfernen Sie die linke Abdeckung des Gerdts, indem Sie die 2 Schrau-
ben entfernen. .
2. Lésen Sie den zu den Krallen gehérenden Ventilschalldampfer (A) und ©
das Montiereisen.
3. Reinigen Sie die Schalldampfer mit Druckluft und ersetzen Sie sie bei
Bedarf.




REF.54581

FEHLERBEHEBUNGSTABELLE
Problem Grund
Die Drehscheibe dreht sich nur Ruckwdartsschalter defekt
in eine
Richtung oder kann sich nicht Riemen Fehlfunktion des Motor-
drehen. sgebrochen

Stérung des Motors

Demontieren oder reparieren Leckage im Luftnetz

Sie das Rad, der Drehtisch kann

nicht arretieren (mit dem Rad Der Spannzylinder funktioniert
drehen); nicht.

Die Backen verzégern sich beim

Offnen/SchlieRen; Der Drehtisch ~ Abgenutzte Backen

arretiert die Felge falsch.
Gebrochene Unterlegscheiben
des Spannzylinders

Der Montage-/Demontagekopf  Die Verriegelungsplatte ist falsch
berthrt wéhrend des Betriebs eingestellt oder untauglich.
immer die Felge.
Schrauben am Backenfutter
locker; der sechseckige vertikale
Arm lasst sich nicht mit der Ve-
rriegelungsplatte arretieren

Das Abdriickerpedal und das Pedalfeder gebrochen
Pedal zum Offnen und SchlieRen

der Backen lassen sich nicht

in die ursprungliche Position

zurlickdrehen.

Die Abdrtcker-Schaufel Klemmender Schalldémpfer
l@sst sich nur schwer bedienen.
Die Unterlegscheibe am Zylinder
des Abdrickers ist gebrochen.

TEILELISTE (ERWEITERTE ANSICHT)

Code Bestellcode Name Code
200-10 C-200-500000-0  Puffer fur Abdricker 3N

226 S-005-020075-0  V-Dichtung 20*28*7,5 200-321
227 S-000-063265-0  O-Dichtung 63*2,65 331

Lésung

Ersetzen Sie den Umkehrschalter
Ersetzen Sie den Riemen

Uberpriifen Sie das Motorkabel oder den
Draht der

Klemmleiste; ersetzen Sie den Motor, wenn
er gebrochen ist.

Prufen Sie alle Teile des Luftnetzes.

Tauschen Sie den Zylinderkolben aus.

Ersetzen Sie die Backen.

Ersetzen Sie sie.

Ersetzen Sie sie oder stellen Sie sie ein.

Ziehen Sie die Schrauben fest und bringen
Sie die
Verriegelungsplatte wieder an.

Ersetzen Sie sie.

Reinigen oder ersetzen Sie sie.

Ersetzen Sie sie.

Bestellcode Name
S-005-168115-0 V-Dichtung
185x168x10,8

$-000-175500-0 O-Dichtung @173,4%5,3
$-000-019262-0 O-Dichtung @ 19,6*2,62

200-228 C-200-540000-0 Klemmzylinderkolben @70  200-426  S-060-016000-1 Umkehrschalter

232 S-000-019262-0  O-Dichtung @19,6x2,62 521 S-000-030355-0  O-Dichtung @ 303,55

306 S-000-016265-0  O-Dichtung @ 162,65 200-532  S-000-059262-0 O-Dichtung @ 599x2,62

307 S-000-020265-0  O-Dichtung 20*2,65 604 S-042-000686-0 Riemen fur Reifenwe-
chsler A-28

200-308 S-000-180500-0  O-Dichtung 180x5 702 C-200-900000-0  Luftschlauch

804 $-033-200002-2  Olnebelmaschine 801 S-033-200002-1 Druckentlastungsfilter



we-3 2002 200-1

'Ir'_._--—--“
8—"1 :
jja - | Pé =
0 ~=.-..'.‘""'

200-1
200-2
200-3

200-9
600-10

Ll ]

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0

B-010-080201-0
B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0
C-200-510000-0
C-200-470000-0
B-010-080201-0
B-040-081715-1

Maschinengehduse

Vordere Abdeckung des Pedals
Linke Abdeckung
Innensechskantschraube Mé6x10
Unterlegscheibe @6*14*1,2

AuRere Sechskantschraube
M8x25

Innensechskantschraube M8x20
Unterlegscheibe @ 6*14*1,2
GummifuBpuffer

Puffer fur Abdrucker
Erdungsschraube Mé6x40

Hebel zum Anheben

Feder fur den Abdruckerarm
Gummi Abdrickerarm
Ol-Wasser-Box
Innensechskantschraube M8x20

Unterlegscheibe @ 8*17*1,5

REF.54581



REF.54581

600-101 CX-204-250000-0  Quadratische Saule
200-102  CX-200-190000-0  Schwenkarmstift

103 B-014-140301-0 AuRere Sechskantschraube
M14x30

104 B-050-140000-0 Federscheibe @14

105 CX-200-140000-0  GroRe Unterlegscheibe

200-106  C-200-350000-0 Hebel zum Einstellen der Saule
9 B-010-100501-0 Innensechskantschraube M10x50
200-120  C-200-490000-0 Vertikale Armkappe 200

200-121 C-200-390000-0 Vertikale Armfeder

128 B-040-102020-1 Unterlegscheibe @10X2

130 B-001-100001-0 Selbstsichernde Mutter M10

200-133 CX-200-160000-0  Vertikaler Arm 200

200-134  C-200-520000-0 Unterlegscheibe fur vertikalen
Arm

136 CX-200-170000-0  Unterlegscheibe fur Montage-/
Demontagekopf

137 B-014-100251-0 AuRere Sechskantschraube
M10x25

135-3# CW-113-020303-0  Kompletter Montage-/Demon-
tagekopf BO3#

200-138  CX-200-150200-0  Riemenscheibe des Montage-/
Demontagekopfes

200-139 C-203-150100-3 Montage/Demontagekopf BO3#
200-140  C-200-150400-0 Sechskant-Rundstift

141 B-007-120121-0 Innensechskantschraube M12X12
)AL 200-158  C-200-230200-0 Abdeckung des Verriegelungs-
griffs

200-160  CX-200-230000-0 Verriegelungsgriff
200-161 CX-200-200000-0 Verriegelungsplatte

200-162 C-200-240000-0 Abdeckung des Verriegelungs-
blocks

i\

163 B-050-080000-0 Federscheibe @8
200-164  C-200-210000-0 Exzenterwellenmutter

165 B-014-080251-0 AuRere Sechskantschraube
M8x25

166 B-004-120071-1 Mutter M12X1,75X7

167 B-007-120301-0 Innensechskantschraube M12X30

200-168  C-200-480000-0 Verriegelungsplattendeckel

200-169 CX-200-220000-0  Sechskant-Verriegelungsbrett
200

200-170  CX-200-180000-0  Schwenkarm 470



REF.54581




REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0

B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
S-011-010808-0
S-005-020075-0
S-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Nicht-zentrale Drehtisch-Baugruppe
Backenkappe 200

Backe 600

GroRe Unterlegscheibe
Federscheibe @16

AuRere Sechskantschraube M16x40
Kappe des Drehtisches

Baugruppe Verbindungsstange 615
Quadratischer Drehtisch 615

Unterlegscheibe fur den quadratischen
Drehtisch

Sprengring @65(Welle)
Backenfuhrung mit Stift
Unterlegscheibe @12X25X2
Sprengring @12(Welle)

AuRere Sechskantschraube M12x80
Zahnscheibe @12x20,5x1
Unterlegscheibe @12X30X3
Mutter der Verbindungsstange
Backenfuhrung ohne Stift
Verbindungsstange mit Gewinde
Kolbenstange des Spannzylinders
Kippzylinderdeckel ohne Griff
Gerade Verschraubung 1/8"-@8
V-Dichtung 20*28*7,5

O-seal 68.26"3.53

Kipplbarer Zylinderkolben
Unterlegscheibe @12X25X2

Mutter M12X7X1,75

Spannzylinder Lauf

O-Dichtung 19.6X2,62

Deckel des Kippzylinders mit Griff
Verschraubung 1/8
Selbstsichernde Mutter M8
Kompletter Spannzylinder 180
Kompletter nicht zentraler Drehtisch
Innensechskantschraube M8x25
Selbstsichernde Mutter M12
Backenplattenhalter M12x80
Backenplattenhalter 2

Selbstsichernde Mutter M12



[

[ e e

REF.54581



REF.54581

200-301

302
303
304
305
306
307
200-308

200-309

200-310

3n

200-312

200-313

34

200-315

316

317

318

200-370

331

855

357

B-010-140301-0

B-001-060001-0
S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0
$-000-020265-0
$-000-175500-0

CX-200-050500-0

C-200-050100-0

S-005-168115-0

C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

$-000-019262-0

C-098-600100-0

S-010-010408-0

Innensechskantschraube
M14x30

Selbstsichernde Mutter M6
Verschraubung (90°)1/4-@8
Mutter M16*1,5
Unterlegscheibe @16*28*2
O-Dichtung @ 162,65
O-Dichtung @ 202,65
O-Dichtung @170.8x5,33

Abdruckzylinderabdeckvo-
rrichtung

Kolbenstange fur Abdric-
kerzylinder

V-Dichtung 185X168X10,8

Kolben fir Abdrickerzylin-
der

Zylinderlauf des Abdruckers

Innensechskantschraube
M6x16

Baugruppe fir Abdricks-
chaufel

Innensechskantschraube
M12x90

Selbstsichernde Mutter

M16*1.5

Fahrungsband
Schutzabdeckung fur die
Abdrickschaufel (optional)

O-Dichtung @ 19,6"2,62

Abdrickzylinder  Auslass-
ventillauf

Gerade Verschraubung
1/4- @8

200-13

319

320

321
200-321
200-322
200-323
200-324

325

326

327

328

329

330

200-334

350

351

352

655

354

356

C-200-360000-0

B-050-140000-0
B-055-160001-0
B-040-162820-1
$-000-180500-0
CX-200-030000-0
CX-200-040000-0
CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

$-011-010808-0

CW-108-020000-0

CW-112-209800-0

S-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

$-023-010401-6

Feder fur den Abdric-
kerarm

Federscheibe @14
Sprengring @16
Unterlegscheibe
O-Dichtung 180x5
Abdrickerarm 200
Abdrickstift

Abdruckzylinder Dre-
hstift

Unterlegscheibe
Q127242

Selbstsichernd M12

Unterlegscheibe
@8*30"3

Federscheibe @8

AuRere  Sechskants-
chraube M8x20

Gerade Verschrau-
bung1/8-08

Kompletter Abdrucker-
zylinder

Abdrickzylinder  Aus-

lassventil

Verschraubung
(90°)1/8-@8

Abdruckzylinder
lassventildeckel

Aus-

Dichtungsscheibe

Bidirektionale  Dich-

tung

Schalldampfer



126 452

130 420 459

REF.54581




REF.54581

200-401

221-402

405

406

407

408

409

410

41

200-412

200-413
200-414

200-415

200-416

417

418

420

200-421

422

423

200-424

425
200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1

B-001-040001-0

B-001-080001-0

B-040-081715-1

C-200-061300-0

C-200-060100-0
C-200-380000-0

C-200-061500-0

C-200-810000-0

B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0

B-004-040001-0
$-060-016000-1

B-010-060201-0

CW-109-020000-
0

Pedal  fur den
Umkehrschalter

5-Wege-Ven-
til-Pedal (rechts)

Sprengring @12

Unterlegscheibe
1272472

Kreuzschlitzs-
chraube M4X30

Unterlegscheibe
D4

Selbstsichernde
Mutter M4

Selbstsichernde
Mutter M8

Unterlegscheibe
@8*17*1,5

Nockenverbin-
dungsstange

Pedal-Tragerplatte
Pedalfeder

Cam

Nockenscheibe

Innensechskants-
chraube M6x20

Unterlegscheibe
@6"12*1

Selbstschneiden-
de  Kreuzschlitzs-
chraube ST29*12

Nockenabdeckung

Komplettes 5-We-
ge-Ventil fur Span-
nzylinder

Komplettes 5-We-
ge-Ventil fur Ab-
drlckerzylinder

Abdeckung des
Umkehrschalters

Mutter M4

Umkehrschalter

Innensechskants-
chraube M6x20

Komplette  3-Pe-
dale-Baugruppe
200

428

429

430

200-431

432

433

434

200-435

437

438

439
440

441

442

445

200-449

200-451

452

453

200-455

200-456

457
459

616

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1

B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0
B-010-080501-0

B-010-080201-0

S-012-010808-0

S-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Unterlegscheibe @
6X12X1

Unterlegscheibe @ 4

Kreuzschlitzschraube
M4*16

Griff des
chalters

Umkehrs-

Selbstsichernde Mu-
tter M6

Unterlegscheibe @3

Kreuzschlitzschraube
M3X18

Pedal-Verbindungss-
tange

Vordere Welle des
Pedals

Mutter M8

Pedal-Drehfeder

Innensechskants-
chraube M8x50

Innensechskants-
chraube M8x20

Verschraubung  1/8-

28

T-Verschrau-
bung1/8-2* @ 8

5-Wege-Ventil (links)

5-Wege-Ventilabde-
ckung

Kreuzschlitzschraube
ST29*14

Schalldampfer 1/8"

5-Wege-Ventilstange

Abstandshalter  fur
5-Wege-Ventilstange

O-Dichtung 12*20*4

Stromversorgungs-
kabel

Motorkabel



200-501

502
503
200-504
505

506
200-507
508
200-509
200-510
200-5T11

512

513
200-514
515
516
517
200-518

519

520

521
200-522
523

524

525
200-526

AO4

A41

AbL

A48
200-531
200-532
200-535
548
600-540

C-300-320302-0

$-040-030204-0
S$-005-020080-1
C-200-320500-0
B-014-080251-0

B-065-006020-0
C-200-320400-0
S$-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0

B-014-100551-0

B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
S$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3

$-011-010808-0
B-010-060161-0
$-017-010808-2
CX-200-430100-0
S$-000-059262-0
CX-200-430200-0
B-007-040061-0

CW-106-060000-0

REF.54581

Untere Abdeckung des Getrie-
bes

Kugellager 30204
Getriebedichtung $20*35*8
Zahnrad-Riemenscheibe

AuRere Sechskantschraube
M8x25

Sicherungsscheibe 6x20
Schneckenstab
Kugellager 6010
Schneckenradwelle
Schneckengetriebe

Abstandhalter fir Schnecken-
radwelle

AuRere Sechskantschraube
M10x55

Federscheibe @10

Stift 6X20

Unterlegscheibe &10*20*2
Innensechskantschraube M6x20
Unterlegscheibe @ 6*14*1,2

Obere Abdeckung des Getrie-
bes

Sicherungsscheibe 10x40
Sicherungsscheibe 14x40
O-Dichtung @ 303,55
Olbestandige Dichtung
Selbstsichernde Mutter Mé
Federscheibe @ 8
Unterlegscheibe @ 8*30*3

Komplettes Getriebe

T-Verschraubung mit Schnellans-
chluss 3* @ 8

Gerade Verschraubung 1/8-08
Innensechskantschraube Méx16
T-Verschraubung1/8-2* @ 8
Drehbarer Ventildeckel
O-Dichtung 599X2,62
Drehbarer Ventilschaft
Innensechskantschraube M4Xé

Komplett drehbares Ventil



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

611

612
613
614
200-615
616
617
200-618

C-200-320500-0
$-050-220110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0

S-042-000686-0

B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

Zahnrad-Riemenscheibe
Motor 220V/50HZ

Motor 220v
Motorriemenscheibe

Innensechskantschraube
M8x12

Riemen fur Reifenwechsler
A-28

AuRere Sechskantschraube
M8X65

Unterlegscheibe @8X30X3
Kondensator 80uf,110V
Kondensator 50uf,220V
Unterlegscheibe @10X20X2
Federscheibe @10

AuRere Sechskantschraube
M10X25

AuRere Sechskantschraube
MB8X35

Mutter M8
Unterlegscheibe $8X22X2
Motor-Gummischeibe
Motorunterstitzung
Motorkabel 5%1.0
Federscheibe ¢8

Motor-Gummipuffer



REF.54581

701 S-038-000100-0 Indikator fur die Luftpis-
tole

702 C-200-900000-0  Gummi-Anschlusss-
chlauch

703 S-025-104008-0 Kerbzahnmutter

704 S-025-104008-0 Gerade Verschraubung
1/4-1/4

705 B-040-132420-1 Unterlegscheibe @13
706 S-030-010400-2 Druckregelventil

707 S-012-010408-0 Verschraubung 1/4-@8
708 Komplette Luftpistole

RO3

. 502

806 501

801 S-033-200002-1 Druckentlastungsfilter
802 S-025-000050-0 Schnellduse

803  S-018-010408-0 Verschraubung (90°)
804  S-033-200002-2 Olnebelmaschine

806  S-015-010414-3 T-Verschraubung
2X1/4-$8

810 CW-114-020000-0  Komplette Olnebel-
maschine



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J




REF.54581

MANUALE DI ISTRUZIONI

PRESENTAZIONE DEL PRODOTTO

Lo smontagomme semiautomatico € progettato appositamente per lo smontaggio/montaggio
dei pneumatici sui cerchi.

ISTRUZIONI DI SICUREZZA

Prima di utilizzare l'apparecchio, leggere attentamente il presente manuale d'uso.

La mancata osservanza di queste istruzioni pud provocare lesioni fisiche e/o

danni allapparecchio. Conservare le istruzioni per poterle consultare in futuro

Il produttore non & responsabile dei danni causati dalla mancata osservanza di

queste istruzioni. L'uso della macchina e riservato a personale qualificato che abbia preceden-
temente letto e compreso a fondo il manuale e a chi abbia gid avuto esperienza con macchine
simili. Qualsiasi modifica al di fuori dellambito di utilizzo di questa macchina senza l'autorizza-
zione del produttore o in disaccordo con il manuale pud causare malfunzionamenti e danni alla
macchina e il produttore pud annullare la copertura della garanzia. Se le parti sono danneggiate
per qualsiasi motivo, sostituirle in base all'elenco delle parti di ricambio.

(Attenzione: la garanzia € di un anno a partire dalla data di
consegna da parte del produttore - la garanzia esclude le
parti faciimente rompitoili).

+ Non mettere le mani sotto la testa di montaggio/smon-
taggio durante il funzionamento

+ Non inserire le mani tra le ganasce durante il funziona-
mento

+ Non inserire le mani nel tallone del pneumatico durante
lo smontaggio

+ Assicurarsi e verificare che il sistema sia dotato di un
buon circuito di messa a terra

+ Durante il funzionamento, non inserire i piedi tra la sta-
llonatrice e il corpo

+ Non lavorare senza etichette di avvertenza.

SPECIFICHE TECNICHE

Morsetto della ruota esterno 10-19"

Morsetto della ruota interno 12-22

Diametro massimo della ruota 1040 mm (41")
Larghezza massima della ruota 355 mm (14")
Pressione di lavoro 8-10 BAR
Alimentazione 220V

Potenza motore opzionale 0,55/0,75/1,1 Kw
Coppia massima di rotazione (piattaforma girevole) 1078Nm
Dimensioni complessive Q6x76x86,5cm
Livello di rumorosita 75dB

NOTA: Le dimensioni dei pneumatici sono basate su pneumatici in ferro. | pneumatici in alluminio
SONO pil spessi.



REF.54581

ELENCO DEI COMPONENTI

C: Colonna K
F: Leva stallonatrice

G: Artigli
I: Testa di montaggio/smontaggio ! i
K: Blocco della colonna 1—=* B
M: Braccio verticale Ie
S: Ammortizzatore in gomma & [
T: Leva "'\\L & }%,
U: Pedale stallonatore
V: Pedale con artigli

Y: Piattaforma giratoria
Z: Pedale di rotazione

MONTAGGIO
ivo &

Estrarre il perno incastrato nella piastra con il morsetto terminale; disimballare la scatola di car-

tone e il coperchio di plastica. Controllare e assicurarsi che siano presenti tutte le parti elencate

nell'elenco delle parti di ricambio. Se un componente € mancante o rotto, non utilizzare la mac-

china e contattare il produttore o il distributore il prima possibile.

Rispettare le misure minime richieste per il corretto funzionamento della macchina. Per l'uso

all'aperto, la macchina deve essere adeguatamente protetta dal sole e dalla pioggia. Non utili-

zzare in ambienti con pericolo di esplosione

Installazione:

1. Svitare i dadi dal fondo, posizionare la macchina e calibrarla con il righello orizzontale.

Fig 1 Fig 2 Fig 3

2. Assemblare la macchina con tutte le viti e assicurarsi che sia stabile. Assicurarsi che il sistema
sia dotato di un buon circuito di messa a terra per evitare perdite elettriche.

3. Svitare il dado A dal corpo macchina B, come mostrato nella Figura 3.

4. Sollevare la colonna C, montarla sul corpo macchina B utilizzando il dado A attraverso il bullo-
ne situato sul corpo macchina B. Se la colonna si allenta, serrarla immediatamente o potrebbe
danneggiare il pneumatico.

Collegamenti elettrici e pneumatici:

Prima di procedere allinstallazione e al collegamento, verificare che l'alimentazione corrisponda
alle specifiche tecniche della macchina. Tutte le operazioni elettriche e pneumatiche devono
essere eseguite da un elettricista professionista. Collegare il connettore dell'aria compressa sul
lato destro della macchina allimpianto di aria compressa. La rete elettrica a cui & collegata la
macchina deve essere dotata di un dispositivo di protezione con fusibili e di una buona protezio-
ne della messa a terra della copertura esterna. Installare l'interruttore automatico per le perdite
d'aria nella rete elettrica; la corrente di dispersione € impostata a 30A.

Attenzione: Questa macchina non dispone di una spina di alimentazione, I'utente deve collegare
autonomamente una spina di alimentazione non inferiore a 16A, nonché in linea con la tensione
della macchina. Oppure collegarsi direttamente alla fonte di alimentazione secondo quanto in-
dicato sopra



REF.54581

FUNZIONAMENTO

@ Pedale giratorio (Z)

Artigli di apertura e chiusura (V)

Pedale stallonatore (U)

S

L'operazione di cambio gomme si compone di tre parti:

1. Stallonatura del pneumatico

2. Smontaggio del pneumatico

3. Montaggio dei pneumatici Attenzione: Prima di qualsia-
si operazione, non indossare indumenti larghi e indossare
casco, guanti e calzature antiscivolo. Assicurarsi di sgonfia-
re completamente il pneumatico e di rimuovere i pesi delle
ruote.

Stallonatura del pneumatico: Sgonfiare completamente il pneumatico. Posizionare il pneuma-
tico contro il fermo di gomma. Posizionare la paletta contro il
tallone a circa 10 mm dal bordo del cerchio. Premere il pedale
stallonatore (U) per inserire la paletta nel pneumatico. Ripetere
le operazioni di cui sopra in diverse posizioni del pneumatico e
su entrambi i lati fino al completo sgancio.

Smontaggio del pneumatico: Assicurarsi di rimuovere tuttii pesiags:-
delle ruote e di sgonfiare completamente il pneumatico prima

te (o un lubrificante simile) intorno al tallone del pneumatico. Lo
mancanza di lubrificante pud causare un'usura eccessiva dei
pneumatici.
Tenere la ruota secondo le modalitd descritte di seguito, tenendo conto delle dimensioni indi-
cate:
a) Per tenere la ruota dall'esterno:
Aprire e chiudere a metd le ganasce del pedale (V), posizionando i quattro artigli (G) in base
alla scala di riferimento sulla piattaforma girevole (Y); posizionare il pneumatico sulla piatta-
forma girevole, afferrare il cerchio e aprire e chiudere le ganasce del pedale (V) fino a quando
la ruota non viene bloccata dagli artigli.
b) Per tenere la ruota dall'interno:
Posizionare i quattro artigli (G) e lasciarli tutti chiusi. Posizionare il pneumatico sulla piattafor-
ma girevole e agire sulle ganasce aprendo e chiudendo il pedale (V) per aprire le ganasce e
bloccare cosi la ruota.
Attenzione: Prima di passare alla fase successiva, verificare che il cerchio sia trattenuto in
modo corretto e uniforme dai quattro artigli.



REF.54581

Abbassare il braccio verticale (M) finché la testa di montaggio/
smontaggio (I) non si appoggia al bordo del cerchio, ruotare la
leva di bloccaggio per bloccare il braccio verticale e il brac-
cio oscillante in posizione e regolare il bilanciere in modo che la
testa di montaggio/smontaggio si sollevi automaticamente di 2
mm-3 mm dal bordo del cerchio. Inserire la leva di sollevamento
(T) trail tallone del pneumatico e la parte anteriore della testa di
montaggio/smontaggio (I) e spostare il pneumatico sulla testa
di montaggio/smontaggio come mostrato in figura.
Attenzione: Catenine, braccialetti, indumenti larghi e qualsiasi
altro oggetto vicino alle parti rotanti possono costituire un pericolo per l'operatore della mac-
china.

Montaggio dei pneumatici

Attenzione: Prima di procedere al montaggio, verificare che il pneumatico e il cerchio abbiano le
stesse dimensioni. Per evitare danni, assicurarsi di lubrificare correttamente il tallone del pneu-
matico con il lubrificante raccomandato dal produttore. Montare il pneumatico e verificarne le
condizioni. Quando si monta il cerchio, evitare di inserire le mani negli artigli.

Bloccare il braccio di montaggio verticale esagonale, posizionare il pneumatico sul cerchio, las-
ciare che il bilanciere torni in posizione come per smontare il pneumatico. Lasciare cadere un
lato del pneumatico sopra la sezione posteriore della testa di montaggio e l'altro lato sotto la
sezione anteriore della testa di montaggio. Tenere il pneumatico con le mani o con il braccio di
assistenza, quindi ruotare la piattaforma girevole per montare il tallone del pneumatico. Ripetere
l'operazione precedente per montare il pneumatico con il tallone rivolto verso l'alto.

Gonfiaggio dei pneumatici
L'operazione di gonfiaggio € molto pericolosa se il montaggio non viene eseguito come indicato
nelle operazioni precedenti o se il pneumatico & stato danneggiato durante il montaggio. Lo
scoppio del pneumatico va verso l'alto e verso l'esterno e puo causare lesioni o morte.
Uno pneumatico puo scoppiare a causa di:
1. Quando il cerchio e il pneumatico non hanno le stesse dimensioni
2. Il pneumatico o il cerchio sono danneggiati
3. La pressione di gonfiaggio e superiore a quella massima raccomandata dal produttore
4. 'operatore non segue le istruzioni di sicurezza Seguire le istruzioni riportate di seguito:
5. Assicurarsi che il cerchio e il pneumatico siano della stessa misura
6. Rimuovere il cappuccio della valvola
7. Assicurarsi che l'ugello sia premuto fino in fondo.
8. Lubrificare il profilo del cerchio e del pneumatico
9 Gonfiare il pneumatico con delle pause e, durante il gonfiaggio, controllare costantemente
la pressione sul manometro, verificando anche se il tallone del pneumatico € completamente
inserito o meno. Ripetere l'operazione finché il tallone non & ben saldo. Per i cerchioni convessi
€ necessario prendere ulteriori precauzioni.
10. Gonfiare fino a raggiungere la pressione desiderata. Attenzione: Non superare mai il limite
di pressione previsto dal produttore. Tenere le mani e il corpo lontano dal pneumatico duran-
te il gonfiaggio. Solo il personale con una adeguata formazione puo eseguire tali operazioni;
evitare che personale non autorizzato si avvicini alla macchina.

Movimento della macchina

Utilizzare un carrello elevatore per spostare la macchina. Scollegare la macchina dall'alimenta-
zione elettrica e pneumatica, sollevare la base e inserire le forche del carrello elevatore. Spostarsi
nella posizione desiderata e fissarla correttamente a terra.

Nota: L'ubicazione della macchina deve essere conforme alle norme di sicurezza.



REF.54581

MANUTENZIONE

Attenzione: Solo i professionisti possono eseguire la manutenzione. Per pro-
lungare la durata della macchina, & necessario eseguire una manutenzione
tempestiva secondo il manuale. In caso contrario, si rischia di compromette-
re l'affidabilita della macchina o addirittura di provocare lesioni all'operatore
e a chi si trova nelle vicinanze.

Attenzione: Prima di effettuare qualsiasi intervento di manutenzione, scolle-
gare lo smontagomme dall'alimentazione elettrica e pneumatica e agire sul
pedale di apertura e chiusura delle ganasce o sul pedale di rotazione della
piattaforma girevole per 3~4 volte per evacuare tutta l'aria compressa dalla macchina. Le parti
danneggiate devono essere sostituite da personale specializzato con parti di ricambio fornite
dal produttore.

Pulire la macchina una volta al giorno dopo il lavoro. Pulire lo sporco della =
piattaforma girevole con il diesel una volta alla settimana e lubrificare le
guide e le ganasce.

La seguente manutenzione deve essere eseguita almeno una volta al
mese:

Controllare il livello dell'olio nel nebulizzatore, se necessario rabboccare
con olio SAE30#.

Allentare con la chiave esagonale (E). In base al collegamento dell'aria
compressa, aprire e chiudere il pedale o il pedale di rotazione della pia-
ttaforma 5-6 volte. Quindi, controllare se I'olio nel nebulizzatore dell'clio
gocciola. Per il funzionamento continuo, fare due passi ogni volta e lasciare
cadere una goccia d'olio.

In caso contrario, regolare la vite (D) che controlla lingresso dell'olio con un
cacciavite a punta fine.

Come mostrato nellimmagine, quando si trova acqua nel bicchiere, stringe-
re la valvola per far uscire l'acqua in eccesso.

Nota: Dopo i primi 20 giorni di utilizzo, serrare nuovamente le ganasce con le
viti (B) sulla piattaforma girevole.

Nota: In caso di perdita di potenza della piattaforma girevole, verificare se la
cinghia ha la corretta tensione seguendo i passaggi:

Togliere il coperchio sinistro rimuovendo le viti; regolare le due viti della staffa
del motore lasciando una distanza adeguata tra la staffa e la base del mo-
tore. Stringere le viti per la tensione della cinghia. Per questo tipo di manuten-
zione, scollegare sempre la macchina dallimpianto elettrico e pneumatico.

Nota: Se il braccio esagonale verticale non si blocca o non soddisfa il requisito
di 2-3 mm dalla base della testa di montaggio/smontaggio al bordo, regola-
re la piastra di bloccaggio esagonale e regolare la (X).

Nota: Per garantire l'affidabilitd degli artigli e della leva stallonatrice, operare
seguendo i punti per mantenere pulite le valvole:

1. Rimuovere il coperchio sinistro della macchina togliendo le 2 viti.

2. Allentare il silenziatore della valvola (A) appartenente agli artigli e la
leva stallonatrice.

3. Pulire i silenziatori con aria compressa e sostituirli se necessario.




REF.54581

TABELLA DI RISOLUZIONE DEI PROBLEMI

Problema

La piattaforma girevole ruota
appenain
una direzione o non puod ruotare.

Se si smonta o si ripara la ruota,
la piattaforma girevole non pud
bloccarsi (girare con la ruota);
Le ganasce ritardano ad aprirsi/
chiudersi; la piattaforma gire-
vole blocca il cerchio in modo
errato.

La testa di montaggio/mon-
taggio tocca sempre il cerchio
durante il funzionamento.

Il pedale dello stallonatore e il
pedale di apertura e chiusura
delle ganasce non possono
tornare alla posizione originale.

La leva stallonatrice
funziona con difficolta.

Motivo

Interruttore di inversione rotto
Cinghia rotta

Malfunzionamento del motore

Perdita della rete dell'aria

Il cilindro di bloccaggio non pud
funzionare.

Ganasce usurate

Rondelle rotte del cilindro del
mandrino

La piastra di bloccaggio non &
regolata correttamente o non &
compatibile.

Le viti sul mandrino sono allenta-
te; il braccio verticale esagonale
non pud essere bloccato dalla
piastra di bloccaggio

Molla del pedale rotta

Silenziatore inceppato

La rondella del cilindro stallona-
tore é rotta.

ELENCO DEI COMPONENTI (VISTA ESTESA)

Soluzione

Sostituire l'interruttore di inversione
Sostituire la cinghia

Controllare il cavo del motore o il terminale

della morsettiera; sostituire il motore se &
rotto.

Controllare tutte le parti della rete dell'aria.

Sostituire il pistone del cilindro.

Sostituire le ganasce.

Sostituire.

Sostituire o regolare.

Serrare le viti e riposizionare
la piastra di bloccaggio.

Sostituire.

Pulire o sostituire.

Sostituire.

Codice Codice d'ordine Nome Codice Codice d'ordine Nome

200-10 C-200-500000-0 Ammortizzatore stallo- 311 S-005-168115-0 Guarnizione a V
natore 185x168x10,8

226 S-005-020075-0  Guarnizione a V 200-321  S-000-175500-0 Guarnizione a O
20*28*75 @173,4x5,3

227 S-000-063265-0  Guarnizione a O 331 S-000-019262-0 Guarnizione a
632,65 19.62,62

200-228 C-200-540000-0 Pistone cilindro pinza 200-426  S-060-016000-1 Interruttore di
@70 inversione

232 S-000-019262-0 Guarnizione a O 521 S-000-030355-0 Guarnizione a O
D19,6%2,62 30"3,55

306 S-000-016265-0 Guarnizione a 162,65 200-532  S-000-059262-0 Guarnizione a O

599*2,62

307 S-000-020265-0  Guarnizione a O 604 S-042-000686-0 Cinghia smonta-
202,65 gomme A-28

200-308 S-000-180500-0  Guarnizione a O 180%x5 702 C-200-900000-0  Tubo dell'aria

804 S-033-200002-2  Generatore di nebbia 801 S-033-200002-1 Filtro di scarico

d'olio della pressione



4oms aer A3
\
e —
i nym i)
\ =
1]
7 7 = . 1 = (@-"‘:«.
s ‘ l .
- R 7
\E' > | o/ =
2@-7 : =
6 112 600-10 17 16
200-1 CX-200-010000-0 Corpo macchina
200-2 CX-200-080000-0 Coperchio anteriore del pedale
200-3 CX-200-020000-0 Coperchio sinistro
4 B-010-060101-0 Bullone a testa cava esagonale
M6x10
5 B-040-061412-1 Rondella piatta @6*14*1,2
6 B-014-080251-0 Bullone  esagonale  esterno
M8x25
7 B-010-080201-0 Bullone a testa cava esagonale
M8x20
8 B-040-061412-1 Rondella piatta @ 6*141,2
200-9 C-000-001020-0 Paracolpi per i piedi in gomma
600-10 C-600-500000-0 Ammortizzatore stallonatore
m B-027-060401-0 Vite di messa a terra M6x40
12 C-200-580000-0 Leva di sollevamento
200-13 C-200-360000-0 Molla del braccio stallonatore
200-14 C-200-510000-0 Gomma del braccio stallonatore
200-15 C-200-470000-0 Box olio-acqua
16 B-010-080201-0 Bullone a testa cava esagonale
M8x20
7 B-040-081715-1 Rondella piatta @ 8*17*1,5

REF.54581



REF.54581

600-101 CX-204-250000-0 Colonna quadrata
200-102  CX-200-190000-0  Perno del braccio oscillante

103 B-014-140301-0 Bullone esagonale  esterno
M14x30

104 B-050-140000-0 Rondella elastica @14

105 CX-200-140000-0  Rondella grande

200-106  C-200-350000-0 Maniglia di regolazione della co-
lonna

9 B-010-100501-0 Bullone a testa cava esagonale
M10x50

200-120  C-200-490000-0 Tappo del braccio verticale 200
200-121 C-200-390000-0 Molla del braccio verticale

128 B-040-102020-1 Rondella piatta @10X2

130 B-001-100001-0 Dado autobloccante M10
200-133 CX-200-160000-0  Braccio verticale 200

200-134  C-200-520000-0 Rondella del braccio verticale

136 CX-200-170000-0  Rondella piatta per testa di mon-
taggio/smontaggio

137 B-014-100251-0 Bullone esagonale  esterno
M10x25

135-3# CW-113-020303-0  Testa di montaggio/smontaggio
completa BO3#

200-138  CX-200-150200-0  Puleggia della testa di montag-
gio/smontaggio

200-139 C-203-150100-3 Testa di montaggio/smontaggio
BO3#

200-140  C-200-150400-0 Perno rotondo esagonale

| 141 B-007-120121-0 Bullone a testa cava esagonale
= M12X12
200-158 C-200-230200-0 Coperchio della maniglia di bloc-
caggio

200-160  CX-200-230000-0 Maniglia di bloccaggio
200-161 CX-200-200000-0 Piastra di bloccaggio.
200-162 C-200-240000-0 Coperchio del blocco
163 B-050-080000-0 Rondella elastica @8

i)

200-164  C-200-210000-0 Dado dell'albero eccentrico

165 B-014-080251-0 Bullone esagonale esterno M8x25

166 B-004-120071-1 Dado M12X1,75X7

167 B-007-120301-0 Bullone a testa cava esagonale
M12X30

200-168 C-200-480000-0 Tappo piastra di bloccaggio.

200-169 CX-200-220000-0 Tavola di bloccaggio esagonale
200

200-170 CX-200-180000-0  Braccio oscillante 470



REF.54581




REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
2n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Gruppo piattaforma rotante non centrale
Cappuccio ganascia 200

Ganascia 600

Rondella grande

Rondella elastica @16

Bullone esagonale esterno M16x40

Tappo della piattaforma rotante

Gruppo barra di collegamento 615
Piattaforma giratoria quadrata 615

Rondella piattaforma giratoria quadrata
Anello elastico @65 (albero)

Guida di scorrimento della ganascia con perno
Rondella piatta @12X25X2

Anello elastico @12 (albero)

Bullone esagonale esterno M12x80

Rondella di bloccaggio dentata @12x20,5x1
Rondella piatta @12X30X3

Dado della barra di collegamento

Guida di scorrimento della ganascia senza perno
Barra di collegamento filettata

Barra del cilindro del pistone di bloccaggio
Coperchio del cilindro inclinabile senza maniglia
Raccordo diritto 1/8"-@8

Guarnizione a V 20*28*75

Guarnizione a O 68,26*3,53

Pistone del cilindro di inclinazione

Rondella piatta @12X25X2

Dado M12X7X1,75

Tubo del cilindro di serraggio

Guarnizione a O 196X2,62

Coperchio del cilindro inclinabile con maniglia
Raccordo 1/8

Dado autobloccante M8

Cilindro di serraggio completo 180
Piattaforma giratoria completa non centrale
Bullone a testa cava esagonale M8x25

Dado autobloccante M12

Supporto piattaforma ganasce M12x80
Supporto piattaforma ganasce 2

Dado autobloccante M12



[

[ e e

REF.54581



REF.54581

200-301

302

303
304
305

306

307

200-308

200-309

200-310

3n

200-312

200-313

314

200-315

316

317

318

200-370

331

355

357

B-010-140301-0

B-001-060001-0

$-018-010408-0
B-004-160001-1
B-040-162820-1

$-000-016265-0

S$-000-020265-0

S-000-175500-0

CX-200-050500-0

C-200-050100-0

$-005-168115-0

C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

S$-000-019262-0

C-098-600100-0

S-010-010408-0

Bullone a testa cava esa-
gonale M14x30

Dado autobloccante M6

Raccordo (90°)1/4-08
Dado M16*1,5
Rondella piatta @16*28*2

Guarnizione a O 162,65

Guarnizione a O 20*2,65

Guarnizione a O
@170,8x5,33

Gruppo coperchio cilindro
stallonatore

Barra del pistone del cilin-
dro dello stallonatore

Guarnizione a \
185X168X10,8

Pistone del cilindro dello ta-
llonatore

Tubo del cilindro dello sta-
llonatore

Bullone a testa cava esa-
gonale M6x16

Gruppo leva stallonatrice

Bullone a testa cava esa-
gonale M12x90

Dado
M16"1,5

autobloccante

Cinghia di guida

Coperchio di protezio-
ne della leva stallonatrice
(opzionale)

Guarnizione a O 19,6"2,62

Tubo valvola scarico cilin-
dro dello stallonatore

Raccordo diritto 1/4-08

200-13

319

320
321
200-321

200-322

200-323

200-324

325

326

327

328

329

330

200-334

350

351

E58)

354

356

C-200-360000-0

B-050-140000-0

B-055-160001-0
B-040-162820-1
§$-000-180500-0

CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

$-011-010808-0

CW-108-020000-0

CW-112-209800-0

$-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

S-023-010401-6

Molla del braccio
stallonatore

Rondella  elastica
14

Anello elastico @16
Rondella piatta

Guarnizione a O
180x5

Braccio stallonato-
re 200

Perno stallonatore

Perno rotante del

cilindro  stallona-
tore

Rondella piatta
@12*24°2

Autobloccante M12

Rondella
@8*30"3

piatta

Rondella  elastica
@8

Bullone esagonale
esterno M8x20

Raccordo  diritto

1/8-28

Cilindro stallonato-
re completo

Valvola di scarico
del cilindro dello
stallonatore

Raccordo (90°)1/8-
@8

Coperchio valvola
scarico cilindro de-
llo stallonatore

Rondella di giun-
zione

Giunzione bidi-

rezionale

Silenziatore



126 452

130 420 459

REF.54581




REF.54581

200-401

221-402

405
406

407
408

409

410

4M

200-412

200-413

200-414

200-415

200-416

417

418

420

200-421

422

423

200-424

425
200-426

427

200-480

C-200-060400-0
C-221-060300-0

B-055-120001-0
B-040-122520-1

B-017-040301-0
B-040-040000-1

B-001-040001-0
B-001-080001-0
B-040-081715-1

C-200-061300-0

C-200-060100-0
C-200-380000-0
C-200-061500-0
C-200-810000-0
B-010-060201-0
B-040-061210-1
B-019-290121-0
CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0
C-200-061400-0

B-004-040001-0
S-060-016000-1

B-010-060201-0

CW-109-020000-
0

Pedale dell'interru-
ttore di inversione

Pedale della val-
vola a 5 vie (destra)

Anello elastico @12

Rondella
12" 242

Vite a croce M4X30

piatta

Rondella piatta
Q4L

Dado  autobloc-
cante M4

Dado  autobloc-
cante M8

Rondella piatta
@8*17*1,5

Barra di collega-
mento della cam-
ma

Supporto per pe-
daliera

Molla del pedale

Camma

Rondella a camma

Bullone a testa
cava esagonale
Mé6x20

Rondella
@612

piatta

Vite autofilettante
a croce ST2.9*12

Coperchio  della

camma

Valvola a 5 vie
completa per cilin-
dro di bloccaggio

Valvola a 5 vie
completa per cilin-
dro stallonatore

Coperchio dellin-
terruttore di inver-
sione

Dado M4

Interruttore di in-
versione

Bullone a testa
cava  esagonale
M6x20

Gruppo completo
3 pedali 200

428
429

430
200-431

432
433

434
200-435
437

438

439

440

441

442

445
200-449
200-451
452

453

200-455

200-456

457
459

616

B-040-061210-1

B-040-040000-1

B-024-040161-0
C-200-530000-0

B-001-060001-0
B-040-030000-1

B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

S-012-010808-0

$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Rondella piatta @ 6X12X1
Rondella piatta @ 4
Vite a testa tonda M4*16

Maniglia dellinterruttore di in-
versione

Dado autobloccante M6

Rondella piatta @3

Vite a croce M3X18

Barra di collegamento pedale
Albero anteriore del pedale

Dado M8

Molla di torsione del pedale
Bullone a testa cava esagona-
le M8x50

Bullone a testa cava esagona-
le M8x20

Raccordo 1/8- @ 8
Raccordo a1/8-2* @ 8
Valvola a 5 vie (sinistra)
Coperchio valvola a 5 vie

Vite a croce ST29*14

Silenziatore 1/8"
Barra valvola a 5 vie

Distanziale per barra valvola
aSvie

Guarnizione a O 12204

Cavo di alimentazione

Cavo motore



200-501

502
503

200-504
505

506
200-507
508
200-509
200-510
200-5T11

512
513
200-514
515
516

517
200-518

519

520

521
200-522
523

524

5725
200-526

AOL
AL
Abli

A48
200-531
200-532
200-535
548

600-540

C-300-320302-0

$-040-030204-0
$-005-020080-1

C-200-320500-0
B-014-080251-0
B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0

B-014-100551-0
B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0

B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
S-011-010808-0
B-010-060161-0

$-017-010808-2
CX-200-430100-0
$-000-059262-0
CX-200-430200-0
B-007-040061-0

CW-106-060000-0

REF.54581

Coperchio inferiore della scatola
ingranaggi

Cuscinetto 30204

Guarnizione della scatola ingrana-
ggi $20*35"8

Puleggia della cinghia dentata
Bullone esagonale esterno M8x25
Rondella chiave 6x20

Asta vite senza fine

Cuscinetto 6010

Albero ingranaggio vite senza fine
Ingranaggio a vite senza fine

Distanziale albero ingranaggio a
vite senza fine

Bullone esagonale esterno M10x55
Rondella elastica @10

Perno 6X20

Rondella piatta @10*20*2

Bullone a testa cava esagonale
Méx20

Rondella piatta @ 6*14*1,2

Coperchio superiore della scatola
ingranaggi

Rondella chiave 10x40
Rondella chiave 14x40
Guarnizione a O 30*3,55
Guarnizione resistente all'olio
Dado autobloccante M6
Rondella a molla @ 8
Rondella piatta @ 8*30*3

Scatola ingranaggi completa

Raccordo rapidoa T 3* @ 8
Raccordo diritto 1/8-@8

Bullone a testa cava esagonale
M6x16

Raccordo a T1/8-2'0 8
Coperchio valvola rotante
Guarnizione a O 599X2.62
Mandrino della valvola rotante

Bullone a testa cava esagonale
M4X6

Valvola rotante completa



REF.54581

=)

200-504

601-MC
601-MY
200-602

603

604

605

606
607-80
607-50
608
609
610

6N

612
613
614

200-615
616
617
200-618

C-200-320500-0

S-050-220110-5
$-050-230075-0
CX-200-330000-0

B-007-080121-0

$-042-000686-0

B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0

CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

Puleggia della cinghia den-
tata

Motore 220V/50HZ
Motore 220v

Puleggia della cinghia del
motore

Bullone a testa cava esago-
nale M8x12

Cinghia smontagomme
A-28

Bullone esagonale esterno
M8X65

Rondella piatta @8X30X3
Condensatore 80uf, 110V
Condensatore 50uf, 220V
Rondella piatta @10X20X2
Rondella elastica @10

Bullone esagonale esterno
M10X25

Bullone esagonale esterno
MB8X35

Dado M8
Rondella piatta $8X22X2

Rondella in gomma del mo-
tore

Supporto del motore
Cavo motore 5x1,0
Rondella a molla ¢$8

Tampone in gomma del mo-
tore



701

702
703
704
705
706
707
708

HOG

REF.54581

703
TiM
TS
T

J07

$-038-000100-0
C-200-200000-0
$-025-104008-0
$-025-104008-0
B-040-132420-1
$-030-010400-2
$-012-010408-0

Indicatore pistola di gonfiaggio

Tubo di collegamento in gomma
Dado con intaglio

Raccordo diritto 1/4-1/4

Rondella piatta @13

Valvola di regolazione della pressione
Raccordo 1/4-@8

Pistola di gonfiaggio completa

s

B0l



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J




REF.54581
m MANUAL DE |NSTRUC6ES

APRESENTAGAO DO PRODUTO

O trocador de pneus semiautomatico foi especialmente concebido para a desmontagem/
montagem de pneus em jantes.

INSTRUGOES DE SEGURANGA

Leia atentamente este manual do proprietdrio antes de utilizar o produto.
O ndo cumprimento destas instrugdes pode resultar em ferimentos e/
ou danos no produto. Guarde as instrugdes para eventuais consultas no futuro.

O fabricante ndo se responsabiliza por danos causados pela inobservancia destas instrugdes.
A utilizag@o da mdqguina estd reservada a pessoal qualificado que tenha lido e compreendido
o manual de instrugdes e a quem tenha experiéncia prévia com mdaqguinas semelhantes. Quais-
quer alteragdes para além do dmbito de utilizagdo desta mdqgquina sem a autorizagdo do falbri-
cante ou em desacordo com o manual podem causar avarias e danos na mdaquing, podendo o
fabricante cancelar a cobertura da garantia. Se alguma pega estiver danificada por qualquer
motivo, substitua-a de acordo com a lista de pegas sobresselentes.
(Atengdo: a garantia é de um ano a partir da data de entre-

ga do fabricante; a garantia exclui pegas faciimente que-

braveis).
+ N&o coloque as mdos por baixo da cabega de monta-
gem/desmontagem durante o funcionamento; 3
+ N&o coloque as mdos entre os mordentes durante o @
funcionamento; A

+ N&o coloque as méos dentro do taldo do pneu durante

a desmontagem;

« Verifigue se o sistema estd equipado com um bom cir-
cuito de ligagéo & terra; &
+N&o coloque os pés entre o separador de taldio e o cor-

po durante o funcionamento;

+ N&o trabalhe sem etiquetas de aviso.

ESPECIFICAGOES TECNICAS
Bragadeira da roda exterior 10-19"
Bragadeira da roda interior 12-22
Didmetro méximo da roda 1040mm (417)
Largura méxima da roda 355mm (14")
Press&o de trabalho 8-10 BAR
Fonte de alimentagdo 220V
Poténcia do motor opcional 0,55/0,75/1,1 Kw
Binario maximo de rotagdo (plataforma 1078Nm
giratéria)
Dimensdes gerais Q6x76x86,5cm
Nivel de ruido 750dB

NOTA: As dimensdes dos pneus séo baseadas em pneus de ferro; os pneus de aluminio séo mais
grossos.



REF.54581

LISTA DE PECAS

C: Coluna K
F: P& do separador de taléo

G: Garras

I: Cabeca de montagem/desmontagem
K: Blogueio de coluna

M: Brago vertical

S: Amortecedor de borracha

T: Alavanca

U: Pedal separador de taldo

V: Pedal das garras

Y: Plataforma giratoria

Z: Pedal de rotagdo

MONTAGEM
Utilize o mordente pontiagudo para remover o prego emb iv i le a caixa
de cart@o e a cobertura de pldstico. Verifique que todas as pegas constantes da lista de pegas
sobresselentes estéio presentes. Se alguma pega estiver em falta ou estragada, ndo utilize a
maqguina e contacte o fabricante ou o distribuidor o mais rapidamente possivel.

Respeite as medidas minimas necessdrias para o correto funcionamento da mdquina. Em caso
de utilizagdio no exterior, a maquina deve ser adequadamente protegida do sol e da chuva. Ndo
utilize em ambientes com risco de explosdo

Instalagdo:

1. Desaperte as porcas do fundo, coloque a mdquina e calibre-a com a régua horizontal.

2. Monte a mdquina com todos os parafusos e certifique-se de que a mdquina estd estavel.

Fig 1 Fig 2 Fig 3

Certifique-se de que o sistema estd equipado com um bom circuito de ligagdo & terra para
evitar fugas elétricas.

3. Desaparafuse a porca A do corpo da maquina B, como indicado na figura 3.

4. Levante a coluna C; monte-a no corpo da maquina B utilizando a porca A através do para-
fuso situado no corpo da mdaqguina B. Se a coluna se soltar, aperte imediatamente ou poderd
danificar o pneu.

Ligages elétricas e pneumaticas:

Antes de proceder & instalagéio e a ligagdo, verifigue se a alimentagdo elétrica corresponde as
especificagdes técnicas da maquina. Todas as operagdes elétricas e pneumdticas devem ser
efetuadas por um eletricista profissional. Ligue o conetor de ar comprimido no lado direito da
mdquina do sistema de ar comprimido. A rede elétrica a qual a mdquina estd ligada deve estar
equipada com um dispositivo de protegdo com fusiveis e uma boa protecdo da ligagdo a terra
da cobertura exterior. Instale o interruptor automdatico de fuga de ar na rede elétrica; a corrente
de fuga é fixada em 30A.

Atengdo: N&o existe uma ficha de alimentagdo para esta mdquina. O utilizador deve ligar uma
ficha de alimentagdo n&o inferior a 16A que estejom em conformidade com a tensdo da mdaqui-
na. Ou ligue diretamente & fonte de alimentagdio de acordo com as indicagdes acima



REF.54581

FUNCIONAMENTO

@ Pedal rotativo (Z)

Garras de abertura e fecho (V)

Pedal de desblogueio da cabega do pneu (U)

S

A operagdo de mudanga de pneus & composta por trés partes:
1. Rebentamento do taléo do pneu
2. Desmontagem de pneus
3. Montagem de pneus - Atengdo: Antes de qualquer ope-
ragdio, ndio use roupas largas e use um capacete, luvas e
calgado antiderrapante. Certifiqgue-se de que esvazia
completamente o pneu e retira os pesos das rodas.

Rebentamento do taldo do pneu: Esvazie completamente o pneu. Coloque o pneu contra o ba-
tente de borracha. Posicione a pd contra o taléo a cerca de 10 mm do rebordo da jante. Prima o
pedal do separador de taldo (U) para introduzir a pd no pneu.
Repita as operagdes acima em diferentes posicdes do pneu
e de ambos os lados até o pneu estar completamente solto.

Desmontagem de pneus: Certifique-se de que retira todos
os pesos das rodas e esvazia completamente o pneu antes .-
de efetuar esta operacdo. Apliqgue massa lubrificante (ou um
lubrificante semelhante) & volta do tal&o do pneu. A falta de
lubrificante pode provocar um desgaste excessivo dos pneus. ;?
Segure a roda de acordo com os métodos descritos abaixo,

tendo em conta as dimensdes indicadas:

a) Para segurar a roda pelo lado de fora:

Abra e feche os mordentes do pedal (V) até meio, posicionando as quatro garras (G) de
acordo com a escala de referéncia na plataforma giratdria (Y); coloque o pneu na platafor-
ma giratéria, agarre a jante e abra e feche os mordentes do pedal (V) até a roda ficar presa
pelas garras.

b) Para segurar a roda pelo lado de dentro:

Posicione as quatro garras (G) e deixe-as todas fechadas. Coloque o pneu na plataforma
giratéria e pise os mordentes abrindo e fechando o pedal (V) para abrir os mordentes e,
assim, bloquear a roda.

Atencgdo: Verifique se a jante estd correta e uniformemente presa pelas quatro garras antes
de passar ao passo seguinte.



REF.54581

Baixe o brago vertical (M) até que a cabega de montagem/
desmontagem (I) assente ao lado do rebordo da jante, rode a
alavanca de bloqueio para bloquear o brago vertical e o brago
oscilante no lugar e agjuste também o balancim de modo a que
a cabega de montagem/desmontagem possa levantar au-
tomaticamente 2 mm-3 mm do rebordo da jante. Introduza a
alavanca de elevacdo (T) entre o taldo do pneu e a parte da
frente da cabega de montagem/desmontagem (I) e desloque
0 pneu sobre a cabeca de montagem/desmontagem, como
mostra a figura.

Atencdo: Correntes, pulseiras, roupas soltas e quaisquer outros
objetos perto de pecas rotativas podem representar um perigo para o operador da maqguina.

Montagem de pneus

Atencgdo: Verifigue se o pneu e a jante so do mesmo tamanho, antes de proceder d montagem.
Para evitar qualquer dano, certifique-se de que lubrifica corretamente o taléo do pneu com a
lubrificag@o recomendada pelo fabricante. Monte o pneu e verifique o seu estado. Ao montar a
jante, evite colocar as mdos nas garras.

Bloqueie o brago hexagonal de montagem vertical, coloque o pneu na jante e deixe o balan-
cim voltar & sua posigéio como se fosse desmontar o pneu. Deixe cair um lado do pneu sobre a
seccdo traseira do cabegote de montagem e o outro lado sob a secgdo dianteira do cabegote
de montagem. Segure o pneu com as mdos ou com o brago de apoio e, em seguida, rode a
plataforma giratéria para montar o taléo do pneu. Repita a operagdio acima para montar o
pneu com o taldo virado para cima.

Enchimento de pneus

A operagdo de enchimento é muito perigosa se a montagem ndo for efetuada como indicado
nas operagdes acima referidas, ou se o pneu tiver sido danificado durante a montagem. O re-
bentamento de um pneu é dirigido para cima e para fora, e pode causar ferimentos ou morte.

Um pneu pode rebentar devido a:
1. Quando a jante e o pneu ndo sdo do mesmo tamanho
2. Danos no pneu ou na jante
3. A press@o de enchimento é superior ao maximo recomendado pelo fabricante
4. O operador ndo segue as instrugdes de seguranga. Siga 0s passos abaixo:
5. Certifique-se de que a jante e o pneu sdo do mesmo tamanho
6. Retire a tampa da vélvula
7. Certifique-se de que o bocal estd totalmente pressionado.
8. Lubrifique a jante e o perfil do pneu
9 Encha o pneu com pausas. Durante o enchimento, verifique constantemente a presséo
no mandémetro e também se o taldio do pneu estd bem assente. Repita a operagdo até o
cord&o estar fixo. No caso de jantes convexas, devem ser tomadas precaucdes adicionais.
10. Insufle até atingir a pressdo necessdria. Atengéo: Nunca exceda o limite de pressdo indi-
cado pelo fabricante. Mantenha as méos e o corpo afastados do pneu durante o enchimen-
to. Estas operagdes sé podem ser efetuadas por pessoal com formagdo adequada. Evite a
aproximagdo de pessoal ndo autorizado a mdaquina.

Movimento da maquina
Utilize um empilhador para deslocar a maquina. Desligue a maquina da alimentagdo elétrica
e pneumdtica, levante a base e introduza os garfos do empilhador. Desloque-se para o local

pretendido e fixe o equipamento corretamente ao solo.
Nota: A localizagdo da maqguina deve respeitar as normas de seguranga.



REF.54581

MANUTENGAO

Atengdo: Apenas os profissionais est@lo autorizados a efetuar a manu-
tengdo. Para prolongar a vida util da maqguina, deve ser efetuada uma ma-
nutencdo atempada de acordo com o manual. Caso contrdrio, a fiabilida-
de da mdquina serd afetada ou o operador e as pessoas que se encontram
nas proximidades poder&o sofrer ferimentos.

Atencdo: Antes de efetuar qualquer manutengdo, desligue o sistema de
troca de pneus da alimentagdo elétrica e pneumdtica e pise o pedal de
abertura e fecho dos mordentes ou o pedal de rotagdo da plataforma gira-
téria 3 a 4 vezes para evacuar todo o ar comprimido da maqguina. As pecgas danificadas devem
ser substituidas por pecgas sobresselentes fornecidas pelo fabricante e tal substituicdio deverd
ser efetuada por pessoal profissional.

Limpe a maquina uma vez por dia apods o trabalho. Limpe a sujidade da plataforma giratéria
com gasoleo uma vez por semana e lubrifique as corredigas e os mor-

dentes. A manutengdio que se segue deve ser efetuada pelo menos uma JULLEPCN

vez por més: Verifique o nivel de éleo no nebulizador, reabastega com T Outlet
6leo SAE30# se necessdrio. C rar
Desaperte com a chave sextavada (E). Com base na ligagdo de ar com- Cips = 1 ot
primido, primeiro, abra e feche o pedal ou o pedal de rotagdo da plata- | |
forma giratodria 5-6 vezes. Em seguida, verifique se o dleo do nebulizador o a&’\{ i

de dleo estd a pingar. Para um funcionamento continuo, pise duas vezes \:\\

de cada vez e deixe cair uma gota de dleo. Drain valves
Caso contrario, ajuste o parafuso (D) que controla a entrada de éleo com
uma chave de fendas de ponta fina.

Como mostra a imagem, quando encontrar dgua no copo, aperte a valvula
para libertar o excesso de dgua.

-

~

Nota: Apds os primeiros 20 dias de utilizagdo, volte a apertar os mordentes
com os parafusos (B) na plataforma giratéria.

Nota: Em caso de falha de energia da plataforma giratéria, verifique se a
correia tem a tensdo correta, seguindo 0s passos seguintes:

Retire a tampa esquerda, removendo os parafusos; ajuste os dois parafusos
do suporte do motor, deixando uma disténcia adequada entre o suporte do
motor e a base do motor. Aperte os parafusos para a tensdo da correia. Para
este tipo de manutengdo, desligue sempre a mdaquina da instalagdo elétrica
e pneumdatica.

Nota: Se o brago hexagonal vertical ndo bloguear ou ndio cumprir o requisito
de 2-3 mm desde a parte inferior da cabeca de montagem/desmontagem
até ao rebordo, ajuste a placa de blogueio hexagonal e ajuste o (X).

Nota: Para garantir a fiabilidade das garras e da chave de rodas, siga os
pontos abaixo para manter as valvulas limpas:

1. Retire a tampa esquerda da mdaquina, retirando os 2 parafusos.

2. Desaperte o silenciador de valvula (A) pertencente as garras e a chave P
de rodas.

3. Limpe os silenciadores com ar comprimido e, se necessdrio, substi-

tua-os.




REF.54581

TABELA DE RESOLUGAO DE PROBLEMAS

Problema

A plataforma giratéria gira apenas
numa diregéo ou n&o pode rodar.

Desmonte ou fixe a roda, a plata-
forma giratéria néio pode bloquear
(rodar com a roda);

Os mordentes demoram a abrir/
fechar; a plataforma giratéria blo-
queia incorretamente a jante.

A cabeca de montagem/des-
montagem toca sempre na jante
durante o funcionamento.

O pedal de abertura e fecho do
mordente e do separador de taldéio
ndo pode voltar & posigéio original.

P& do separador de tal@o
funciona com dificuldade.

Razdo

Interruptor de marcha-atrds avariado
Correia partida

A varia do motor

Fuga da rede de ar
O cilindro de aperto néio pode funcionar.
Mordentes gastos

Anilhas partidas do cilindro do mandril

A placa de blogueio estd mal ajustada
ou ndo estd qualificada.

Os parafusos do mandril estdio soltos; o

brago vertical hexagonal néio pode ser
bloqueado pela placa de blogueio

mola do pedal partida

Silenciador encravado

A anilha do cilindro do separador de
tal&o estd partida.

LISTA DE PECAS (VISTA ALARGADA)

Caodigo Codigo de enco-  Nome Caodigo Caodigo de enco-
menda menda

200-10 C-200-500000-0 Tampdo separador 3M S-005-168115-0
de taléo

226 S-005-020075-0  Vedagd@o emV 200-321  S-000-175500-0
20%28"75

227 S-000-063265-0  Anel de vedagdoem 331 S-000-019262-0
O 632,65

200-228 C-200-540000-0 pistdo do cilindro de 200-426  S-060-016000-1
fixagéo @70

232 S-000-019262-0 Anel de vedag@oem 521 S-000-030355-0
O @19,6%2,62

306 S-000-016265-0 Anel de vedagdoem  200-532  S-000-059262-0
O @16"2,65

307 S-000-020265-0  Anel de vedagdoem 604 S-042-000686-0
O 20"2,65

200-308 S-000-180500-0  Anel de vedagdoem 702 C-200-900000-0
O 180%5

804 S$-033-200002-2  nebulizador de 6leo 801 S-033-200002-1

Solugdo

Substitua o interruptor de
marcha-atrds

Substitua a correia

Verifique o cabo do motor

ou o fio do bloco de terminais;
substitua o motor se estiver
partido.

Verifique todas as pegas da
rede de ar.

Substitua o pist&o do cilindro.

Substitua os mordentes.

Substitua.

Substitua ou ajuste.

Aperte os parafusos; substitua
a
Placa de blogueio.

Substitua.

Limpe ou substitua.

Substitua.

Nome

Vedagdo emV
185x168x10,8

Anel de vedagdo em O
D173,4x5,3

Anel de vedagdo em O @
196"2,62

Interruptor de mar-
cha-atras

Anel de vedagdo em O @
303,55

Anel de vedagdo em O
599*2,62

Correia do mudador de
pneus A-28

Mangueira de ar

Filtro de pressd@o de alivio



we-3 2002 200-1

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0
B-010-080201-0
B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0
C-200-510000-0
C-200-470000-0
B-010-080201-0
B-040-081715-1

REF.54581

Corpo da mdaquina

Tampa frontal do pedal

Tampa esquerda

Parafuso de cabecga sextavada Mé6x10
Anilha plana ©6*14*1,2

Parafuso hexagonal exterior M8x25
Parafuso de cabega sextavada M8x20
Anilha plana @ 6*14*1,2

Amortecedor de borracha para os pés
Tampdo separador de taldo

Parafuso de ligagdo a terra Méx40
Alavanca de elevagdo

Mola do brago do separador de taldo
Borracha do brago separador de taléo
Caixa de dgua e dleo

Parafuso de cabega sextavada M8x20

Anilha plana @ 8*17*1,5



REF.54581

600-101 CX-204-250000-0 Coluna quadrada
200-102  CX-200-190000-0  Pino do brago oscilante

103 B-014-140301-0 Parafuso  hexagonal  exterior
M14x30

104 B-050-140000-0 Anilha de presséo @14

105 CX-200-140000-0  Anilha grande

200-106  C-200-350000-0 Manipulo de regulagdo da co-
luna

ne B-010-100501-0 Parafuso de cabecga sextavada
M10x50

200-120  C-200-490000-0 Tampa do brago vertical 200
200-121 C-200-390000-0 Mola do brago vertical

128 B-040-102020-1 Anilha plana @10X2

130 B-001-100001-0 Porca autoblogueante M10
200-133 ~ CX-200-160000-0  Brago vertical 200

200-134  C-200-520000-0 Anilha do brago vertical

136 CX-200-170000-0  Anilha plana de cabega de
montagem/desmontagem

137 B-014-100251-0 Parafuso  hexagonal  exterior
M10x25

135-3# CW-T113-020303-0  Cabega de montagem/des-
montagem completa BO3#

200-138 CX-200-150200-0  Monte/desmonte a polia da
cabega

200-139 C-203-150100-3 Cabega de montagem/des-
montagem BO3#

200-140  C-200-150400-0 Pino redondo hexagonal

_{,m-!:' 141 B-007-120121-0 Parafuso de cabega sextavada

M12X12

200-158 C-200-230200-0 Tampa do manipulo de bloqueio

200-160  CX-200-230000-0  Manipulo de bloqueio

e 200-161 CX-200-200000-0  Placa de blogueio
ﬁl? 200-162 C-200-240000-0 Tampa do bloco de bloqueio

163 B-050-080000-0 Anilha de pressdo @8

200-164  C-200-210000-0 Porca do veio excéntrico

165 B-014-080251-0 Parafuso  hexagonal  exterior
M8x25

166 B-004-120071-1 Porca M12X1,75X7

167 B-007-120301-0 Parafuso de cabega sextavada
M12X30

200-168 C-200-480000-0 Tampa da placa de blogqueio

200-169 CX-200-220000-0 Placa de bloqueio hexagonal
200

200-170  CX-200-180000-0  Brago oscilante 470



600-237

-100 -

REF.54581




REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
2n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Conjunto da plataforma giratéria néo central
Tampa do mordente 200

Mordente 600

Anilha grande

Anilha de pressdo @16

Parafuso hexagonal exterior M16x40

Tampa da plataforma giratoéria

Conjunto da barra de ligagdo 615
Plataforma giratéria quadrada 615

Anilha quadrada de plataforma giratéria
Anel de retengdio @65 (veio)

Guia de deslizamento do mordente com pino
Anilha plana @12X25X2

Anel de reteng&o @12 (veio)

Parafuso hexagonal exterior M12x80

Anilha de blogueio dos dentes @12x20,5x1
Anilha plana @12X30X3

Porca da barra de ligagdo

Guia de deslizamento do mordente sem pino
Barra de ligagéio roscada

Haste de pistdo do cilindro de aperto
Tampa basculante do cilindro sem manipulo
Unidio reta 1/8"-@8

Vedante em V 202875

Anel de vedagdio em O 68,263,53

Pist&o do cilindro basculante

Anilha plana @12X25X2

Porca M12X7X1,75

Tambor do cilindro de aperto

Anel de vedagdio em O 19,6X2,62

Tampa basculante do cilindro com manipulo
Unido 1/8

Porca autobloqueante M8

Cilindro de aperto completo 180

Plataforma giratoéria completa ndo central
Parafuso de cabega sextavada M8x25
Porca autobloqueante M12

Suporte da placa do mordente M12x80
Suporte da placa do mordente 2

Porca autobloqueante M12

-101-



[

[ e e

-102 -

REF.54581



REF.54581

200-301

302

303

304
305

306

307

200-308

200-309

200-310

3n

200-312

200-313

314

200-315

316

317

318

200-370

331

855

357

B-010-140301-0

B-001-060001-0

$-018-010408-0

B-004-160001-1
B-040-162820-1

$-000-016265-0

$-000-020265-0

S-000-175500-0

CX-200-050500-0

C-200-050100-0

S$-005-168115-0

C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

$-000-019262-0

C-098-600100-0

$-010-010408-0

Parafuso de cabega sexta-
vada M14x30

Porca autobloqueante Mé
Unido (90°)1/4-@8

Porca M16*1,5
Anilha plana @16*28*2

Anel de vedagéo em O @
162,65

Anel de vedag@io em O @
2072,65

Anel de vedag@io em O
@170,8x5,33

Conjunto da tampa do
cilindro do separador de
taléio

Haste do pistdo do cilindro
do separador de taléio

Vedante em V 185X168X10.8

Pistdo do cilindro separa-
dor de taléo

Tambor do cilindro separa-
dor de taléo

Parafuso de cabega sexta-
vada Méx16

Conjunto de pd do separa-
dor de taléo

Parafuso de cabega sexta-
vada M12x90

Porca autoblogqueante

M16*1,5

Correia de guia

Cobertura de protegéo da
pd do separador de taldo
(opcional)

Anel de vedagéo em O @
19,62,62

Cilindro da valvula de es-
cape do separador de
taléio

Unido reta 1/4- @8

-103 -

200-13

319

320

321
200-321

200-322

200-323

200-324

325

326

327

329

330

200-334

350

351

352

358

354

356

C-200-360000-0

B-050-140000-0

B-055-160001-0

B-040-162820-1
$-000-180500-0

CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

S-011-010808-0

CW-108-020000-0

CW-112-209800-0

$-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

§-023-010401-6

Mola do brago do
separador de taldo

Anilha de press@o
14

Anel de
216

retengdo

Anilha plana

Anel de vedagdo
em O 180x5

Brago separador de
taléo 200

Pino separador de
taléo

Pino rotativo do ci-
lindro do separador
de taléo

Anilha plana
@12*242

M12 de blogueio au-
tomdatico

Anilha plana
8303

Anilha de pressdo
@8

Parafuso hexagonal
exterior M8x20

Unidio reta 1/8-@8

Cilindro  completo
do separador de
taléo

Vdlvula de escape
do cilindro do sepa-
rador de taléo

Unigo (90°)1/8-@8

Tampa da valvula
de escape do cilin-
dro do separador
de taléo

Anilha de vedagdo

Vedagdo bidirecio-
nal

Silenciador



126 452

130 420 459

104 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410

4n
200-412

200-413

200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425

200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0

B-040-081715-1
C-200-061300-0

C-200-060100-0

C-200-380000-0

C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-

0

CW-110-020000-

0

CW-110-020001-0

C-200-061400-0

B-004-040001-0

S-060-016000-1

B-010-060201-0

CW-109-020000-
0

Pedal do interruptor
de marcha-atras

Pedal da valvula de 5
vias (direito)

Anel de retengéio @12

Anilha plana @12*24*2

Parafuso de cabeca
cruzada M4X30

Anilha plana @ 4

Porca autobloquean-
te M4

Porca autobloquean-
te M8

Anilha plana @8*17*1,5

Haste de ligagéo do
excéntrico

Placa de suporte do
pedal

Mola do pedal

Came

Anilha do excéntrico

Parafuso de cabeca
sextavada Mé6x20

Anilha plana @6*12*1

Parafuso autorroscan-
te Philips ST29*12

Tampa do excéntrico

Valvula de 5 vias com-
pleta para cilindro de
aperto

Valvula de 5 vias com-
pleta para cilindro do
separador de taldo

Tampa do interruptor
de marcha-atras

Porca M4

Interruptor de mar-

cha-atras

Parafuso de cabeca
sextavada M6x20

Conjunto completo de
3 pedais 200

428

429

430

200-431

432

433
434

200-435

437
438

439

440

441

442
445

200-449

200-451

452

453

200-455

200-456

457

459

616

-105 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0

CX-200-060700-0
B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

S-012-010808-0
$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

S-000-012400-0

C2-000-103150-0

C2-000-205150-0

Anilha plana @ 6X12X1
Anilha plana @ 4

Parafuso de cabega re-
donda M4*16

Manipulo do interruptor
de marcha-atrds

Porca
Mé

autobloqueante

Anilha plana @3

Parafuso de cabega cru-
zada M3X18

Haste de ligagdo do pe-
dal

Eixo frontal do pedal

Porca M8

Mola de tor¢do do pedal

Parafuso de cabega sex-
tavada M8x50

Parafuso de cabega sex-
tavada M8x20

Uniéo 1/8- @ 8
UniGoem T1/8-2* @ 8

Vélvula de 5 vias (esquer-
da)

Tampa da vélvula de 5
vias

parafuso Philips ST2.9*14

Silenciador 1/8"

Haste da vdlvula de 5
vias

Espacador de haste de
vdlvula de 5 vias

Anel de vedagdo em O
12°20"4

Cabo de alimentagdo
elétrica

Cabo do motor



200-501

502
503

200-504
505
506
200-507
508
200-509

200-510
200-5T1

512
S8
200-514
515
516

517
200-518

519

520

521
200-522
523

524

&5
200-526

AO4

A4l

Abb

A48
200-531
200-532
200-535
548
600-540

C-300-320302-0

S-040-030204-0
S-005-020080-1

C-200-320500-0
B-014-080251-0

B-065-006020-0
C-200-320400-0
S$-040-006010-0
C-200-320200-0

C-200-320100-0
CZ-200-320600-0

B-014-100551-0
B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0

B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
$-011-010808-0
B-010-060161-0
$-017-010808-2
CX-200-430100-0
$-000-059262-0
CX-200-430200-0
B-007-040061-0

CW-106-060000-0

106 -

REF.54581

Tampa inferior da caixa de veloci-
dades

Rolamento 30204

Vedagdo da caixa de velocidades
$20"35"8

Polia da correia de engrenagem
Parafuso hexagonal exterior M8x25
Anilha de pressé@o 6x20

Haste com parafuso sem fim
Rolamento 6010

Eixo da engrenagem com parafuso
sem fim

Engrenagem com parafuso sem fim

Espagador do eixo da engrenagem
com parafuso sem fim

Parafuso hexagonal exterior M10x55
Anilha de mola @10

Pino 6X20

Anilha plana @10*20*2

Parafuso de cabega sextavada
Méx20

Anilha plana @ 6*14*1,2

Tampa superior da caixa de veloci-
dades

Anilha de presséio 10x40

Anilha de presséio 14x40

Anel de vedagdo em O @ 30*3,55
Vedagdo resistente ao dleo
Porca autoblogueante M6

Anilha de mola @ 8

Anilha plana @ 8*30*3

Caixa de velocidades completa

unido rdpidaem T 3* @ 8

Unido reta 1/8-08

Parafuso de cabecga sextavada Mé6x16
Unidoem T1/8-2*0 8

Tampa da valvula rotativa

Anel de vedagdo em O 599X2,62
Mandril da vdlvula rotativa

Parafuso de cabega sextavada M4X6

Vdlvula rotativa completa



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

6N

612
613
614
200-615
616
617
200-618

C-200-320500-0
S$-050-220110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0

$-042-000686-0

B-014-080651-0

B-040-083030-1
S-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZz-000-205150-0
B-050-080000-0
C-200-560000-0

-107 -

Polia da correia de engrenagem
Motor 220V/50HZ

Motor 220v

Polia da correia do motor

Parafuso de cabega sextavada
M8x12

Correia do mudador de pneus
A-28

Parafuso exterior

MB8X65

Anilha plana @8X30X3
Condensador 80uf, 110V
Condensador 50uf,220V
Anilha plana @10X20X2
Anilha de mola @10

hexagonal

Parafuso exterior

M10X25

hexagonal

Parafuso exterior

MB8X35
Porca M8

hexagonal

Anilha plana $8X22X2

Anilha de borracha do motor
Suporte do motor

Cabo do motor 5x1,0

Anilha de mola ¢$8

Amortecedor de borracha do
motor



REF.54581

701 S-038-000100-0 Indicador da pistola de
enchimento

702 C-200-900000-0  Mangueira de ligagdo
de borracha

703 S-025-104008-0 Porca de entalhe
704 S-025-104008-0 Unido reta 1/4-1/4
705 B-040-132420-1 Anilha plana @13

706 S-030-010400-2 Vdlvula de regulagdo
da press@o

707  S-012-010408-0 Unidio 1/4-28

708 Pistola de insuflagéo
completa

RO3

. 502

806 501

801 S-033-200002-1 Filtro de pressdo de
alivio

802  S-025-000050-0 Bocal rapido

803  S-018-010408-0 Uni&o (90°)

804  S-033-200002-2 Nebulizador de dleo

806  S-015-010414-3 Uni@o em T 2X1/4-¢8
810 CW-114-020000-0  Nebulizador de ¢leo
completo

-108 -



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

-109 -



REF.54581

m MANUAL DE INSTRUCTIUNI

PREZENTAREA PRODUSULUI

Echipamentul de dejantat semiautomat de anvelope este special conceput pentru dejantarea/
jantarea anvelopelor.

INSTRUCTIUNI DE SIGURANTA

inainte de a utiliza produsul cititi cu atentie prezentul manual de utilizare.
Nerespectarea acestor instructiuni poate duce la vatamari corporale si/

sau la deteriorarea produsului. V& rugdm s& pdstrati instructiunile pentru consul-
tdri viitoare.

Producdtorul nu este responsabil pentru daunele provocate de nerespectarea
prezentelor instructiuni. Utilizarea echipamentului este rezervatd personalului calificat care a citit
si ainteles in prealabil manualul in detaliu, precum si celor care au experientd anterioard cu echi-
pamente similare. Orice modificdri care depdsesc domeniul de utilizare a acestui echipament
fard permisiunea producdtorului sau in dezacord cu manualul pot provoca defectiuni si dete-
riordri ale echipamentului, iar producdtorul poate anula acoperirea garantiei. Dacd, indiferent
de motiv, se deterioreazd unele piese, inlocuiti-le in conformitate cu lista de piese de schimb.

(Atentie: garantia este de un an de la data livrarii de catre
producdtor iar garantia exclude piesele usor de spart).

+ Nu introduceti mainile sub capul de jantare/dejantare
pe durata functiondrii;

+ Nu introduceti méinile intre fdlci pe durata functiondrii;

+ Nu introduceti mainile in interiorul talonului anvelopei pe
durata dejantdrii;

+ Asigurati-v& si verificati c& sistemul este prevdzut cu un
circuit de imp&méntare bun;

+ Nu asezati piciorul intre spdrgdtorul de talon de anvelo-
pe si corp pe durata functiondrii;

+ Nu lucrati fard etichete de avertizare.

SPECIFICATII TEHNICE

Clemd exterioard a rotii 10 pénd la 19"
Clemd interioard a rotii 12 pénd la 22"
Diametrul maxim al rotii 1040Mm (41")
Latimea maximd a rotii 355Mm (14")
Presiunea de lucru 8 - 10 BAR
Sursa de alimentare 220V

Putere motor optional 0,55/0,75/1,1 kw
Cuplu maxim de rotatie (placd turnantd) 1078Nm
Dimensiuni gabaritice 96x76x86,5cm
Nivelul de zgomot 75dB

-110 -



REF.54581

LISTA PIESELOR COMPONENTE

C: Coloand K
F: Talpd pentru separarea talonului anvelopei
G: Gheare

I: Cap de jantare/dejantare

K: Blocarea coloanei

M: Brat vertical

S: Amortizor din cauciuc

T: Levier

U: Pedald separator talon

V: Pedald gheare

Y: Placd turnantd

Z: Pedald rotatie

ASAMBLARE

v
Utilizati falca ascutitd pentru a indepdrta cuiul infipt in placd apoi despachetati cutia de carton
si capacul de plastic. Verificati si asigurati-vd c& sunt prezente toate piesele enumerate in lista
de piese de schimb. Dacd lipseste sau este ruptd vreo piesd, nu utilizati echipamentul si contac-
tati producdtorul sau distribuitorul cét mai curénd posibil.
Respectati m&surdrile minime necesare pentru a utiliza corect echipamentul. in cazul utiliz&rii in
exterior, echipamentul trebuie protejat impotriva soarelui si a ploii in mod corespunzétor. A nu se
utiliza in medii cu explozie
Instalare:
1. Desurubati piulitele din partea inferioard, pozitionati echipamentul si calibrati-I cu rigla ori-

Fig 1 Fig 2 Fig 3

zontald.

2. Asamblati echipamentul cu toate suruburile si asigurati-va cd este stabil. Asigurati-va cd sis-
temul este prevdzut cu un circuit de impdmantare bun pentru a preveni scurgerile de curent.

3. Desurubati piulita A de la corpul echipamentului B, dupd cum se aratd in Figura 3.

4. Ridicati coloana C; montati-o pe corpul masinii B cu ajutorul piulitei A prin surubul situat pe
corpul masinii B. Dacd coloana se sl@beste, stréingeti-o imediat, pentru a nu deteriora anvelopa.
Conexiuni electrice si pneumatice:

Tnainte de a proceda la instalare si conectarea la reteq, verificati dacd sursa de alimentare co-
respunde specificatiilor tehnice ale echipamentului. Toate operatiunile electrice si pneumatice
trebuie efectuate de un electrician calificat. Conectati conectorul pentru aer comprimat din
partea dreaptd a echipamentului la sistemul de aer comprimat. Reteaua electricd la care este
conectat echipamentul trebuie sd dispund de un dispozitiv de protectie cu sigurante si de o
bund protectie la pdmant a carcasei exterioare. Instalati intrerup&torul automat de scurgere a
aerului in reteaua electricd, curentul de scurgere este reglat la 30A.

Atentionare: Nu existd o fisd de alimentare pentru acest echipament, utilizatorul trebuie s& co-
necteze singur o fisd de alimentare cu o putere nu mai micd de 16A, precum si in conformitate cu
tensiunea echipamentului. Sau conectati direct la sursa de alimentare conform celor de mai sus

M-



REF.54581

OPERARE

@ pedala de rotatie (2)

Gheare de deschidere si inchidere (V)

Pedald pentru actionarea spargdtorului de talon (U)

S

Operatiunea de schimbare a anvelopelor constd din trei pdrti:
1. Separarea talonului anvelopei
2. Dejantarea anvelopei
3. Jantarea anvelopei Atentie: Inainte de orice operatiune,
nu purtati haine largi si purtati cascd de protectie, manusi
si incdltdminte antiderapantd. Asigurati-vad cd dezumflati
complet anvelopa si scoateti contragreutdtile de pe jante.

Spargerea talonului anvelopei: Dezumflati complet anvelopa. Asezati anvelopa pe limitatorul
de cauciuc. Pozitionati paleta pe talon la aproximativ 10 mm de marginea jantei. Apdsati pe-
dala separatorului de talon al anvelopei (U) pentru a introduce
paleta in anvelopd. Repetati operatiile de mai sus in diferite
pozitii ale anvelopei si pe ambele parti pdnd cénd aceasta
este complet eliberatd.

Dejantarea anvelopei: Asigurati-v& cd ati indepdrtat toate .-
contragreutdtile de pe jantd si cd ati dezumflat complet an-
velopa inainte de a efectua aceastd operatie. Aplicati unsoare
lubrifiantd (sau un lubrifiant similar) pe tot talonul anvelopei.’;
Lipsa de lubrifiant poate provoca uzura excesivd a anvelopelor. Sl
Tineti roata in conformitate cu metodele descrise mai jos,
avand in vedere dimensiunile indicate:

a) Pentru a tine roata din exterior:

Deschideti si inchideti falcile pedalei (V) la jumdtate, pozitiondnd cele patru gheare (G) in
functie de scala de referintd de pe placa turnantd (Y); asezati anvelopa pe placa turnan-
t&, prindeti janta si deschideti si inchideti falcile pedalei (V) pand cand roata este fixatd de
gheare.

b) Pentru a tine roata din interior:

Pozitionati cele patru gheare (G) si [dsati-le inchise pe toate. Asezati anvelopa pe placa
turnantd si apdasati pe falci deschizand si inchizénd pedala (V) pentru a deschide falcile si a
bloca astfel roata.

Atentionare: Verificati dacd janta este retinutd in mod corespunzé&tor si uniform de cele patru
gheare inainte de a trece la etapa urmdtoare.

712



REF.54581

Coborati bratul vertical (M) pand cand capul de jantare/de-
jantare (I) se sprijind pe marginea jantei, rotiti maneta de blo-
care pentru a bloca bratul vertical si bratul oscilant in pozitie
si, de asemeneaq, reglati bascula astfel incat capul de jantare/
dejantare sd se poatd ridica automat la 2 - 3 mm de marginea
jantei. Introduceti levierul de ridicare (T) intre talonul anvelopei si
sectiunea frontal& a capului de jantare/dejantare (1) si depla-
sati anvelopa peste capul de jantare/dejantare, astfel cum se
aratd in figurd.

Atentionare: Lanturile, br&tdrile, hainele largi si orice alte obiecte
aflate in apropierea pieselor rotative pot reprezenta un pericol pentru operatorul echipamentului.

Jantarea anvelopei

Atentionare: Verificati dacd anvelopa si janta sunt de aceeasi dimensiune inainte de a proceda
la jantare. Pentru a evita orice deteriorare, asigurati-v& cd ungeti corect talonul anvelopei cu
lubrifiantul recomandat de producdtor. Jantati anvelopa si verificati starea acesteia. Cénd mon-
tati janta, evitati s& puneti mainile pe gheare.

Blocati bratul vertical hexagonal de jantare, asezati anvelopa pe jantd, I&sati bascula sd revind
in pozitia sa ca si cum ati dejanta anvelopa. Permiteti unei pdrti a anvelopei s& coboare peste
sectiunea din spate a capului de jantare, iar cealaltd parte sub sectiunea din fatd a capului de
jantare. Tineti anvelopa cu mdinile sau cu bratul de asistentd, apoi rotiti placa turnantd pentru
a janta talonul anvelopei. Repetati operatiunea de mai sus pentru a janta anvelopa cu talonul
orientat in sus.

Umflarea anvelopei
Operatiunea de umflare este foarte periculoasd dacd jantarea nu este efectuatd conform indi-
catiilor de operare de mai sus sau dacd anvelopa a fost deterioratd in timpul jantdrii. Explozia
anvelopei se deplaseazd in sus si in afard, iar spargerea acesteia poate provoca rdniri sau chiar
moartea.
O anvelopd se poate sparge din cauza:
1. Atunci cand janta si anvelopa nu sunt de aceeasi dimensiune
2. Anvelopa sau janta este deterioratd
3. Presiunea de umflare este mai mare decdt cea maximd recomandatd de producdtor
4. Operatorul nu respectd instructiunile de sigurantd V& rugdm sd urmati pasii de mai jos:
5. Asigurati-v& cd janta si anvelopa sunt de aceeasi dimensiune
6. Scoateti capacul supapei
7. Asigurati-vd cd duza este apdsatd pdnd la capdt.
8. Ungeti janta si profilul anvelopei
9 Umflati anvelopa cu pauze, in timp ce o umflati, verificati in mod constant presiunea pe
manometru si verificati, de asemenea, dacd talonul anvelopei este complet asezat sau nu.
Repetati operatiunea pand cand talonul este bine fixat. In cazul jantelor convexe, trebuie
luate mdsuri de precautie suplimentare.
10. Se umflé p&nd cénd se atinge presiunea necesard. Atentionare: Nu depdsiti niciodatd
limita de presiune prevdzutd de producdtor. Tineti mdinile si corpul la distantd de anvelopd in
timpul umfldrii. Aceste operatiuni pot fi executate doar de ctre personalul instruit corespun-
z&tor, evitati ca personalul neautorizat sd se apropie de echipament.

Deplasarea echipamentului
Folositi un stivuitor pentru a deplasa echipamentul. Deconectati echipamentul de la alimenta-
rea electricd si pneumaticd, ridicati baza si introduceti furcile stivuitorului. Deplasati-| in locatia

doritd si fixati-I in mod corespunzétor la sol.
Notd: Locatia de amplasare a echipamentului trebuie sd respecte normele de sigurantd.

13-



REF.54581

INTRETINERE

Atentionare: Lucrdri de intretinere pot fi executate doar de cdtre specialistii
calificati. Pentru a prelungi durata de viatd a echipamentului, trebuie efec-
tuatd in timp util intretinerea in conformitate cu manualul. Nerespectarea
acestei conditii va afecta fiabilitatea echipamentului sau va provoca chiar
si rénirea operatorului si a persoanelor din apropiere.

Atentionare: Inainte de a efectua orice operatiune de intretinere, echipa-
mentul de dejantat de la alimentarea electricd si pneumaticd si apdsati
pe pedala de deschidere si inchidere a falcilor sau pe pedala de rotatie a
mesei turnante de 3~4 ori pentru a evacua tot aerul comprimat din echipament. Piesele defecte
trebuie inlocuite de catre personalul calificat cu piese de schimb furnizate de producdtor.

O datd pe zi curdtati echipamentul dupd operare. O datd pe sdptdmdand curdtati murddria de
pe placa turnantd cu motorind si ungeti glisierele si fdlcile.

Cel putin o datd pe lund trebuie efectuate urmdtoarele operatiuni de JLLL N
intretinere: &
Verificati nivelul de ulei din nebulizator, dacd este necesar reumpleti cu )
ulei SAE30#. e [T ||| ] owewe
Slabiti cu cheia hexagonald (E). Utilizdnd conexiunea de aer comprimat, | \
mai int&i deschideti si inchideti de 5-6 ori pedala sau pedala de rotatie a 2 a&’\{ '
pldcii turnante. Apoi, verificati dacd picurd ulei din nebulizatorul de ulei. 1\ \
Pentru o functionare continud, apdsati de doud ori de fiecare datd si Orain valves
|&sati s& cadd o picdturd de ulei.

Tn caz contrar, reglati surubul (D) care controleazé admisia de ulei cu o suru-
belnitd cu varf ingust.

Dupd cum se aratd in imagine, atunci cand gdsiti apd in pahar, stréngeti
supapdad pentru a elimina excesul de apad.

Not&: Dupd& primele 20 de zile de utilizare, stréngeti din nou fdlcile cu suru-
burile (B) de pe placa turnantd.

Notd&: In caz de pierdere a puterii pldcii turnante, verificati dacd cureaua este =
corespunzdtor tensionatd, urmand urmdtorii pasi:

Indepdrtati capacul din stanga prin indepdrtarea suruburilor; reglati cele
doud suruburi ale suportului motorului, I&sati o distant& adecvatd intre su-
portul motorului si baza motorului. Stréngeti suruburile pentru intinderea cure-
lei. Deconectati intotdeauna masina de la instalatia electricd si pneumaticd
pentru acest tip de intretinere.

Notd&: Dacd bratul hexagonal vertical nu se blocheazd sau nu indeplineste ce-
rinta de 2-3 mm de la partea inferioard a capului de jantare/dejantare pand
la margine, reglati placa de blocare hexagonald si reglati (X).

Notd&: Pentru a asigura fiabilitatea ghearelor si a levierului, operati in conformi-
tate cu urmdtoarele puncte pentru a pdstra supapele curate:

1. Indepartati capacul sténg al echipamentului prin indepdrtarea celor 2§
suruburi. {
2. Slabiti amortizorul de supapd (A) de pe gheare, precum si levierul.

3. Curdtati amortizoarele de zgomot cu aer comprimat si, dacd este ne-
cesar, inlocuiti-le.

T4 -



REF.54581

Problema Motivul Rezolvare

Placa turnantd se Comutatorul pentru inversarea Tnlocuiti comutatorul de inversare a sensului
roteste doar intr-o sensului este defect

singurd directie sau nu Inlocuiti cureaua

se poate roti. Cureaua este ruptd

Verificati cablul motorului sau terminalul
Defectiune a motorului de cabluri al motorului; Inlocuiti motorul dacé
s-a defectat.

Demontati sau fixati Pierdere in reteaua de aer com- Verificati toate piesele de pe reteaua de aer
roata, placa turnantd primat comprimat.
nu se poate bloca (se
invarte impreund cu Cilindrul de fixare nu functio- Tnlocuiti pistonul cilindrului.
roatay); neazd.
Fdlcile intarzie sd se
deschidd/inchid&; Pla-  Falci uzate Tnlocui‘gi falcile.
ca turnantd blocheazd
incorect janta. Saibe rupte ale cilindrului de Tnlocuiti.
fixare
Capul de jantare/ Placa de blocare este reglatd Tnlocuiti sau reglati.
dejantare atinge intot-  incorect.
deauna janta in timpul
functiondrii. Suruburile de pe mandrind sunt
sldbite; bratul vertical hexagonal  Stréngeti suruburile; puneti la loc
nu poate fi blocat de placa de placa de blocare.
blocare
Pedala de separare a arc pedald rupt Tnlocuiti.

talonului si pedala de
deschidere si inchidere
a fdlcilor nu revine in
pozitia initiald.

Talpd pentru separarea  Amortizor de zgomot blocat Curdtati sau inlocuiti.

talonului anvelopei .

functioneazd cu difi- Saiba de pe cilindrul separatoru-  Inlocuiti.

cultate. lui de talon este ruptd.

LISTA DE PIESE (DETALIAT)

Cod Cod comandd Denumire Cod Cod comandd Denumire

200-10 C-200-500000-0 Tampon separa- 311 S-005-168115-0 Garniturd V 185x168x10.8
tor talon

226 S-005-020075-0  Garniturd V 200-321  S-000-175500-0  Garniturd O @173.4x5.3
20*28"75

227 S-000-063265-0  Garniturd O 331 S-000-019262-0  Garniturd O @ 19.6"2.62
63"2.65

200-228 C-200-540000-0 pistoncilindrude  200-426 S-060-016000-1 Comutator de inversare a
stréngere @70 sensului

232 S-000-019262-0 Garmniturd O 521 S-000-030355-0  Garniturd O @ 30*3.55
D19.6x2.62

306 S-000-016265-0 Garniturd O @ 200-532  S-000-059262-0  Garniturd O 59972.62
16"2.65

307 $-000-020265-0  Garniturd O 604 $-042-000686-0  Curea dejantor anvelope
20%2.65 A-28

200-308 S-000-180500-0  Garniturd O 702 C-200-900000-  Furtun aer comprimat
180x 5 0

804 S-033-200002-2  generator ceatd 801 S-033-200002-1 Filtru supapd de sigurant&
de ulei de presiune

15 -



4 00-3

200-1
200-2
200-3

© N o 0 b

200-9

600-10
il
2
200-13

200-14

200-15

7

00-2

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0
B-010-080201-0
B-040-061412-1
C-000-001020-0

C-600-500000-0
B-027-060401-0

C-200-580000-0
C-200-360000-0

C-200-510000-0

C-200-470000-0
B-010-080201-0
B-040-081715-1

200-1

S

/]
o |

!

Corpul echipamentului

Capacul frontal al pedalei
Capac sténga

Surub cu cap hexagonal M6x10
Saibd platd @6*14*1.2

Surub hexagonal exterior M8x25
Surub cu cap hexagonal M8x20
Saibd platd @ 6*14*1.2

Tampon de cauciuc pentru pi-
cioare

Tampon separator talon
Surub de imp&mantare M6x40
Levier de ridicare

Arcul bratului separatorului de
talon

Brat de cauciuc al separatorului
de talon

Cutie ulei-apd
Surub cu cap hexagonal M8x20
Saibd platé @ 8*17*1.5

116 -

REF.54581



REF.54581

600-101 CX-204-250000-0 Coloand pd&tratd
200-102  CX-200-190000-0  Pin brat oscilant

103 B-014-140301-0 Surub hexagonal exterior
M14x30

104 B-050-140000-0 Saibd elastica @14

105 CX-200-140000-0  Saibd mare

200-106  C-200-350000-0 Mdéner de reglare a coloa-
nei

9 B-010-100501-0 Surub cu cap hexagonal
M10%50

200-120  C-200-490000-0 Capacul  bratului  vertical
200

200-121 C-200-390000-0 Arc brat vertical

128 B-040-102020-1 Saibd platd @10X2

130 B-001-100001-0 Piulit& autoblocantd M10

200-133 CX-200-160000-0  Brat vertical 200
200-134  C-200-520000-0 Saibd brat vertical

136 CX-200-170000-0  Saibd platd pentru cap de
jantare/dejantare
137 B-014-100251-0 Surub hexagonal exterior
M10%25
135-3# CW-113-020303-0  Cap de jantare/dejantare
complet BO3#
200-138 CX-200-150200-0  Cap scripete jantare/de-
J jantare
200-139 C-203-150100-3 Cap de jantare/dejantare
BO3#
200-140  C-200-150400-0 Pin rotund hexagonal
5018
-1 41 B-007-120121-0 Surub cu cap hexagonal
M12X12
200-158 C-200-230200-0 Capac méner de blocare
200-160  CX-200-230000-0  Méner de blocare
| 200-161 CX-200-200000-0  Placd de blocare
= 200-162 C-200-240000-0 Capac méner de blocare
163 B-050-080000-0 Saibd elastica @8
200-164  C-200-210000-0 Piulit& arbore excentric
165 B-014-080251-0 Surub  hexagonal extern
M8x25
166 B-004-120071-1 Piulitd M12X1.75X7
167 B-007-120301-0 Surub cu cap hexagonal
M12X30

200-168  C-200-480000-0 Capac placd de blocare

200-169 CX-200-220000-0  Placd de blocare hexago-
nald& 200

200-170  CX-200-180000-0  Brat oscilant 470

17 -



REF.54581

118 -



REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
21

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Ansamblu necentral placd turnantd
Capac falcd 200

Falcd 600

Saib& mare

Saibd elasticd @16

Surub hexagonal extern M16x40
Capac placd turnantd

Ansamblu tij& de leg&turd 615

Placd turnantd pdtratd 615

Saibd pdtratd pentru placa turnanté
Inel de sigurantd @65 (arbore)

Ghidaj de alunecare a falcii cu pin
Saibd platd @12X25X2

Inel de sigurant& @12 (arbore)

Surub hexagonal extern M12x80
Saibd de blocare a dintilor @12x20.5x1
Saibd platd @12X30X3

Piulitd pentru tija de conectare
Ghidaj de alunecare a falcii fard pin
Tij& de legdturd filetatd

Tija pistonului cilindrului de strangere
Capacul cilindrului basculant f&rd maner
Racord drept 1/8" - @8

Garniturd V 20%28*7.5

Garniturd O 68,26*3.53

Piston cilindru basculant

Saibd platd @12X25X2

Piulit& M12X7X1.75

Recipient cilindru de stréingere
Garniturd O 19.6X2.62

Capac cilindru basculant cu méner
Racord 1/8

Piulité autoblocantd M8

Cilindru de strdngere complet 180
Platforma turnantd necentrald completd
Surub cu cap hexagonal M8x25
Piulit& autoblocanté M12

Suport de placd cu fdlci M12x80
Suport placd cu falci 2

Piulit& autoblocantd M12

719 -



[

[ e e

-120 -

REF.54581



REF.54581

200-301

302
303
304
305
306

307
200-308

200-309

200-310

3n
200-312

200-313

314

200-315

316

317

318

200-370

331

B55

357

B-010-140301-0

B-001-060001-0
S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0

S$-000-020265-0
S-000-175500-0

CX-200-050500-0

C-200-050100-0

$-005-168115-0
C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

S$-000-019262-0

C-098-600100-0

$-010-010408-0

Surub cu cap hexagonal
M14x30

Piulit& autoblocantd M6
Racord (90°)1/4-08
Piulitd M16*1.5

Saibd platd @16*28*2
Garniturg O @ 16*2.65

Garnituré O @ 20*2.65
Garniturd O @170.8x5.33

Ansamblu de acoperire a
cilindrului separator de ta-
lon

Tij& piston cilindru separa-
tor de talon

Garniturd V 185X168X10.8

Piston cilindru separator de
talon

Recipient cilindru separator
de talon

Surub cu cap hexagonal
M6x16

Ansamblu talpd separator
talon

Surub cu cap hexagonal
M12x90

Piulit& autoblocantd M16*1,5

Curea de ghidare

Capac de protectie talpd
separator talon (optional)

Garniturd O @ 19,6*2.62

Suport cilindru supapd de
evacuare separator talon

Racord drept 1/4- @8

=121

200-13

319

320

321
200-321
200-322

200-323
200-324

325

326

327
328

329

330

200-334

350

351

352

E58)

354

356

C-200-360000-0

B-050-140000-0
B-055-160001-0
B-040-162820-1
S$-000-180500-0
CX-200-030000-0

CX-200-040000-0
CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1
B-050-080000-0

B-014-080201-0

S-011-010808-0

CW-108-020000-0

CW-112-209800-0

S-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

$-023-010401-6

Arcul bratului separa-
torului de talon

Saibd elasticé @14
Inel de sigurant& @16
Saibd platd
Garniturd O 180x5

Brat separator de ta-
lon 200

Pin separator talon

Cilindru separator ta-
lon cu pin rotativ

Saibd platd @12°24*2

Autoblocantd M12

Saibd platd @8*30*3
Saibd elastic @8
Surub hexagonal ex-
tern M8x20
Racord1/8-08

Cilindru complet se-
parator talon

Cilindru  supapd de
evacuare  separator
talon

Racord (90°)1/8-@8
Capac cilindru supapd
de evacuare separa-
tor talon

Garniturd de etansare

Etansare
nald

bidirectio-

Amortizor de zgomot



126 452

130 420 459

-122 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410

41

200-412

200-413

200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425

200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0

B-040-081715-1

C-200-061300-0

C-200-060100-0

C-200-380000-0

C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0

B-004-040001-0

S-060-016000-1

B-010-060201-0

CW-109-020000-
0

Comutator  inver-
sare sens rotatie

Pedald cu supapd
cu 5 cdi (dreapta)

Inel de sigurant&
12

Saiba
Q12" 242

platd

Surub cu cap in
cruce M4X30

Saibd platd @ 4

Piulitd  autoblo-
cantd M4
Piulit& autoblo-
cantd M8
Saibd platd
@8"17"1.5

Tij& de legditurd cu
came

Placa suport pen-
tru pedale

Arc pedald

Camda

Saibd came

Surub  cu  cap
hexagonal Méx20
Saibd
@6*12"1

platd

Surub autofiletant
cu cap in cruce
ST29*12

Capac de came

Supapd completd
cu S cdi pentru ci-
lindrul de strangere

Supapd comple-
t& cu 5 cdi pentru
cilindrul - separator
de talon

Capac comutator
inversare sens ro-
tatie

Piulités M4
Comutator de in-
versare a sensului

Surub  cu  cap
hexagonal M6x20

Ansamblu complet
cu 3 pedale 200

428

429

430

200-431

432

433
434

200-435

437

438

439

440

441

442
445

200-449

200-451

452

453

200-455

200-456

457
459

616

-123 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

S-012-010808-0
$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

§-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Saibd platd @ 6X12X1
Saibd platé @ 4
Surub cu cap rdsucit

M4*16

Maner inversare sens
rotatie

Piulitd  autoblocantd
M6

Saibd platd @3

Surub cu cap in cruce
M3X18

Tija de conectare a
pedalei

Pedald arbore frontal

Piulits M8

Arc rdsucire pedald

Surub cu cap hexa-
gonal M8x50

Surub cu cap hexa-
gonal M8x20

Racord 1/8- @ 8
RacordinT1/8-2"@ 8

Supapd cu 5 cdi

(stainga)

Capac supapd cu 5
cai

Surub cu cap in cruce
ST29"14

Amortizor de zgomot

1/8"

Tij& supapd cu 5 cdi

Distantier tij& supapd

cu 5 cai

Garniturg O 12*20%4

Cablu de alimentare

Cablu motor



REF.54581

200-501 C-300-320302-0 Capacul inferior al cutiei de
viteze
502 S$-040-030204-0 Rulment 30204
503 S-005-020080-1 Etansare cutie de viteze
$20*35"8
200-504 C-200-320500-0 Curea transmisie
505 B-014-080251-0 Surub  hexagonal extern
M8x25
20052 o {{::: 506 B-065-006020-0 Saibd cu cheie 6x20
— 200-507 C-200-320400-0 Tij& melc
508 S-040-006010-0 Rulment 6010
200-509 C-200-320200-0 Arbore de angrenare cu
surub
200-510 C-200-320100-0 Angrenaj cu surub
200-5M CZ-200-320600-0 Distantier pentru arborele
de angrenare cu surub
512 B-014-100551-0 Surub  hexagonal  exterior
M10%55
513 B-050-100000-0 Saibd elasticd @10
200-514 B-060-006020-0 Pin 6X20
515 B-040-102020-1 Saibd platd @10*202
516 B-010-060201-0 Surub cu cap hexagonal
Mé6x20
517 B-040-061412-1 Saibd platd @ 6*14*1.2
200-518 C-300-320301-0 Capacul superior al cutiei
de viteze
519 B-065-010040-0 Saibd cu cheie 10x40
520 B-065-014040-0 Saibd cu cheie 14x40
521 S-000-030355-0 Garniturd O @ 30*3.55
200-522 C-200-320700-0 Etansare rezistentd la ulei
523 B-001-060001-0 Piulité autoblocantd Mé
524 B-050-080000-0 Saibd elastict @ 8
525 B-040-083030-1 Saibd platd @ 8*30*3
200-526 CW-107-020001-0 Cutie de viteze completd
AO4 S-015-000008-3 Racord rapidin T 3* @ 8
A4 S-011-010808-0 Racord drept 1/8-08
AbL B-010-060161-0 Surub cu cap hexagonal M6x16
A48 $-017-010808-2 RacordinT1/8-2"@ 8

200-531 CX-200-430100-0 Capac supapd turnantd
200-532 S-000-059262-0 Garniturd O 599X2.62

200-535 CX-200-430200-0  Mandrind supapd turnantd
548 B-007-040061-0 Surub cu cap hexagonal M4X6
600-540 CW-106-060000-0  Supapd turnantd completd

124 -



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608

609

610

[l

612

613

614
200-615
616

617
200-618

C-200-320500-0
$-050-220110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0
S$-042-000686-0
B-014-080651-0
B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0
B-014-080351-0
B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

-125-

Curea transmisie

Motor 220V/50HZ

Motor 220v

Curea transmisie motor

Surub cu cap hexagonal M8x12
Curea dejantor anvelope A-28
Surub hexagonal exterior M8X65
Saibd platé @8X30X3
Condensator 80uf, 110V
Condensator 50uf, 220V

Saibd platd @10X20X2

Saibd elasticd @10

Surub hexagonal exterior M10X25
Surub hexagonal exterior M8X35
Piulita M8

Saibd platd $8X22X2

Saibd& de cauciuc pentru motor
Suport motor

Cablu motor 5x1.0

Saibd elasticd ¢8

Amortizor de cauciuc pentru motor



Ll 1

=i

HOG

801
802
803
804
806
810

701

702
703
704
705
706
707
708

$-033-200002-1
$-025-000050-0
$-018-010408-0
$-033-200002-2
S-015-010414-3
CW-114-020000-0

REF.54581

$-038-000100-0
C-200-900000-0
§$-025-104008-0
$-025-104008-0
B-040-132420-1
$-030-010400-2
$-012-010408-0

Indicator pentru pistolul de umflare
Furtun de conectare din cauciuc
Piulité cu crestditurd

Racord drept 1/4- 1/4

Saibd platd @13

Supapd de reglare a presiunii
Racord 1/4-@8

Pistol de umflare complet

s

®01

Filtru supapd de sigurantd de presiune
Duzd rapidd

Racord (90°)

Generator ceatd de ulei

Racord in T 2X1/4-$8

Generator ceatd de ulei complet

126 -



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

-127 -



REF.54581
GEBRUIKSAANWIJZING

PRODUCTPRESENTATIE

De halfautomatische bandenwisselaar is speciaal ontworpen voor het demonteren/monteren
van banden op velgen.

VEILIGHEIDSINSTRUCTIES

Lees deze gebruikershandleiding zorgvuldig door voordat u het product gebruikt.
Het niet naleven van deze instructies kan leiden tot persoonlijk letsel en/of schade
aan het product. Bewaar de instructies voor toekomstig gebruik.

De fabrikant is niet verantwoordelijk voor schade veroorzaakt door het niet naleven
van deze instructies. Het gebruik van de machine is voorbehouden aan gekwalificeerd personeel
dat de handleiding vooraf grondig heeft gelezen en begrepen, en aan mensen met eerdere er-
varing met soortgelijke machines. Eventuele wijzigingen die buiten het bereik van het gebruik van
deze machine vallen zonder toestemming van de fabrikant of in strijd met de handleiding, kunnen
defecten en schade aan de machine veroorzaken, en de fabrikant kan de garantiedekking an-
nuleren. Als er om welke reden dan ook onderdelen beschadigd zijn, vervang ze dan volgens de
lijst met reserveonderdelen
(Let op: de garantie geldt voor één jaar vanaf de leverings-
datum van de fabrikant; de garanties sluiten kwetsbare on-
derdelen uit).

+ Plaats tijdens het gebruik geen handen onder de mon-
tage-/demontagekop;

+ Plaats tijdens het gebruik geen handen tussen de klem-
men;

+ Plaats uw handen niet in de velgrand tijdens het de-
monteren;

+ Zorg ervoor en verifieer dat het systeem is uitgerust met
een goed aardingscircuit;

+ Tijdens het gebruik mag u uw voeten niet tussen de vel-
grandrem en het lichaam plaatsen;

+ Werk niet zonder waarschuwingsstickers.

TECHNISCHE SPECIFICATIES

Buitenste wielklem 10 tot 19"
Binnenste wielklem 12 tot 22
Maximum diameter wiel 1040mm (417)
Maximum breedte wiel 355mm (14")
Werkdruk 8-10 BAR
Stroomtoevoer 220V

Optioneel motorvermogen 0.55/0.75/1.1 Kw
Maximaal rotatiekoppel (draaitafel) 1078Nm
Algemene afmetingen 96x76x86,5cm
Geluidsniveau 75dB

OPMERKING: De bandenafmetingen zijn gebaseerd op ijzeren banden; aluminium banden zijn
dikker.

+128 -



REF.54581

ONDERDELENLIJST

C: Kolom K
F: Remschuif voor velgranden
G: Klauwen

l: Montage/demontagekop
K: Kolom vergrendeling

M: Vertikale arm

S: Rubberen demper

T: Hendel

U: Pedaal velgrandrem

V: Klauwen pedaal

Y: Draaitafel

Z: Rotatiepedaal

ASSEMBLAGE
Gebruik de puntige klem om de in de plaat ingebedde spijk P kartonnen
doos en de plastic hoes uit. Controleer en zorg ervoor dat alle onderdelen vermeld in de lijst met
reserveonderdelen aanwezig zijn. Als er een onderdeel ontbreekt of kapot is, gebruik de machine
dan niet en neem zo snel mogelijk contact op met de fabrikant of distributeur.

Respecteer de minimaal vereiste afmetingen om de machine goed te kunnen bedienen. Bij ge-
bruik buitenshuis moet de machine voldoende beschermd worden tegen zon en regen. Niet ge-
bruiken in omgevingen met explosiegevaar

Installatie:

1. Draai de moeren aan de onderkant los, plaats de machine en kalibreer deze met de horizontale
linical.

Fig 1 Fig 2 Fig 3

2. Monteer de machine met alle schroeven en zorg ervoor dat de machine stabiel staat. Zorg
ervoor dat het systeem is uitgerust met een goed aardcircuit om elektrische lekken te voorkomen.
3. Draai moer A los van machinelichaam B zoals weergegeven in Figuur 3.

4. Til kolom C op; monteer deze op machinelichaam B met behulp van moer A met de bout op
machinelichaam B. Als de kolom losraakt, moet u deze onmiddellijk vastdraaien, anders kan de
band beschadigd raken.

Elektrische en pneumatische aansluitingen:

Controleer voordat u doorgaat met de installatie en aansluiting of de stroomvoorziening ove-
reenkomt met de technische specificaties van de machine. Alle elektrische en pneumatische
werkzaamheden moeten worden uitgevoerd door een professionele elektricien. Sluit de perslu-
chtconnector aan de rechterkant van de machine aan op het persluchtsysteem. Het elektrische
netwerk waarop de machine is aangesloten, moet zijn voorzien van een beveiligingsapparaat
met zekeringen en een goede aardingsbeveiliging van de buitenafdekking. Installeer de auto-
matische luchtlekschakelaar in het elektriciteitsnet, de lekstroom is ingesteld op 30A.

Opgelet! Er is geen stekker voor deze machine. De gebruiker moet zelf een stekker van minimaal
16 A aansluiten, die in lijn is met de machinespanning. Of sluit rechtstreeks aan op de stroombron
volgens het bovenstaande

129 -



REF.54581

BEDIENING

M pedaal ()

Openings- en sluitklemmen (V)

Pedaal velgrandrem (U)

S

De bandenwisseloperatie bestaat uit drie delen:
1. Velgrandrem
2. Band demonteren
3. Band montage Opgelet: Draag véoér elke bediening geen
loszittende kleding en draag een helm, handschoenen en
antislipschoenen. Zorg ervoor dat u de band volledig laat
leeglopen en verwijder de wielgewichten.

Remmen van de velgrand: Laat de band volledig leeglopen. Plaats de band tegen de rubbe-
ren stop. Plaats de peddel tegen de hiel, ongeveer 10 mm van de rand van de velg. Druk het
pedaal van de velgrandrem (U) in om de peddel in de band te
plaatsen. Herhaal bovenstaande handelingen in verschillende
posities van de band en aan beide zijJden totdat deze volledig
los is.

Band demonteren: Zorg ervoor dat u alle wielgewichten .-
verwijdert en de band volledig laat leeglopen voordat u dezesf=:
handeling uitvoert. Breng smeervet (of een soortgelijk smeer-
middel) aan rond de velgrand. Gebrek aan smeermiddel kan
overmatige bandenslijtage veroorzaken.

Houd het wiel vast volgens de onderstaande methoden, reke-
ning houdend met de aangegeven afmetingen:

a) Om het wiel van buitenaf vast te houden:

Open en sluit de klauwen van het pedaal (V) halverwege, waarbij u de vier klauwen (G) po-
sitioneert volgens de referentieschaal op de draaitafel (Y); plaats de band op de draaitafel,
pak de velg vast en open en sluit de pedaalklauwen (V) totdat het wiel door de klauwen
wordt vastgezet.

b) Om het wiel van binnenaf vast te houden:

Plaats de vier klauwen (G) en laat ze allemaal gesloten. Plaats de band op de draaitafel en
stap op de klauwen door het pedaal (V) te openen en te sluiten om de klauwen te openen
en zo het wiel te vergrendelen.

Opgelet! Controleer of de velg goed en gelijkmatig wordt vastgehouden door de vier
klauwen voordat u doorgaat naar de volgende stap.

-130 -



REF.54581

Laat de verticale arm (M) zakken totdat de montage-/demon-
tagekop (I) langs de velgrand rust, draai aan de vergrendelings-
hendel om de verticale arm en de zwenkarm op hun plaats te
vergrendelen en stel ook de tuimelaar zo af dat de montage-/
demontagekop automatisch 2 mm-3 mm van de velgrand kan
optillen. Steek de hefhendel (T) tussen de velgrand en het voors-
te gedeelte van de montage-/demontagekop (I) en beweeg de
band over de montage-/demontagekop zoals weergegeven in
de afbeelding.

Opgelet! Kettingen, armbanden, losse kleding en andere
voorwerpen in de buurt van draaciende onderdelen kunnen een
gevaar vormen voor de machinebediener.

Bandmontage

Opgelet! Controleer of de band en de velg dezelfde maat hebben voordat u doorgaat met de
montage. Om schade te voorkomen, moet u ervoor zorgen dat u de rand van de band goed
smeert met het smeermiddel dat door de fabrikant wordt aanbevolen. Monteer de band en
controleer de staat ervan. Vermijd bij het monteren van de velg uw handen in de klauwen te
plaatsen.

Vergrendel de zeshoekige verticale montagearm, plaats de band op de velg en laat de tuime-
laar terugkeren naar zijn positie alsof u de band wilt demonteren. Laat de ene kant van de band
over het achterste gedeelte van de montagekop vallen en de andere kant onder het voorste
gedeelte van de montagekop. Houd de band vast met de handen of de hulparm en draai ver-
volgens de draaitafel om de velgrand te monteren. Herhaal bovenstaande handeling om de
band met de rand naar boven te monteren.

Bandenspanning

Het oppompen is zeer gevaarlijk als de montage niet wordt uitgevoerd zoals aangegeven in de
bovenstaande handelingen, of als de band tijdens de montage is beschadigd. Een klapband
gaat omhoog en naar buiten, en het barsten ervan kan letsel of de dood tot gevolg hebben.
Een band kan klappen door:

1. Wanneer de velg en de band niet dezelfde maat hebben

2. De band of rand is beschadigd

3. De bandenspanning ligt boven het door de fabrikant aanbevolen maximum

4. De operator volgt de veiligheidsinstructies niet. Volg onderstaande stappen:

5. Zorg ervoor dat de velg en de band dezelfde maat hebben

6. Verwijder de ventieldop

7. Zorg ervoor dat het mondstuk helemaal naar beneden is gedrukt.

8. Smeer de velg en het bandprofiel

9 Pomp de band met tussenpozen op. Controleer tijdens het oppompen voortdurend de
spanning op de meter en controleer ook of de velgrand goed op zijn plaats zit of niet. Her-
haal de handeling totdat de rand stevig vastzit. Bij bolle velgen moeten extra voorzorgsma-
atregelen worden genomen.

10. Opblazen totdat de vereiste druk is bereikt. Opgelet! Overschrijd nooit de door de fabri-
kant opgegeven druklimiet. Houd handen en lichaam uit de buurt van de band tijdens het
oppompen. Alleen goed opgeleid personeel kan dergelike handelingen uitvoeren; vermijd
onbevoegd personeel in de buurt van de machine.

Machineverplaatsing
Gebruik een vorkheftruck om de machine te verplaatsen. Koppel de machine los van de elektris-
che en pneumatische voeding, til de basis op en plaats de vorken van de vorkheftruck. Ga naar

de gewenste locatie en bevestig deze op de juiste manier aan de ondergrond.
Opmerking: De machinelocatie moet voldoen aan de veiligheidsvoorschriften.

131



REF.54581

ONDERHOUD

Opgelet! Alleen professionals mogen onderhoud uitvoeren. Om de levensduur van de machine
te verlengen, moet tijdig onderhoud worden uitgevoerd volgens de hand- > 1

leiding. Anders zal dit de betrouwbaarheid van de machine aantasten of
zelfs letsel veroorzaken bij de machinegebruiker en anderen in de omgeving.

Opgelet! Voordat u enig onderhoud uitvoert, koppelt u de bandenwisselaar
los van de elektrische en pneumatische voeding en trapt u 3 tot 4 keer op
het pedaal om de klauwen te openen en te sluiten, of op het rotatiepedaal
van de draaitafel om alle perslucht uit de machine te laten ontsnappen.
Beschadigde onderdelen moeten door professioneel personeel worden ver-
vangen met reserveonderdelen van de fabrikant.

Reinig de machine eenmaal per dag na het werk. Maak één keer per week het vuil van de draai-
tafel schoon met diesel en smeer de sledes en klauwen.

Het volgende onderhoud moet minimaal één keer per maand worden
uitgevoerd:

Controleer het oliepeil in de vernevelaar, vul indien nodig bij met SAE30#
olie. -
Draai los met de inbussleutel (E). Op basis van de persluchtaansluiting i ";: (Tl
opent en sluit u eerst het pedaal of het rotatiepedaal van de draaitafel

5-6 keer. Controleer vervolgens of de olie in de olievernevelaar druppelt. W /
Voor continu gebruik elke keer twee stappen uitvoeren en een druppel t&?\
olie laten vallen. 1 g

Anders kunt u de schroef (D) die de olie-inlaat regelt, afstellen met een
fijne schroevendraaier.

Zoals weergegeven in de afbeelding, draait u, wanneer u water in het glas
aantreft, de klep vast om overtollig water te laten ontsnappen.

Opmerking: Na de eerste 20 dagen gebruik draait u de klauwen opnieuw
vast met schroeven (B) op de draaitafel.

Opmerking: In geval van stroomuitval van de draaitafel, controleer of de
riem de juiste spanning heeft door de volgende stappen te volgen:

Verwijder de linkerkap door de schroeven te verwijderen; stel de twee schroe-
ven van de motorbeugel af en laat voldoende afstand tussen de motorbeu-
gel en de motorbasis. Draai de schroeven vast voor de riemspanning. Koppel
bij dit soort onderhoud altijd de machine los van de stroom- en pneumatis-
che installatie.

Opmerking: Als de verticale zeskantarm niet vergrendelt of niet voldoet aan
de vereiste van 2-3 mm vanaf de onderkant van de montage-/demontage-
kop tot de rand, pas dan de zeshoekige borgplaat aan en pas de (X) aan.

Opmerking: Om de betrouwbaarheid van de klauwen en de bandenlichter
te garanderen, dient u de onderstaande punten te volgen om de kleppen
schoon te houden:

1. Verwijder de linkerkap van de machine door de 2 schroeven te verwij- {
deren.

2. Maak de klepgeluiddemper (A) behorende bij de klauwen en de ban-
denlichter los.

3. Reinig de geluiddempers met perslucht en vervang ze indien nodig.

-132 -



REF.54581

PROBLEEMOPLOSSING TABEL

Probleem

De draaitafel draait enkel in
één richting of kan niet draaien.

Demonteer of bevestig het wiel,

de draaitafel kan niet vergren-
delen (draait met wiel);

De klauwen vertragen bij het
openen/sluiten; De draaitafel
vergrendelt de velg verkeerd.

De montage-/demontagekop
raakt tijdens bedrijf steeds de
velg.

Reden

Achteruitschakelaar kapot
Riem kapot

Storing in de motor

Lekkage van luchtnetwerk

De klemcilinder kan niet
werken.

Versleten klauwen

Kapotte sluitringen van de
spancilinder.

De borgplaat is verkeerd
afgesteld of niet volgens de
norm

Schroeven op de boorkop
zitten los; de zeshoeki-

Oplossing

Vervang de achteruitschakelaar
Vervang de riem

Controleer de motorkabel of klem
blokdraad; Vervang de motor als deze kapot is.

Controleer alle onderdelen van het luchtnetwerk.

Vervang de cilinderzuiger.

Vervang de klauwen.

Vervang deze.

Vervang of pas deze aan.

Draai de schroeven vast; vervang de
vergrendelingsplaat.

ge verticale arm kan niet
worden vergrendeld door de
borgplaat

Het pedaal velgrandrem en het  pedaalveer kapot
klauw openen- en sluiten-pe-
daal kunnen niet terugkeren

naar de oorspronkelijke positie.

Vervang deze.

De remschuif voor velgranden
werkt moeilijk.

Vastzittende demper Maak deze schoon of vervang deze.

De sluitring op de cilinder
velgrandrem is kapot.

Vervang deze.

ONDERDELENLIJST (UITGEBREID AANZICHT)

Code Bestelcode Naam Code Bestelcode Naam

200-10 C-200-500000-0 Buffer velgrandrem 3N S-005-168115-0 V afdichting 185x168x10.8

226 S-005-020075-0  V afdichting 200-321  S-000-175500-0 O afdichting @173.4x5.3
20*28"75

227 S-000-063265-0 O afdichting 63*2.65 331 S-000-019262-0 O- afdichting @ 19.6*2.62

200-228 C-200-540000-0 Klemcilinder zuiger 200-426  S-060-016000-1 Achteruitschakelaar
@70

232 S-000-019262-0 O-afdichting 521 S-000-030355-0 O-afdichting @ 30*3.55
D19.6x2.62

306 S-000-016265-0 O- afdichting @ 200-532  S-000-059262-0 O afdichting 599*2.62
16%2.65

307 S-000-020265-0  O- afdichting 20*2.65 604 S-042-000686-0 Riem bandvervanger A-28

200-308 S-000-180500-0  O-afdichting 180%5 702 C-200-900000-0  Luchtslang

804 S-033-200002-2  oliemistmaker 801 S-033-200002-1 Ontlastdrukfilter

-133 -



200-1
200-2
200-3

o N o g b

200-9
600-10
m

200-13

200-14

200-15

17

we-3 2002 200-1

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0
B-010-080201-0
B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0
C-200-510000-0
C-200-470000-0
B-010-080201-0
B-040-081715-1

X - —.-—_'-_
: i =
i nym i)
@
- Q
n_|_
l (@-"‘5—
j 1 -1
5 ] P;/ —-.-_-."'-
=
1 12 600-10 17 16

Machine-element
Voorbedekking pedaal
Linkerbedekking

Zeskantige inbusbout Méx10
Platte sluitring @6*14*1.2
Buitenste zeskantbout M8x25
Zeskantbout M8x20

Platte sluitring @ 6*14*1.2
Rubberen voet buffer

Buffer velgrandrem
Aardingsschroef Méx40
Hijshendel

Armveer velgrandrem
Armrubber velgrandrem
Olie-water kast
Zeskantbout M8x20

Platte sluitring @ 8*17*1.5

134 -

REF.54581



REF.54581

600-101 CX-204-250000-0  Vierkante kolom
200-102  CX-200-190000-0  Zwenkarmpen

103 B-014-140301-0 Buitenste zeskantbout
M14x30

104 B-050-140000-0 Veer sluitring @14

105 CX-200-140000-0  Grote sluitring

200-106  C-200-350000-0 Kolom aanpassen
hendel

ne B-010-100501-0 Zeskantige inbusbout
M10%50

200-120  C-200-490000-0 Verticale armdop 200
200-121 C-200-390000-0 Verticale armveer

128 B-040-102020-1 Platte sluitring @10X2
130 B-001-100001-0 Zelfoorgmoer M10
200-133 ~ CX-200-160000-0  Verticale arm 200
200-134  C-200-520000-0 Verticale arm sluitring

136 CX-200-170000-0  Platte kopring monte-
ren/demonteren
137 B-014-100251-0 Buitenste zeskantbout
M10x25
135-3# CW-113-020303-0  Compleet monteren/
demonteren kop BO3#
200-138  CX-200-150200-0  Montage/demontage
J kop katrol
200-139  C-203-150100-3 Monteren/demonteren
kop BO3#
200-140  C-200-150400-0 Zeskant ronde pen
SH1G
~ 141 B-007-120121-0 Zeskantbout M12X12
200-158 C-200-230200-0 Borghendel afdekking
200-160  CX-200-230000-0 Borghendel
200-161 CX-200-200000-0  Vergrendelingsplaat
L 200-162 C-200-240000-0 Blokafdekking met ver-
L= grendeling
163 B-050-080000-0 Veer sluitring @8

200-164 C-200-210000-0 Excentrische asmoer

165 B-014-080251-0 Buitenste zeskantbout
M8x25

166 B-004-120071-1 Moer M12X1.75X7

167 B-007-120301-0 Zeskantbout M12X30

200-168  C-200-480000-0 Vergrendelingsplaat
afdekking

200-169 CX-200-220000-0 Zeskant  vergrende-
lingsplaat 200

200-1770  CX-200-180000-0  Zwenkarm 470

=135 -



REF.54581

+136 -



REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149

154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0

S-011-010808-0
S-005-020075-0
S-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0
CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Niet-centrale draaitafelassemblage
Klauw dop 200

Klauw 600

Grote sluitring

Veer sluitring @16

Buitenste zeskantbout M16x40
Draaitafel dop

Verbindingsstaaf assemblage 615
Vierkante draaitafel 615

Vierkante draaitafel sluitring
Borgring @65 (schacht)

Klauw schuifgeleider met pen
Platte sluitring @12X25X2
Borgring @12 (schacht)

Buitenste zeskantbout M12x80
Tanden borgring @12x20.5x1
Platte sluitring @12X30X3
Verbindingsstaaf moer

Klauw schuifgeleider zonder pen
Verbindingsstang met schroefdraad
Klemcilinder zuigerstaaf

Kantelbare cilinderkap zonder hand-
greep

Rechte koppeling 1/8"-28
V-afdichting 20*28*7.5
O-afdichting 68.26*3.53
Kantelende cilinderzuiger

Platte sluitring @12X25X2

Moer M12X7X1.75

Klemcilinder vat

O-afdichting 19.6X2.62

Kantelbare cilinderkap met handgreep
Koppeling 1/8

Zelfoorgmoer M8

Complete klemcilinder 180
Complete niet-centrale draaitafel
Zeskantbout M8x25

Zelfoorgmoer M12

Klemplaatsteun M12x80
Klemplaatsteun 2

Zelfborgmoer M12

=137 -



[

[ e e

-138 -

REF.54581



REF.54581

200-301

302
303
304
305
306
307
200-308

200-309

200-310

3n
200-312
200-313

314

200-315

316

317

318

200-370

331

355

357

B-010-140301-0

B-001-060001-0
S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0
$-000-020265-0
S$-000-175500-0

CX-200-050500-0

C-200-050100-0

S-005-168115-0
C-200-050200-0
CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

$-000-019262-0

C-098-600100-0

$-010-010408-0

Zeskantige inbusbout

M14x30

Zelfborgmoer M6
Koppeling (90°)1/4-08
Moer M16*1.5

Platte sluitring @16*28"2
O- afdichting @ 16"2.65
O- afdichting @ 20"2.65
O-afdichting @170.8x5.33

Afdekking cilinder velgran-
drem

Zuigerstaaf  cilinder  vel-

grandrem
V-afdichting 185X168X10.8
Zuiger cilinder velgrandrem

Vat cilinder velgrandrem

Zeskantige inbusbout Méx16

Remschuif voor velgranden

Zeskantige inbusbout
M12x90

Zelfborgmoer M16*1.5
Geleideriem
Beschermhoes voor re-
mschuif voor velgranden
(optioneel)

O- afdichting @ 19,6"2.62

Uitlaatventiel vat cilinder
velgrandrem

Rechte koppeling 1/4- @8

139 -

200-13

319

320

321
200-321
200-322
200-323
200-324

325

326

327
328
329

330

200-334

350

351

352

353

354

356

C-200-360000-0

B-050-140000-0
B-055-160001-0
B-040-162820-1
S$-000-180500-0
CX-200-030000-0
CX-200-040000-0
CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1
B-050-080000-0
B-014-080201-0

$-011-010808-0

CW-108-020000-0

CW-112-209800-0

S-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

$-023-010401-6

Armveer velgrandrem

Veer sluitring @14
Borgring @16

Platte sluitring
O-afdichting 180x5
Arm velgrandrem 200
Pen velgrandrem

Roterende pen cilinder
velgrandrem

Platte
@12*24°2

sluitring
Zelfoorging M12

Platte sluitring @8*30*3
Veer sluitring @8

Buitenste zeskantbout
M8x20

Rechte koppeling 1/8-
@8

Complete cilinder vel-
grandrem

Uitlaatventiel  cilinder

velgrandrem
Koppeling (90°)1/8-@8

Uitlaatventiel  afdek-
king cilinder velgran-
drem

Afdichting sluitring

Bidirectionele afdich-
ting

Demper



126 452

130 420 459

140 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410

41

200-412

200-413

200-414
200-415
200-416
417

418

420

200-421

422

423

200-424

425
200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0

B-040-081715-1

C-200-061300-0

C-200-060100-0

C-200-380000-0
C-200-061500-0
C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0

B-004-040001-0
S-060-016000-1

B-010-060201-0

CW-109-020000-
0

Achteruitschake-
laar pedaal

5-wegs ventiel pe-
daal (rechts)

Borgring @12

Platte
127242

sluitring

Kruiskopschroef
M4X30
Platte sluitring @ 4

Zelfoorgmoer M4

Zelfborgmoer M8

Platte
@8*17*1.5

sluitring

Verbindingsstang
nok

Pedaal ondersteu-
ningsplaat

Pedaalveer
Nok
Nokken sluitring

Zeskantige inbus-

bout M6x20

Platte
@6"12*1

sluitring

Zelftappende
schroef met kruis-
kop ST29*12

Nokkenafdekking

Compleet 5-weg-
ventiel voor klem-
cilinder

Compleet 5-weg-
ventiel voor cilinder
velgrandrem

Achteruitschake-
laar afdekking

Moer M4

Achteruitschake-
laar

Zeskantige inbus-

bout M6x20

Complete  3-pe-
dalen assemblage
200

428

429

430

200-431

432

433
434

200-435

437

438

439

440
441

442
445

200-449

200-451

452

453

200-455

200-456

457
459

616

141 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0
B-010-080201-0
S-012-010808-0
$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

§-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Platte
6X12X1

sluiting @
Platte sluitring @ 4

Schroef met kruisrkop
M4*16

Achteruitschakelaar
hendel

Zelfoorgmoer Mé

Platte sluitring @3

Kruiskopschroef
M3X18

Verbindingsstang pe-
daal

Voorste schacht pe-
daal

Moer M8
Pedaal draaiveer

Zeskantbout M8x50
Zeskantbout M8x20
Koppeling 1/8- @ 8
T-koppeling1/8-2*
28

5-wegs klep (links)

5-wegs klep afdek-
king

Kruiskopschroef
ST29*14

Demper 1/8"
5-wegs klep stang

Afstandsstuk
5-wegklepstang

O-afdichting 12*20*4

VOor

Stroomtoevoerkabel

Motorkabel



200-501
502

503
200-504
505

506
200-507
508
200-509
200-510
200-5T1
512

513
200-514
S]IS)

516

517
200-518
519

520

521
200-522
523

524

525
200-526

AOL

A1

Akt

ALS
200-53]
200-532
200-535
548
600-540

C-300-320302-0
$-040-030204-0
S$-005-020080-1
C-200-320500-0
B-014-080251-0
B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0
B-014-100551-0
B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0
B-065-010040-0
B-065-014040-0
$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
S-011-010808-0
B-010-060161-0
$-017-010808-2
CX-200-430100-0
S$-000-059262-0

CX-200-430200-0

B-007-040061-0

CW-106-060000-0

142

REF.54581

Onderste afdekking schakelkast
Lager 30204

Afdichting schakelkast $20*35*8
Katrol tandwielriem

Buitenste zeskantbout M8x25
Sleutelring 6x20

Wormstang

Lager 6010

Wormschakelas
Wormschakeling
Wormschakelas afstandsstuk
Buitenste zeskantbout M10x55
Veer sluitring @10

Pin 6X20

Platte sluitring @10*20*2
Zeskantige inbusbout Méx20
Platte sluitring @ 6*14*1.2
Bovenste afdekking schakelkast
Sleutelring 10x40

Sleutelring 14x40

O- afdichting @ 30*3.55
Oliebestendige afdichting
Zelfborgmoer M6

Sluitring @ 8

Platte sluitring @ 8*30*3

Complete tandwielkast

Snel T-stuk 3* @ 8

Rechte koppeling 1/8-@8
Zeskantige inbusbout Méx16
T-stuk 1/8-2*@ 8

Roterende klepafdekking
O-afdichting 599X2.62
Roterende klepdoorn
Zeskantbout M4x6

Complete roterende klep



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

611

612
613
614
200-615
616
617
200-618

C-200-320500-0
S$-050-220T110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0
S-042-000686-0
B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

143 -

Katrol tandwielriem

Motor 220V/50HZ

Motor 220v

Katrol motorriem
Zeskantbout M8x12

Riem bandvervanger A-28

Buitenste zeskantbout

M8x65

Platte sluitring @8X30X3
Condensator 80uf, 110V
Condensator 50uf,220V
Platte sluitring @10X20X2
Veer sluitring @10

Buitenste zeskantbout
M10x25

Buitenste zeskantbout
M8x35

Moer M8

Platte sluitring $8X22X2
Motor rubberen sluitring
Motorondersteuning
Motorkabel 5%1.0
Sluitring $8

Motor rubberen buffer



701

702
703
704
705
706
707
708

Ll 1

=i

HOG

801
802
803
804
806
810

$-038-000100-0
C-200-200000-0
$-025-104008-0
$-025-104008-0
B-040-132420-1
$-030-010400-2
$-012-010408-0

S-033-200002-1
$-025-000050-0
S-018-010408-0
$-033-200002-2
S-015-010414-3
CW-114-020000-0

1k -

Indicator voor opblaaspistool
Rubberen aansluitslang
Inkeping moer

Rechte koppeling 1/4-1/4
Platte sluitring @13

Klep voor aanpassing druk
Koppeling 1/4-@8

Compleet opblaaspistool

s

®01

Ontlastdrukfilter
Snel mondstuk
Koppeling (90°)
Oliemistmaker
T-stuk 2X1/4-$8

Complete oliemistmaker

REF.54581



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

145 -



REF.54581

m HASZNALATI UTMUTATO

A TERMEK BEMUTATASA

A félautomata gumiszerelé kifejezetten a felnire térténd gumiabroncs-levételhez/felszereléshez
készult.

BIZTONSAGI UTASITASOK

A termék haszndlata elétt olvassa el figyelmesen ezt a haszndlati utmutatot.

Az utasitdsok be nem tartdsa szemelyi sérilést és/vagy a termék

karosoddsat eredményezheti. Kérjuk, érizze meg az utasitdsokat a késdébbi hasz-
ndlatra.

A gydrtd nem vdllal felelésséget az ezen utasitésok be nem tartdsabdl eredd karokért. A gépet
csak olyan szakképzett személyek haszndlhatjdk, akik elézédleg alaposan elolvastdk és megérte-
tték a kézikdnyvet, valamint akiknek mdr van tapasztalatuk hasonld gépekkel. A gépen a gydrtd
engedélye nélkll, vagy a kézikdnyvtdl eltérden végzett, a felhaszndldsi kéron tuli médositasok
meghibdsoddst és a gép kdrosoddsdt okozhatjdk, és a gyartd megszintetheti a garancidlis fe-
dezetet. Ha bdarmelyik alkatrész bdrmilyen okbdl megsérdl,
cserélje ki azokat a potalkatrész-lista szerint.
(Figyelem: a garancia a gydarté szallitdsi datumatdl szdmitott
egy évre szol; a garancia nem vonatkozik a kénnyen sérild
alkatrészekre).

« MUkodés kozben ne tegye a kezét a szerel®/leszereld

fej ald;

+ MUkodés kdzben ne tegye a kezét a pofdk kozé;

+ A leszerelés sordn ne tegye a kezét a gumiabroncs pe-

remebe;

« Gy6zédjon meg arrdl, hogy a rendszer j6 foldeld

aramkorrel van elldtva;

+ MUkddés kdzben ne helyezzen ldbakat a peremtord és

a karosszéria kozé;

+ Ne dolgozzon figyelmeztetd cimkék nélkul.

MUSZAKI ADATOK

Kulsé kerékrogzitd 10-19"

Belsd kerékrogzitd 12-22

Maximdlis kerékdtmérd 1040 mm (41")
Maximdlis kerékszélesség 355 mm (14")

Uzemi nyomds 8-10 bar

Tapellatas 220V

Vdlaszthatd motorteljesitmény 0,55/0,75/1,1 kW
Maximdlis forgatényomaték (forgdtanyér) 1078 Nm

Teljes méretek 96 cm x 76 cm x 86,5 cm
Zajszint 75 dB

MEGJEGYZES: Az abroncsméretek vasabroncsokon alapulnak; az aluminiumabroncsok vastaga-
bbak.

146 -



REF.54581

ALKATRESZLISTA
C: Oszlop

F: Gumiabroncsperem-toré lapdat K
G: Karom

I: Szerel/leszereld fej
K: Oszloprogzités

M: Fuggodleges kar

S: Gumi csillapitd

T: Kar

U: Peremtoré peddll
V: Karom peddl

Y: Forgotanyeér

Z: Forgopeddll

OSSZEALLITAS
A hegyes pofdaval tavolitsa el a lemezbe vert szoget; csomag ImUanyag
burkolatot. Ellenérizze és gy6éz6djon meg arrdl, hogy a potolkotreszllstobon felsorolt &sszes alka-
trész megtaldlhatéd. Ha barmelyik alkatrész hidnyzik vagy tonkrement, ne haszndlja a gépet, és a
lehetd leghamarabb lépjen kapcsolatba a gyartéval vagy a forgalmazéval.

Tartsa be a gép megfelelé Uzemeltetéséhez szikséges minimdlisan szlkséges méretadatokat.
Kultéri haszndlat esetén a gépet megfeleléen védeni kell a naptdl és az esétdl. Ne haszndlja
robbandsveszélyes kdrnyezetben

Szerelés:

1. Csavarja le az anydkat az aljardl, helyezze el a gépet, és kalibrdlja azt a vizszintes vonalzéval.
2. Szerelje dssze a gépet az dsszes csavarral, és gydzddjon meg arrdl, hogy a gép stabilan all.

Fig 1 Fig 2 Fig 3

Gybz6djon meg rdla, hogy a rendszer jo foldeld dramkorrel van elldtva az elektromos szivargds
megeldzése érdekében.

3. Csavarja ki az A anydt a B géptestbdl a 3. dbran Idthatd modon.

4. Emelje fel a C oszlopot és szerelje fel a B géptestre az A anya segitségével a B géptesten
taldlhatd csavarral. Ha az oszlop meglazul, azonnal szoritsa meg, kilénben megsérulhet a gu-
miabroncs.

Elektromos és pneumatikus csatlakozasok:

A szerelés és a csatlakoztatds megkezdése el6tt ellendrizze, hogy a tapegység megfelel-e a gép
mUszaki adatainak. Minden elektromos és pneumatikus mlveletet szakképzett villanyszerelének
kell elvégeznie. Csatlakoztassa a gép jobb oldaldn 1évé slritettlevegé-csatlakozét a slritettle-
vegd-rendszerhez. Az elektromos hdldzatnak, amelyhez a gépet csatlakoztatjdk, biztositékokkal
elldtott védbéberendezéssel kell rendelkeznie, valamint a kilsé burkolatot jol foldeld védelemmel
kell ellatni. Szerelje be az automatikus légszivargdskapcsoldt az elektromos hdlozatba; a szivar-
gasi dram 30 A-re van bedllitva.

Vigydzat: Ehhez a géphez nincs tdpcsatlakozd dugd, a felhasznaldnak sajat maga kell csat-
lakoztatnia egy legaldbb 16 A-es, valamint a gép feszultségének megfeleld tdpcsatlakozo du-
got. Vagy csatlakoztassa kozvetlenll az dramforrdshoz a fentiek szerint

147 -



REF.54581

HASZNALAT

E Forgé pedal (2)

Nyitd és zard karmok (V)

Gumiabroncsfej-téré peddl (U)

S

A kerékcsere muvelete hdrom részbdl dll:
1. Gumiabroncs-perem torése
2. Gumialbroncs leszerelése
3. Gumiabroncs felszerelése Vigydzat: Minden mivelet elétt
kertlje a bé ruhdzatot, és viseljen sisakot, kesztylit és csus-
zasmentes labbelit. Ugyeljen arra, hogy a gumiabroncsbdl
teljesen leeressze a levegdt, és tavolitsa el a keréksulyokat.

Gumiabroncs-perem térése: Teljesen eressze le a gumibdl a levegdt. Helyezze a gumidugdt a
gumiabroncsra. Helyezze a lapdtot a felni szélétél kb. 10 mm-re a peremhez. Nyomja meg a gu-
miabroncs-peremtérd pedalt (U) a lapatnak a gumiabroncsba
torténd behelyezéséhez. Ismételije meg a fenti miveleteket a
gumiabroncs kilénb6zé pozicidiban és mindkét oldaldn, amig
teljesen ki nem szabadul.

Gumiabroncs leszerelése: A mUlvelet elvégzése eldtt min- .-
denképpen tavolitsa el az dsszes keréksulyt, és teljesen eresszesz::+
le a levegét a gumiabroncsbol. Vigyen fel kenézsirt (vagy ha-
sonlé kendanyagot) a gumiabroncs pereme kéré. A kenéanyag
hidnya tulzott abroncskopdst okozhat.

Tartsa a kereket az aldbbiakban ismertetett modszerek szerint,
figyelembe véve a megadott méreteket:

a) A kerék kivilrél torténd megtartdsdhoz:

Nyissa ki és zarja be a peddl (V) pofdit felig, a négy karmot (G) a forgotanyéron (Y) léveé refe-
rencia skdla szerint poziciondlva; helyezze a kereket a forgotanyérra, fogja meg a felnit, majd
nyissa ki és zarja be a pedal pofdit (V), amig a kerék nem régzil a karmok altal.

b) A kerék belllrél térténd megtartdsdhoz:

Helyezze el a négy karmot (G), és hagyja mindegyiket zarva. Helyezze a gumiabroncsot a
forgétanyérra, és a peddl (V) kinyitasdaval és zardsdaval lépjen rd a pofdkra, hogy az utdbbiak
kinyiljanak, és igy a kerék rogzaljon.

Vigydzat: A kdvetkezd 1épés elétt ellendrizze, hogy a felnit megfeleléen és egyenletesen tar-
tjo-e a négy karom.

- 148 -



REF.54581

Engedje le a fuggoéleges kart (M), amig a szerel®/leszerel® fej
(I) nem fekszik a felni széle mellett, forgassa el a reteszeld kart
a fuggdleges kar és a lengdkar rogzitéséhez, és dllitsa be a bi-
llenékart is ugy, hogy a szerelé/leszereld fej automatikusan 2-3
mm-re emelkedjen a felni szélétél. Helyezze az emelékart (T) a
gumiabroncs pereme és a szereld/leszereld fej (1) elllsé resze
kozé, és mozgassa a gumiabroncsot a szereld/leszerelé fej folé
az dbran lathatd médon.

Vigydzat: A ldncok, karkdték, laza ruhdzat és barmilyen mads tér-
gyak a forgd alkatrészek kozelében veszélyt jelenthetnek a gép
kezeltjére.

Gumiabroncs szerelése

Vigydzat: A felszerelés megkezdése elétt ellendrizze, hogy a gumiabroncs és a felni mérete me-
gegyezik-e. A kdrosoddsok elkertlése érdekében gondoskodjon arrdl, hogy a gumiabroncs pe-
remét megfelelden kenje be a gyartd dltal ajdnlott kendanyaggal. Szerelje fel a gumiabroncsot,
és ellendrizze az dllapotdt. A felni felszerelésekor ne tegye a kezét a karmokba.

Zdrja be a hatszogletl fuggodleges szereldkart, helyezze a gumiabroncsot a felnire, és hagyja,
hogy a billenékar visszatérjen a helyére, mintha le akarnd szerelni a gumiabroncsot. A gumia-
broncs egyik oldalat engedje a szereléfej hatsoé része folé, a mdsik oldaldt pedig a szereldfej elsd
része ald. Fogja meg a gumiabroncsot a kezével vagy a segitd karral, majd forgassa el a for-
goasztalt a gumiabroncs peremének felszereléséhez. Ismételje meg a fenti miveletet, és szerelje
fel a gumiabroncsot ugy, hogy a perem felfelé nézzen.

Gumiabroncs felfajasa

A felfujdsi muvelet nagyon veszélyes, ha a felszerelést nem a fenti miveletekben leirtak szerint
végzi el, vagy ha a gumiabroncs a felszerelés sordn megsérilt. A gumiabroncs kidurrandsa felfelé
és kifelé irdnyul, és kiszakaddsa sértlést vagy halalt okozhat.

A gumiabroncs a kévetkezdk miatt szakadhat ki:

1. Ha a felni és a gumiabroncs mérete nem azonos

2. A gumiabroncs vagy a felni sérdlt

3. A légnyomds meghaladja a gydrté daltal ajdnlott maximdlis értéket

4. A kezel® nem tartja be a biztonsdgi utasitdsokat Kovesse az aldbbi lépéseket:

5. Gyéz6djon meg réla, hogy a felni és a gumiabroncs mérete megegyezik

6. Vegye le a szelepsapkat

7. Gy6z6djon meg réla, hogy a fuvoka teljesen le van nyomva.

8. Kenje meg a felnit és a gumiabroncs profiljat

9 Fujja fel a gumiabroncsot kis sztinetekkel, és mikdzben felfujja, folyamatosan ellenérizze a
nyomdst a nyomdsmeérén, és ellendrizze azt is, hogy a gumiabroncs pereme teljesen illeszke-
dik-e. Ismételje meg a miveletet, amig a perem biztonsdgosan régzul. A dombort felnik ese-
tében fokozott dvatossdggal jarjon el.

10. Fujja fel a szUkséges nyomds eléréséig. Vigyazat: Soha ne lépje tul a gydrtd dltal mega-
dott nyomdshatdrt. Tartsa tavol a kezét és a testét a gumiabroncstdl felfujas kézben. Csak
megfelelden képzett személyek végezhetnek ilyen miveleteket, kertlje az illetéktelen személ-
yek jelenlétét a gép kozelében.

A gép mozgdsa

A gép mozgatdsdhoz villdstargoncdat haszndaljon. Kapcsolja le a gépet az elektromos és pneu-
matikus tapellatdsrol, emelje fel az alapzatot, és helyezze be a villdstargonca villdit. Vigye a ki-
vant helyre, és megfeleléen rogzitse a talajhoz.

Megjegyzés: A gép elhelyezkedésének meg kell felelnie a biztonsdgi eldirdsoknak.

149 -



REF.54581

KARBANTARTAS

Vigydzat: A karbantartdst csak szakemberek végezhetik. A gép élettarta-
mdnak meghosszabbitdsa érdekében a kézikdnyvben leirtak szerint kelld
idében kell elvégezni a karbantartdst. Ellenkezé esetben ez hatdssal van a
gép megbizhatdsdgdra, vagy akdr sérlléseket is okozhat a kezeldének és a
kozelben tartdzkoddknak.

Vigydzat: Mieldtt barmilyen karbantartdst végezne, valassza le a gumiszere-
|6t az elektromos és pneumatikus tapellatdasrdl, és lépjen a peddalra a pofak
vagy a forgotanyér forgopeddljdnak 3~4 alkalommal torténd nyitdsdhoz és
zdarasdhoz, hogy az Gsszes sUritett levegdt kilritse a gépbdl. A sérult alkatrészeket szakemberek-
nek kell kicserélnitik a gydrté altal szdllitott podtalkatrészekre.

Munka utdn naponta egyszer tisztitsa meg a gépet. Hetente egyszer tisztitsa le a forgotanyér
szennyezddéseit dizelolajjal, és kenje be a csuszkdkat és a pofdkat. S

A kdvetkezd karbantartdsi munkdlatokat legaldbb havonta egyszer el kell
végezni:

Ellendrizze a porlasztdban 1évé olagjszintet, szikség esetén toltse Ujra N
SAE30# olajjal. cooe| (BT {1 oo
Lazitsa meg a hatlapos kulcesal (E). A siritett levegé csatlakoztatdsa | |
alapjan elészor nyissa meg és zdrja le a peddlt vagy a forgotanyér for- 0 a&’\{ i
gopeddljat 5-6 alkalommal. Ezutdn ellendrizze, hogy nem csépdg-e az 1\ \
olajporlasztéban 1évéd olaj. Folyamatos mikodés kdzben minden alka- Orain valves
lommal Iépjen rd kétszer, és hagyjon egy csepp olajat lecsepegni.

Ellenkez& esetben dllitsa be az olajbemenetet szabdlyozd csavart (D) egy
finom hegyl csavarhuzoéval.

Ahogy a képen lathatd, ha vizet taldl az Gvegben, szoritsa meg a szelepet,
hogy a felesleges vizet kiengedije.

nlet.

Megjegyzés: A haszndlat elsé 20 napja utdn hiizza meg Ujra a forgdtanyéron
lévé csavarokkal (B) a pofakat.

Megjegyzés: A forgdtanyér energiaelldtasdnak megsziinése esetén a kove- -
tkezd lépésekkel ellendrizze, hogy a szij megfelelden feszes-e:

Tavolitsa el a bal oldali fedelet a csavarok eltdvolitdsaval; dllitsa be a motor-
konzol két csavarjdat, hagyjon megfeleld tavolsdgot a motorkonzol és a motor
alapzata kozott. Huzza meg a szijfeszitd csavarokat. Az ilyen tipusu karban-
tartashoz mindig vdlassza le a gépet a tdpelldtdsrdl és a pneumatikus be-
rendezésrél.

Megjegyzés: Ha a fuggdleges hatszogletl kar nem reteszel, vagy nem felel
meg a szerel®/leszereld fej aljatdl a peremig terjedd 2-3 mm-es kdvetelmén-
ynek, dllitsa be a hatszogletli reteszeldlemezt, és dllitsa be az (X) értéket.

Megjegyzés: A karmok és a gumiabroncsvas megbizhatdsdga érdekében a
szelepek tisztan tartdsa érdekében a kdvetkezd pontok szerint jarjon el:

1. Tavolitsa el a gép bal oldali fedelét a 2 csavar eltdvolitdsaval.

2. Lazitsa meg a karmokhoz tartozd szelephangtompitot (A) és a gumia-
broncsvasat.

3. Tisztitsa meg a hangtompitdkat sUritett levegdvel, és szikség esetén
cserélje ki dket.

150 -



REF.54581

HIBAELHARITASI TABLAZAT

Probléma

A forgdtdnyér csak egy irdnyba
forog,
vagy nem tud forogni.

Szerelje le vagy rogzitse a kere-

ket; a forgétanyér nem régzithe-

t6 (forgatds a kerékkel);

A pofdk késve nyilnak/zarod-
nak; a forgotanyér helytelentl
reteszeli a felnit.

A szerel/leszereld fej mikoddeés
kdzben mindig érintse a felnit.

A peremtord peddl és a
pofanyitd és -zard peddl nem
tud visszafordulni az eredeti
helyzetbe.

A peremtord lapdt
nehezen mikadik.

Indoklas

A visszaforditd kapcsold
elromlott

A szij elromlott

A motor meghibdsoddsa

A léghdlézat szivargdsa

A szoritbhenger nem
mukodik.

Kopott pofak

A tokmdnyhenger sérult
aldtétei

A reteszel6lemez helyte-
lenul van beallitva vagy
nem megfelel® minéségu.

A tokmdny csavarjai
meglazultak; a hatszo-
gletl fuggdleges kar nem
rogzithetd a reteszeldle-
mezzel

peddlrugd elromlott

Beragadt hangtompitd

A peremtéré hengeren
lévé aldtét elromlott.

ALKATRESZLISTA (BOVITETT NEZET)

Kod Megrendelés
kodja
200-10 C-200-500000-0
226 S-005-020075-0
227 S-000-063265-0
200-228 C-200-540000-0
232 S-000-019262-0
306 S-000-016265-0
307 S-000-020265-0
200-308 S-000-180500-0
804 S-033-200002-2

Megnevezés Kod

Peremtord puffer 311

V tdmités 200-321
20%28"75

O-tomités 331
632,65

szoritbhenger 200-426
dugattyu @70

O-tomités 521
D19.6%2,62

O-tomités @ 200-532
162,65

O-tomités 604
20"2,65

O-tomités 180 x5 702
olajkddképzd 801

+151-

Megoldas
Cserélje ki a visszafordité kapcsolot
Cserélje ki a szijat

Ellendrizze a motorkdbelt vagy a csatlakozd-
tomb
vezetékét; cserélje ki a motort, ha elromlott.

Ellenérizze az 6sszes alkatrészt a léghdlézaton.

Cserélje ki a henger dugattyujat.

Cserélje ki a pofakat.

Cserélje ki.

Cserélje ki vagy dllitsa be.

Huzza meg a csavarokat; helyezze vissza a

reteszel6lemezt.

Cserélje ki.

Tisztitsa meg vagy cserélje ki.

Cserélje ki.

Megrendelés kodja

S-005-168115-0
S$-000-175500-0

S$-000-019262-0

$-060-016000-1

$-000-030355-0

S$-000-059262-0

$-042-000686-0

C-200-900000-0
$-033-200002-1

Megnevezés

V témités 185 x 168 x 10,8
O-témités @ 173,4 x 5,3

O-tomités @19,6"2,62
Visszafordité kapcsold
O-témités @ 30*3,55
O-tomités 599*2,62
Gumiabroncs-valto szjj
A-28

Légtomld

Nyomdsmentesitd sz(rd



200-1
200-2
200-3

o N o g b

200-9
600-10
m

200-13

200-14

200-15

17

we-3 2002 200-1

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0
B-040-061412-1
B-014-080251-0
B-010-080201-0
B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0
C-200-510000-0
C-200-470000-0
B-010-080201-0
B-040-081715-1

] - -.-—_'-_
=] =
i nym i)
o
— _2°
n_|_
j 1 -1
S ] P;/ =

Géptest

Peddl elllsd burkolat

Bal oldali burkolat
Hatlapfejl csavar Mé6x10
Lapos alatét @6*14*1,2
Kulsé hatszogletl csavar M8x25
Hatlapfejl csavar M8x20
Lapos aldtét @ 6*141,2
Gumitalp puffer
Peremtord puffer

Foldels csavar Méx40
Emel&kar

Peremtord kar rugdja
Peremtord kar gumi
Olaj-viz tartdly
Hatlapfejl csavar M8x20
Lapos alatét @ 8*17*1,5

152 -

REF.54581



REF.54581

600-101 CX-204-250000-0  Négyzetes oszlop
200-102  CX-200-190000-0  Lengdkar csap

103 B-014-140301-0 Kulsé  hatszégletd  csavar
M14x30

104 B-050-140000-0 Rugds alatét @14

105 CX-200-140000-0  Nagy alatét

200-106 ~ C-200-350000-0 Oszlopbedllité fogantyu

19 B-010-100501-0 Hatlapfejl csavar M10x50

200-120 C-200-490000-0 Fuggdleges kar sapka 200
200-121 C-200-390000-0 Fuggdleges kar rugd

128 B-040-102020-1 Lapos alatét @10 x 2

130 B-001-100001-0 Onz&ré anya M10

200-133 CX-200-160000-0  Fuggoleges kar 200
200-134  C-200-520000-0 Flggoleges kar alatét

136 CX-200-170000-0  Szerel/leszerelé fej lapos ala-
tét

137 B-014-100251-0 Kulsé  hatszogletd  csavar
M10x25

135-3# CW-113-020303-0  Teljes szereld/leszerelé fej BO3#

200-138  CX-200-150200-0  Szerel®/leszereld fej csiga
200-139  C-203-150100-3 Szereld/leszereld fej BO3#
200-140  C-200-150400-0 Hatszogletl kerek csap

.;._.f? 141 B-007-120121-0 Hatlapfejl csavar M12x12
200-158  C-200-230200-0 Reteszel6 fogantyu burkolat
200-160  CX-200-230000-0 Reteszeld fogantyu

AT 200-161  CX-200-200000-0  Reteszelélemez
200-162  C-200-240000-0 Reteszelé blokk burkolat
163 B-050-080000-0 Rugés alatét @8
200-164  C-200-210000-0 Excentrikus tengely anya
|~ 165 B-014-080251-0 Kulsé hatszogletl csavar M8x25
=" 166 B-004-120071-1 Anya M12X1.75X7
167 B-007-120301-0 Hatlapfejl csavar M12x30

200-168 C-200-480000-0 Reteszel6lemez sapka
200-169 CX-200-220000-0  Hatszogletl reteszeld lap 200
200-170  CX-200-180000-0  Leng&kar 470

153 -



REF.54581

154 -



REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149

154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0

S-011-010808-0
S-005-020075-0
S-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0

CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Nem kozponti forgotdanyér-szerelvény
Pofa sapka 200

Pofa 600

Nagy aldtét

Rugos alatét @16

Kulsé hatszogletld csavar M16x40
Forgotdnyeér sapka

Csatlakozé rud szerelvény 615
Négyszdgletes forgotanyér 615
Négyszdgletes forgdtanyér aldtét
Karabiner gydrt @65(tengely)
Pofacsuszka-vezetd csappal
Lapos alatét @12 x 25 x 2
Karabiner gylri @12(tengely)
Kulsé hatszogletl csavar M12x80
Fogazott rogzitd alatét @12 x 20,5 x 1
Lapos alatét @12 x 30 x 3
Csatlakozé rud anya
Pofacsuszka-vezetd csap nélkul
Menetes csatlakozé rud
Szoritéhenger dugattyu rud

Dontheté henger burkolat fogantyu
nélkal

Egyenes 6sszekstd 1/8"-28
V-témités 20*28*75

O-téomités 68,26*3,53

Doénthetd henger dugattyu
Lapos aldtét @12 x 25 x 2

Anya M12X7X1.75

Szoritéhenger csé

O-témités 19,6 x 2,62

Dontheté henger burkolat fogantyuval
Osszeksts 1/8

Onzaré anya M8

Teljes szoritohenger 180

Teljes nem kozponti forgdtanyér
Hatlapfejl csavar M8x25
Onzdré anya M12

Pofa lemez tartd M12x80

Pofa lemez tarté 2

Onzard anya M12

1585 -



[

[ e e

- 156 -

REF.54581



REF.54581

200-301
302

303

304

305

306

307
200-308

200-309

200-310

3n
200-312
200-313

314
200-315

316

317
318

200-370

331
B55

357

B-010-140301-0
B-001-060001-0
$-018-010408-0
B-004-160001-1
B-040-162820-1
S$-000-016265-0
S$-000-020265-0
S-000-175500-0

CX-200-050500-0

C-200-050100-0

$-005-168115-0
C-200-050200-0
CX-200-050300-0

B-010-060161-0
CX-200-070000-0

B-010-120901-0

B-004-160001-1
U-006-000001-1

C-200-070600-0

S-000-019262-0
C-098-600100-0

$-010-010408-0

Hatlapfejl csavar M14x30
Onzard anya Mé
Osszekétd (90°)1/4-08
Anya M16"1,5

Lapos aldtét @16*28*2
O-tomités @ 162.65
O-tomités @ 20*2,65
O-tomités @170.8 x 5,33

Peremtdré henger burkolat
szerelvény

Peremtérd henger dugat-
tyd rad

V-témités 185 x 168 x 10,8
Peremtdré henger dugattyu

Peremtoré henger csé

Hatlapfejl csavar Méx16

Peremtoré lapdt szerelvény
Hatlapfejl csavar M12x90

Onzaréd anya M16*1,5

Vezetdszij

Peremtord lapdt véddbur-
kolat (opciondlis)

O-témités @ 19.6"2.62

Peremtoré henger kivezetd
szelep cs6

Egyenes &sszekstd 1/4- @8

157 -

200-13
319

320

321
200-321
200-322
200-323
200-324

325

326

327
328
329

330
200-334

350

351
352

858

354
356

C-200-360000-0
B-050-140000-0
B-055-160001-0
B-040-162820-1
§$-000-180500-0
CX-200-030000-0
CX-200-040000-0
CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1
B-050-080000-0
B-014-080201-0

S-011-010808-0
CW-108-020000-0

CW-112-209800-0

S-012-010808-0
C-098-600200-0

C-098-600400-0

C-098-600300-0
$-023-010401-6

Peremtéré kar rugoja
Rugds alatét @14
Karabiner gylrt @16
Lapos aldtét
O-tomités 180 x 5
Peremtéré kar 200
Peremtéré csap

Peremtéré henger for-
gocsapja

Lapos alatét @12*24*2
Onzaré M12

Lapos alatét @8*30*3
Rugds alatét @8

Kulsé hatszéglett
csavar M8x20

Egyenes k&tés1/8-08

Teljes peremtord hen-
ger

Peremtoéré henger ki-
vezetdszelep

Osszekstd (90°)1/8-08

Peremtéré henger ki-
vezetd szelep burkolat

Tomitd aldtét
Kétirdnyu tomités

Hangtompitd



126 452

130 420 459

158 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410
41

200-412

200-413
200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425
200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0
B-040-081715-1

C-200-061300-0

C-200-060100-0
C-200-380000-0

C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
0

CW-110-020001-0

C-200-061400-0

B-004-040001-0
S-060-016000-1

B-010-060201-0

CW-109-020000-
0

Visszaforditd kapc-
sold peddl

5-utas szelep pe-
dal (jobb)

Karabiner  gylra
@12

Lapos algtét
@12*24°2

Keresztfeji csavar
M4x30

Lapos alatéet @ 4

Onzaré anya M4

Onzard anya M8

Lapos alatét

@8*17*1,5

Tengelycsap csat-
lakozé rud

Peddltarté lap

Peddl rugd
Tengelycsap
Tengelycsap alatét

Hatlapfeji  csavar
Mé6x20

Lapos alatét
@6"12"1
Keresztfejes  on-
metszé csavar
ST29*12

Tengelycsap  bur-
kolat

S-utas
szori-

Teljes
szelep a
téhengerhez

Teljes 5-utas
szelep a peremtord
hengerhez

Visszafordito kapc-
sol6 burkolat

Anya M4

Visszafordité kapc-
solé

Hatlapfejli  csavar
M6x20

Telies  3-peddlos
szerelvény 200

428

429

430

200-431

432

433
434

200-435
437

438

439
440

441

442
445

200-449

200-451

452

453

200-455

200-456

457
459

616

-159 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0
CX-200-060700-0

B-004-080001-0

C-200-370000-0
B-010-080501-0

B-010-080201-0

S-012-010808-0
$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

§-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0
C2-000-103150-0

C2-000-205150-0

Lapos aldtét @ 6 x
12x1

Lapos alatét @ 4
Keresztiranyu feju
csavar M4*16

Visszafordité kapcso-
16 fogantyu

Onzaré anya M6

Lapos alatét @3

Keresztfeju
M3x18

csavar

Peddl csatlakozé rad

Peddl eltlsé tengely

Anya M8

Peddl csavarrugd

Hatlapfeja csavar
M8x50
Hatlapfejt csavar
M8x20

Osszeksts 1/8- @ 8

T-6sszekots  1/8-2*

@8

5-utas szelep (bal)

S-utas
kolat

szelep bur-

keresztfeju csavar
ST29*14
Hangtompité 1/8"

5-utas szelep rud

5-utas szelep rud ta-
vtartd

O-témités 12°20%4

Tapegység kabel

Motorkdbel



200-501
502
503

200-504
505

506
200-507
508
200-509
200-510
200-51
512

513
200-514
S]IS)
516
517
200-518

519

520

521
200-522
523

524

525
200-526

-160 -

C-300-320302-0
$-040-030204-0
S$-005-020080-1

C-200-320500-0
B-014-080251-0

B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0
B-014-100551-0

B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0

B-065-010040-0
B-065-014040-0
S$-000-030355-0
C-200-320700-0
B-001-060001-0
B-050-080000-0
B-040-083030-1
CW-107-020001-0

REF.54581

Sebességvdlto alséd burkolat
Csapdgyazds 30204

Sebességvdlto tomités
$20"35"8

Fogaskerék szij csiga

Kulsé hatszoégletli  csavar
M8x25

Kulcsos alatét 6 x 20

Csiga rud

Csapdgyazds 6010
Csigakerék tengely
Csigakerék

Csigakerék tengely tavtartd

Kulsé hatszogletld  csavar
M10x55

Rugos aldtét @10

Csap 6 x20

Lapos alatét @10*20*2
Hatlapfejl csavar Mé6x20
Lapos alatét @ 6*14*1,2

Sebességvdlto felsé burko-
lat

Kulcsos alatét 10x40
Kulcsos aldtét 14x40
O-témités @ 30*3,55
Olagjallo témités
Onzard anya M6
Rugds aldatét @ 8
Lapos alatét @ 8*30*3

Teljes sebességvaltd



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

611

612
613
614
200-615
616
617
200-618

C-200-320500-0
S$-050-220T110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0
S-042-000686-0
B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

161"

Fogaskerék szij csiga

Motor 220 V/50 Hz

Motor 220v

Motor szij csiga

Hatlapfejli csavar M8x12
Gumiabroncs-valté szij A-28

Kulsé hatszogletld  csavar
M8x65

Lapos alatét @8 x 30 x 3
Kondenzator 80 pf, 110 V
Kondenzdtor 50 pf, 220 V
Lapos alatét @10 x 20 x 2
Rugds alatét @10

Kulsé hatszogletd  csavar
M10x25

Kulsé hatszogletd  csavar
M8x35

Anya M8

Lapos alatét ¢p8 x 22 x 2
Motor gumi alatét
Motor tdmasz

Motor kdibel 5% 1,0
Rugds alatét $8

Motor gumi puffer



701

702
703
704

705
706

707
708

Ll 1

=i

HOG

801

802
803
804
806
810

162 -

$-038-000100-0
C-200-900000-0
$-025-104008-0
$-025-104008-0

B-040-132420-1
S-030-010400-2

$-012-010408-0

s

®01

$-033-200002-1

$-025-000050-0
$-018-010408-0
$-033-200002-2
S-015-010414-3
CW-114-020000-0

REF.54581

Felfuvopisztoly kijelzd
Gumi csatlakozd témid
Bevdagott anya

Egyenes 6sszekstd 1/4-
/4

Lapos alatét @13

Nyomdsszabdlyozd
szelep

Osszekdtd 1/4-08

Teljes felfuvopisztoly

Nyomdsmentesitd
szlrd

Gyors fuvéka
Osszeksts (90°)
Olajkadképzed
T-6ss7ekdtd 2 x 1/4-$8

Teljes olajkddképzd



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

163 -



REF.54581

m TEXHUYECKOE PYKOBOACTBO

MPE3EHTALUMA NPOOYKTA
MonyaBTOMATUYECKUA LUIMHOMOHTOXHbBIM CTOHOK CMEeUManbHO NPEOHA3HAYEH 0N OEMOHTAXA
LUMH C 06044 M MOHTAXA HO 060f.

NPABUJTIA TEXHUKU BESOMNMACHOCTHU
Mpexae YeM MPUCTYNATb K MCMOSIb3OBAHMIO N3OENNS, BHUMATESIbHO O3HOKOMbLTECH
C HOCTOSILLIMM PYKOBOACTBOM MOSIb30BATENS.
Heco6niopgeHne Tpe6oBAHU HOCTOSLLEN NHCTPYKLIMK MOXET MPUBECTU K TPABME
n/ vamn noepexaeHuio nagenus. COXPAHUTE UHCTPYKLMIO NS UCMONb3OBAHUS B
GynyLieMm.
M3rotoBuTeNns He HeceT OTBETCTBEHHOCTUM 3Q MOBPEXOEHWUS,  BbI3BAHHbLIE
HeCcoO6MIoAEHNEM HACTOSLLEN WHCTPYKUMK. MCMonb3oBaHME CTAHKA  AOSXHO
OCYLLECTBAATLCS KBAMMPULIMPOBAHHBIM MEPCOHASIOM, KOTOPbIN 3apaHee MOMHOCTLIO MNPOYUTAN
PYKOBOACTBO W YSCHWIT €ro COAEPXAHMe, O TaKXe A/19 TeX, KTO MMeET NpedblAyLLMiA OMnbIT PABOThI
C OHONOMNYHBIM OB0PYAOBAHMEM. JTIO6bIe U3MEHEeHMs, BbIXOAALME 30 PAMKM UCMOMb30BAHUS
HOCTOSILLEro CTAHKAO 6e3 PAa3peLUeHUs U3roTOBUTENS UM MPU HEeCOBMI0OeHUN PYKOBOACTBA,
MOTYT NPUBECTM K HEUCMPABHOCTM Y MOBPEXAEHMIO CTAHKA, M N3rOTOBUTESTb MOXET AHHYTMPOBATL
gencreme rapaHTum. MNpu NoBpexaeHUN KAKUX-IM60 AETANEN Mo KAKOM-IM60 NPUYMHE 3aMEHUTE
MX B COOTBETCTBUMN C NEPEYHEM 3AMNACHbIX YACTEN.
(BHMMQHME: TOPAHTMS OEeNCTByeT B TedyeHue OfHOro
roga C  AOTbl MOCTOBKM  W3rOTOBUTENEM; TFAPAHTUS He
PACMPOCTPAHAETCS HA NErko IOMAIOLLMECS YACTH).
+ 3anpeloeTcs MoMelaTb PyKM MOJ  MOHTOXHY/
OEMOHTAXHYIO FOMOBKY BO BpeMs pa6oTh;
+ 3anpeLaeTcs NoMeLaTb PyKn Mexay Kynaykamu BO
BpEeMs pabOThI;
+ 3anpeLyaeTcs NoMeLaTb PYKU BHYTPb 600TA LLUKMHBI BO
BPEMS AEMOHTAXQ;
* MpuMnTe Mepbl K TOMY, UTOBbI CUCTEMA 6bINA OCHALLEHA
HOOEXHbIM KOHTYPOM 303eMfieHns 1 yéeauTecb B €ro .
NOAKNOUYEHNN;
+ 3anpelyoetcd MOMeLLaTb HOMWM Mexpay YCTPOWCTBOM
OTXMMA 6OPTA N KOPMYCOM BO BPEMS PABOTHI;
. 3anpelaetcs paéoTaTb npwu OTCyTCTBUM
npeaynpexaaioLmMx HOANMCen Ha CTaHKE.

TEXHUYECKUE CMNELMDUKALIUU

HapyXHbIn 3aXu1M koneca ot 10 go 19 glonMoB
BHYTpEeHHWI 3axmM Koneca ot 12 po 22 gronMoB
MakcUManbHbI AMAMETP Koneca 1040 mm (41 gronm)
MakcMManbHAs LUMPWHA Koneca 355 mm (14 gronmos)
Pa6ouee gaBneHvne 8-10 6ap
MNCTOUHMK NUTaHMS 220B

MOLLIHOCTb OMUMOHANBHOIO ABUrATENs 0,55/0,75/1,1 kBt
MAKCUMABHBIA KPYTSLLMA MOMEHT 1078 Hm
(noBopoTHbIN cTON)

Ta6apuTsl 96x76x86,5 cm
YpoBeHb LyMa 75 nb

MPUMEYAHWE: Pa3mepsb! LUMH OCHOBAHbBI HO CTASIbHBIX 0604AX; ANOMUHMEBBIE 0604 LUMH TONLLE.

164 -



REF.54581

NEPEYEHb OETAJIEA
C: Cromka

F: JlonaTtka yCTpOMCTBA OTXMMA 60pTA K
G: 3aXMMHbIE Kynayku

|: MOHTOXHOS/ LEMOHTAXHAS FOMOBKA
K: ®ukcaTtop cTonkm

M: BepTurkanbHas HONPABASOLLAS

S: PeanHoBbIn gemMndep

T: Pbiuar G 4
U: MNepanb yCTPOMCTBA OTXMMA 60pTa ‘f'\\; & W
V: MNepanb 3aXMMHbBIX KyNA4KoB
Y: NNOBOPOTHBIN CTON

Z: MNepans BpALLEHNUs

Y3EN

C NoOMOLLBIO KNeLLer U3BNeKnTe rsosau, 3a6utbie B Nopac OPOBKY 1
NIACTUKOBOE MOKPbITUE. BbiMONHUTE NPOBEPKY U yéeanTec UCNEeHHble
B MepeyHe 3amnaAcHbIX YacTer, UMeloTcs B Hanuumu. Ecn ivn rcyTcTByeT
WK CIIOMOHQ, He UCMOMb3yMTe CTAHOK M KOK MOXHO CKOpee O6paTUTECH K U3rOTOBUTENIO MU

OUCTPUBBIOTOPY.

[Ins NpaBUbHON PABOTEI CTAHKA COGMIOAANTE MUHUMANBHO HEOBXOAMMbIE PACCTOsHUS. Tpn
MCMOMb3OBAHNM HO OTKPLITOM BO3AYXe CTAHOK AOMXEH 6blTb HOAEXHO 3CLLMLLEH OT COSIHEYHOTO
CBETA W AOXAs. 3ANPeLLJeTcs UCMONb30BAHWE BO B3PbIBOOMACHBIX CPEnAX

MoHTax:

1. OTBMHTUTE rAKM CHU3Y, YCTAHOBUTE CTAHOK W BBIDOBHSINTE €ro C MOMOLLIbIO CTMIMPTOBOTO YPOBHS.
2. CobepuTe CTAHOK, YCTOHOBMB BCE BUHTbI 1 YEEOUTECH, YUTO CTAHOK YCTOMYMB U BCE COSOUHEHMS
HOLOEXHO 3aTAHYTbl. BO M36eXaHWe 3NeKTpUYeCcKmx yTedek NpuMmMTe Mepbl K TOMy, YTO6bl cUCTEMA

Fig 1

6bIN1A OCHALLEHA HOAEXHbBIM KOHTYPOM 303eMIEHMS.

3. OTBUHTUTE raiky A oT kopnyca B cTaHKA, KaK MOKA30HO HA PUCYHKe 3.

4. MogHumute cToiky C; yCTOHOBUTE €e Ha KOPMycC CTaHKA B ¢ momoLLpio ramkm A, ¢ MOMOLLbO
60nTaA, PACMNONOXEHHOrO HA KOPMyce CTAHKA B. ECK 30TSXKA CTOMKM OCNA6EeBAET, HEMEL1IEHHO
30TAHUTE €€, MHAYE 3TO MOXET MPUBECTU K NMOBPEXAEHMIO LLUKHBbI.

dnekTpuyeckune U NHeBMATUYECKUE COEAUHEHUS:

Mpexne YeM NPUCTYMNUTb K YCTAOHOBKE W MOAKIIIOYEHWIO, YEeaUTECH B TOM, YTO MCTOYHUK NMUTAHKS
COOTBETCTBYET TEXHMUYECKUM CMeundpuKaLumsaM CTOHKA. Bce onepaumm Ha anekTpudeckomn u
NMHEBMATUYECKOW CUCTEME [OMXKHbI BbINMOMHATLCS NPOGECCUOHANBHBIM 3nekTPMKOM. MoaknounTe
COEAMHUTENBbHDBIA LITYLEP MOAOYM CXATOrO BO3LyXA C MPOBOM CTOPOHbI CTAHKA K CUCTEMe
NMOAOYM CXATOrO BO3AYXA. SNEKTPUYecKas CeTb, K KOTOPOW MOAK/OYAETCS CTAHOK, OOSXHA
MMeTb YCTPOMCTBO 3ALLUTLI C NPEAOXPAHUTENSMN U HOLEXHOE 303eMSIeHME BHELLHUX O60MOYeK.
YCTOHOBWTE OBTOMOTUYECKWI BbIKITIOUATESb YTEUKM BO3OYXA B SMEKTPUYECKYIO CETb, TOK YTEUKU
ycTaHoBneH Ha 30 A.

MpepocTepexeHne: CTAHOK MNOCTOBASETCS 6e3 BWUIIKWM CEeTEeBOro MUTOHMUS, MNONb30BATENb
LOSMXEH CAMOCTOSTENBbHO MOAKMOUNTE BUSIKY MUTAHWUS, POCCUYUTOHHYIO HO HOMUHOSIBHBIA TOK HE
MeHee 16 A, O TaKXe B COOTBETCTBUM C HAMPSKEHWEM CTAHKA. VN BbINOMHUTE NOAKOYEHMe
HenocpenCcTBEHHO K UCTOYHMKY MUTOHUS B COOTBETCTBUM C BbILLEU3NOXEHHbIM.

=165 -



REF.54581

SKCNNYATALMUA

@ Menans BpalleHns ()

PackpbiTvie 1 CMbIKAHME 3AXMMHBIX Kynadkos (V)

Menasb YCTPOMCTBA OTXMMA 60pTA LinHb (U)

S

Onepaums 3aMeHbl LLUMHBI COCTOUT U3 TPEX YacTew:
1. OTxum 6opTa
2. JeMOHTaX LWnHbI
3. MoHTOX WuHbl BHUMaHKWe: TMpexae yeM npucTynaTtbh K
BbIMOSTHEHMIO NIOBOM OnepaLmn, yGeamnTecs, YTo HA BAC HET
CBOGOLHO CBUCAIOLLMX YACTEN ofexAbl, O TAKXe HaOeHbTe
3AWMTHBIA  LUMeM, MepYaTkM W HEeCKOMb3SLylo OO6yBb.
Y6enuTech, UTo AABNEHWE B LUMHE MOSTHOCTLIO OTCYTCTBYET, 1
CHUMUTE 6ANAHCUPOBOYHbBIE MPY3UKM.
OTXMM 60pTa WMHbE: [TONHOCTBIO CcOyMTE LWKHY. [PUXMUTE LIMHY K PE3MHOBOMY YMOPY.
YCTOHOBUTE N1IONATKY HA 60PT LWKHbBI NpuMepHO Ha 10 MM OT Kpas o6odad. Haxmute neganb
YCTPOMCTBA OTXMMA 60pTa wWnHbl (U), 4To6bl nonaTka
HOOOBMAA  HA  WWHY. [loBTOpsiiTE  BbILLEYKA3AHHbIE
onepaumn B PA3HBIX MOMOXEHUSX LLUMHBI U C O6ENX CTOPOH,
Noka 60PT He 6yAeT NOIHOCTbIO OCBOGOXAEH.

[eMOHTaX LWuHbl: [lepen BbINOMHEHWEM 3TOM OMEepPALMK .- .
0693aTeNIbHO  CHUMWUTE BCE GASIAHCUMPOBOYHBIE PY3UKM  Uag s
MOMHOCTbIO CAyMTe WMWHY. HaHecuTe cMasKy (MAm QHANOMUUHYIOS
NACTy) HA 6OPT LLUMHBI MO BCEN OKPYXHOCTU. OTCYTCTBME CMA3KM J2
MOXET MPUBECTU K CUITBHOMY U3HOCY LLIMHBbI.
YOepXvBanTe KONeco B COOTBETCTBUM C METOAAMY, YKA3CAHHbIMY B
HUXe, YUMTBIBAS YKA3AHHbIE PA3Mepsbl:
a) [Ins yoepXaHus koneca CHApYXu:
HaxMuUTe Ha Neaasnb PACKPLITUS M CMBIKAHMS Kynaukos (V) Ha MonoBmHy ee xoaad, YCTAHOBMB
yeTbipe Kynauka (G) B COOTBETCTBUM CO LLKANON OTCYETA HA MoBopoTHOM cTone (Y); yctaHosuTte
KOMEeCO HA MOBOPOTHBIM CTOS, BO3bMUTECH 30 0O60M U PACKPLIBAMTE M CMBIKAMTE KYNAYKKU C
nomoLupto neaant (V), noka koneco He GyaeT 3aXATO 3AKMMHbLIMU KYNAYKAMM,
6) [Ing 305XKMMa Koneca U3HyTpu:
YCTOHOBUTE YeTbipe 3AXMUMHbLIX Kynadka (G) B MOMoXeHWe MOIHOro CMbIKAHMUS. YCTaHOBUTE
KOMeCO HA MOBOPOTHBIA CTOS M HOXATUEM HA Medasib PACKPLITUS U CMBIKOHWUS Kynaukos (V)
PACKPOMTE KYNAUKM U, TOKMM 06PA30M, 3abUKCUPYITE KOMECO.
MpepocTepexeHve: Mpexae 4eM nepertr K cremylowemy atany, yéeamtech, 4To 0604
NPABUIBHO U PABHOMEPHO YASPXMBAETCS YETHIPbMS 3CAKMMHBIMU KYIAUKAMU.

OnyckanTe BEPTUKAMbHYIO HAMPaBnsaowyo (M), MoKa MOHTOXHAS/AEMOHTOXHAS FOMIOBKA
() He okaxeTcs B6MM3M KPAs 0604Q, MOBEPHUTE 3AKUMHYIO PYKOSTKY, UTOGbI 3adUKCUPOBATL

=166 -



REF.54581

BEPTUKASIbHYIO  HAMPABASIOLLYIO W MOBOPOTHYIO  KOHCOSb
HO MecTe, A TaKXe OTPEerysvpymnte KOPOMbLICIO TOK, 4YTOBbI
MOHTOKHAS/AEMOHTAXHAS  FOIOBKA  MOMA  ABTOMATUYECKM
OCYLLECTBUTL MOABEM HA 2 MM - 3 MM OT Kpas o6oaa. BctasbTe
MOHTaXHYIO nonaTky (T) Mexmy 60pTOM LWWHBI M NepenHemn
YOCTbIO MOHTAXHOM/OEMOHTAXHOM ronosku (I) 1 nepemecTtuTe
LUMHY HOL, MOHTOXHOWM/ AEMOHTAXHOM FOMIOBKOW, KAK MOKA3AHO
HQ PUCYHKe.

MNpepocTtepexeHuve: Llenouku, 6pacneTsl, CBO60OHO
CBUCAIOLLME YOCTM OdexX bl 1 Nodble apyrne npeameTsl B6Nn3m
BPALLCIOLLMXCA YACTEN MOryT NPEenCcTABNATb CO60M OMNACHOCTb
L7151 ONepaTopa CTAHKA.

MOHTAX LWKHBI

MNpepocTtepexeruve: Mpexae 4eM NPUCTYNUTb K MOHTAXY, Y6eauTech, YTO LUMHA 1 0604 UMetoT
OAMHAKOBLIM pa3sMep. Bo um3bexaHne KAKMX-NMEO0 MNOBPEXAEHUA OO6S30TENbHO MNPABUIBHO
CMOXbTe 60PT LLUMHBI CMO3KOM, PEKOMEHAOBOHHOM M3roTOBUTENEM. YCTOHOBUTE 0604 HO CTAHOK
M NPOBEPLTE €ro CocTosiHMe. lNpu yCTaHOBKE 06040 MPOSBASATE OCTOPOXHOCTb, YTOObI HE
30LLEMUTb PYKM 3CKMMHBIMU KYNAYKAMM.

3aduKkerpyimTe LECTUMPAHHYIO BEPTUKASIBHYIO MOHTOXHYIO HAMPABASIOLLYIO, YCTAHOBUTE LUMHY
Ha o6of, LAMTe KOPOMBICITY BEPHYTbCS B MOSIOXEHME KOK MPW OeMOHTAXe LMHbl. Pacnonoxure
LUMHY TOK, YTOBbl 60OPT LUMHbLI C OAHOW CTOPOHbI MPOXOAWMST HAA 30[HEeR YACTBIO MOHTOXHOWM
rOMoBKKW, G C OPYron CTOPOHbI MO NepefHer YaCTblO MOHTAXHOM rONoBKU. YOSPXMBANTE LUNMHY
PYKOMU MW BCMIOMOrATESbHBIM PBIYArOM, d 30TEM BPALLANTE MOBOPOTHBLIM CTON AN MOHTOXA
60pTA LWKMHBI HO o6ofe. NoBTOopUTE ONEePALMIO, ONMUCOHHYIO BbiLLE, 01 MOHTOXA 60PTA LUMHBI,
O6PALLEHHOIO BBEPX.

HakaunBaHue WKnHbI
Onepaumsa HOKAYMBAHUS MPEACTABASET COB0M BbICOKYIO OMACHOCTb, €CNM MOHTOX He 6bin
BbIMOJSIHEH, KOK YKA3AHO B OMEPALMSX BbILLE, UAWM €CrM LMHA 6bi1a MOBPEXAEHA BO Bpems
MOHTQXA. oK PA3PBIBE LLUMHBI 30HA MOPAXEHUS HOXOOUTCS CBEPXY U BOKPYT Hee, U PA3PbIB LLUMHbI
MOXET NPUBECTU K TPABME UK CMEPTMU.
Pa3pbiB LUMHBI BOMOXEH MO CrefyoLmM NPUYUHOM:
1. Ecnu o604 1 LWWMHA HEe OQHOro PA3Mepa;
2. MNoBpexaeHue LWWHbI v 06043;
3. [laBneHve B LUMHE BbILLE MAKCUMASbHOMO 3HAYEHMS, PEKOMEHOOBAHHOIO U3rOoTOBUTENEM;
4. OnepaTop He cobnoaaeT MHCTPYKLUMM MO TEXHWKE 6e30NMacHOCTU. BeinonHuTe cnepytowmne
oencreuns:
5. Y6eputech, 4To 0604 M LUIMHA OQHOMo PA3Mepa;
6. CHUMUTE KONMNAYOK BEHTUNS.
7. YéenuTtech, UTO CTEPXEHb 30JI0THUKA HAXAT A0 ynopa.
8. HaHecuTe cMa3ky HO O60A 1 MOBEPXHOCTb 6OPTA LUMHBI.
9 HakauuBamnTe LWKMHY, Oendas naysbl, BO BPEMS HOKAYMBAHUS MOCTOSIHHO KOHTPOMMPYWMTE
LOBMEeHMe HO MOHOMETPE, TAKXE KOHTPONMPYITE LOCTUXEHWNE NOSIHOM NOCAOKM 60PTA LLUMHBI
Ha o6og. MNoBTopsNTEe onepaumto, MOKA 60PT He CAAET MOMHOCTLIO HA o6od. [Ans o6onos ¢
BbINYKSbIMW CAMLIAMW HEOEXOLMMO MPUHUMATL AOMOSHUTENbHbIE MepPbl MPELOCTOPOXHOCTHU.
10. HokaumBainTe, Noka He 6ydeT OOCTUrHYTO HeOBXOAMMoe OaBneHue. Npenocrtepexerume:
KaTeropuueckn sanpeLuaeTcs NPeBbILATL Npenen AOBeHUs, YKA3AHHbIM n3rotoButenem. Bo
BPEeMS HOKAUYMBAHWS HE KACAMTECH LLUMHbBI PYKOMU M OPYTMMKW YaOCTSMM Tena. Takme onepauum
MOXET BbIMNOMHATL TOSIbKO MNEPCOHAS, MPOLEALLIMIA COOTBETCTRYIOWEEe OByUYeHue, UCKNtounTe
MPUCYTCTBME MOCTOPOHHWUX NNL, PSOOM CO CTAHKOM.

MepeMelyeHue cTaHka

[Ons nepeMeLleHns CTOHKO WCMOSMb3yMTE BWUIOYHBIM MNOrpy3dnk. OTKMOUMTE CTOHOK OT
3NEKTPUYECKOTO U MHEBMATUYECKOTO MCTOYHUKOB MUTAHMWS, MOOHMMUTE OCHOBOHME W BCTABLTE
BWJTbl BUITOYHOIO MOrpy3ymka. HepeMeCTl/lTe B HYyXHOe MeCTO 1M HOOEXHO 3aKpennTe ero Ha nosny.
MpuMedyaHune: PacrnonoxeHne CTOHKA [OMXHO  COOTBETCTBOBOTb — MPOBWUIAM  TEXHWUKU
6e30MAaCHOCTY.

=167 -



REF.54581

TEXHUYECKOE OBCJ1Y)XMBAHUE

MpepoctepexerHre: K  BLINMOSHEHUIO  TEXHUYECKOrO  OB6CIYXMBOHUS
OOMYyCKOIOTCS TOMbKO MpPOdecCuoHansl. g npoofieHns Cpoka CryxX6bl
CTOHKA HEO6XOOMMO CBOEBPEMEHHO NP OBOANTL TEXHUYECKOE O6CNYXMBAHNE
B COOTBETCTBMWN C PYKOBOACTBOM. ECriv 3TOro He Oenath, 3TO MOBAMUAET HA
HOOEXHOCTb CTAHKA MMM OOXe MPVBEAET K TPABMAM ONepaTopd U OpyrMx
JILL, HOXOOALLMXCS BENM3N.

MpepoctepexeHve: [lepen  nposedeHVMEM  IO60OTO  TEXHUYECKOro
06CNYXNBAHUS OTCOEOMHUTE LUIMHOMOHTOXHbBIN CTAHOK OT 2M1eKTPUYECKOro
M MHEBMATUYECKOTO UCTOYHUKOB MUTAHMS, A TAKXe 3-4 pa3d HOXMUTE Ha
nenasnb PACKPbLITUSA M CMBIKAHWS KYNAYKOB MW HA NeAasb BPALLEHUS MOBOPOTHOMO CTOSA, YTO6bI
M3PACXOAOBATL BECb CXATHIN BO3AYX, OCTAIOLLMACS B CTAHKE. [ToBpexaeHHbIe AeTaIM HEO6XOAMMO
30MEHSTb CUNAMUM  NPOGECCMOHANBHOTO MEepPCOHANA HA 3AMNAdCHble YACTW, MOCTABMSEeMble
MN3roToBUTENEM.

Mocne pPa6oTbl BbIMOMHANTE OYMUCTKY CTAHKA OAMH Pa3 B AeHb. OauH pa3

B Heeno OCyLLEeCTBANTE OYMCTKY MOBOPOTHOMO CTONA OT 3ArpsS3HEHU
C TMOMOLLbIO OM3ESIbHOTO TOMIMBA WM BbIMOMHANTE CMA3KY MOM3YHOB U
kynadkos. Cregylowee TexHUdYeckoe O6CMYyXMBAHNE HEOB6XOAMMO
OCYLLECTB/ATb HE peXe OQHOro PA3d B MecsLy:

MNMpoBepbTe ypOBEHb MACAA B MUKPOPACMLIUTENE, €CliM HEOBXO4MMO, \
ponente Mmacno SAE30#. B a&’\{ ’
Ocnaébte ¢ NoMoLblo WecTurpaHHoro kioua (E). B sasucmumoctn oT 1\ \
MOAKIIOYEHNS CXATOro BO3AyXd cHaA4ana 5-6 pas HaxMuUTe Ha nendnb Drain valves
PACKPBITUS UM CMBIKAHUS KYNAYKOB MM NeAdsib BPALLEHUS MOBOPOTHOrO
cTona. 3ateM yéeamtech, KANAeT i1 MACIO B MMKPOPACHLINUTENE MACHA.
[na HenpepbIBHOM PABOTHI KOXObIM PA3 HAXMMANTE HA Neddnb OBA PA3d,
YTO6hl YNANA KAMAS MACNA.

B nNpoTMBHOM crydde C MOMOLLbIO OTBEPTKU C TOHKUM XOSIOM BbINOSHUTE
PErynmMpoBKy BUHTOM (D), KOTOPbIA perynupyeT nogady Macna.

Kak NoKa3aHoO Ha M306PAXEHUN, €CIU B CTAKAHE HOKAMIMBAETCS KOHOEHCAT,
3ATAHUTE KIIAMNAH, YTO6bI CIIUTb KOHOEHCAT.

MpumedaHue: MNocne nepsbix 20 gHEN UCNOMb30OBAHUS MOBTOPHO 3ATIHUTE
KYNQYKM BUHTAMM (B) HO MOBOPOTHOM cTosE.

MpumeuaHue: B cnydae CHUXEHUS MOLLIHOCTM MOBOPOTHOMO CTONA, NPOBEpLTE
HATAXEHWE PEeMHS, BbINMOSHMB CnedytoLime OenCTBuS:

CH$IB BMHTbI, CHUMUTE NIEBbIN KOXYX, OTPErynmpymnTe OBA BUHTA KPOHLUTEMHA
OBUraTENs, OCTOBbTE OOEKBATHOE PACCTOSHME Mexay KPOHLITEMHOM
OBUraTENs N OCHOBAHMEM OBUraTENs. 3ATAHUTE BUHTbLI 11 HOTAXEHUS PEMHS.
MW BLINOMHEHUN TEXHUUYECKOTO OBCIYXMBAHUS 3TOrO TUMNA OB6A30TENbHO
OTK/IIOYAMTE CTAHOK OT MCTOYHMKA 3NEKTPUYECKOrO MUTOHUA U CTAHLMU
noacyv Bo3oyxa.

MpumeuyaHre: Ecnm  BepTUKANbHAS  LUECTUMPOHHAS HAMNPABASIOWAsS He
DUKCUPYETCS, UNN He BbIAEPXMBAETCH PACCTOAHME 2-3 MM OT HUXHEn 4acTu
MOHTOKHOM/ IEMOHTAXHOWM FONIOBKM A0 KPAS, OTPErYIMPYATE LIECTUMPAHHYIO
CTOMOPHYIO MNACTUHY 1 oTperynupymnTte (X).

MpumedaHure: [ns o6ecnedyeHns HOOEXHOCTU 3AXUMHBIX KySIOYKOB M JIONATKM
OTXMMA 60PTA BLIMOMHWUTE Crieaytolne OencTBUa ONs NoaaepXaHUs YUCTOTbI
KNAMNAHOB:

1. CHUMUTE 2 BUHTA U CHUMUTE NEBbIM KOXYX CTAHKQ. .
2. Ocnaéeste ryLwmTenb KNanaHa (A), OTHOCALLMACS K 3AKUMHBIM KyNAdKaMm ©
1 nonaTtke oTXMMa 60pTA.

3. OUMCTUTE MYLLUUTENIM CXATHIM BO3AYXOM, €C/IM HEO6XOOMMO — 3AMEHUTE
nX.

-168 -



REF.54581

TABJIULIA TOUCKA U YCTPAHEHUS HEUCMIPABHOCTEN

Mpoénema MpuunHa Cnoco6 ycTpaHeHus

MoBOPOTHLIN CTON BPALLAETCS TONLKO B HeuncnpasHocTb NepeknodaTtens 3aMeHuTe nepeknoyaTens pesepca
OAHOM HAMPABNEHUN N He BpALLaeTCsa pesepca

COBCeM. 3ameHuTe pemMeHb

O6pbIB PeEMHS
MpoBepbTe Kadenb ABArATENs UK MPOBOAA B

HevcnpasHocTb gsuratens KSIEMMHOM
Konopgke,; 3amMeHuTe asurartens, ecnm oH
HeVCrPaBEH.
[leMoHTaX 1nu pukcaLms koneca, YTeuka 13 ceT Noaaym BO3myxa MpoBeptTe Bce AeTanu B MTHEBMATUYECKON
MOBOPOTHbI CTOMN HE PUKCHpyeTCs cetn.
(spaLaeTcs ¢ konecom); 3aXUMHON LMNMHAP He PABOTAET.
3aAepXKa OTKPbITHS/30KPLITUS KYIAYKOB; 3aMeHuTe NopLLIEHb LMAMHAPA.
HekoppekTtHas $ukcaums o6oaa Ha M3Hoc kynaukos
MOBOPOTHOM CTOfIe.
CnoMaHb! Wanébl 3AXUMHOTO LIMIMHAPA 3aMeHuTe Kynauku.
3ameHuTe.
MOHTQXHQS/ AEMOHTAXHAS ronoBka Bceraa  CTOMOPHAS MIACTMHA HEMPABMUIBHO 3ameHuTe nnn oTperynpymnTe.
KacaeTcs 0604a BO BPeMst paGoThbl. OTPEryfMPOBAHA UK HE COOTBETCTBYET
TPEBOBAHUSAM.
Ocnaénm BUHTBI HO 30XKMMHBIX KYNAUKOX; 3aTAHUTE BUHTbI; 3AMEHUTE
LIECTUMPAHHYIO BEPTUKABHYIO CronopHas NAACTUHA.

HAMPOBASIOLLYIO He yadeTcs
3aPUKCUPOBATL CTOMOPHOWM MAACTUHOM

Mepanb yCTPOVCTBA OTXMMA 60PTA U CNOMOHA MPYXUHA Neaanu 3ameHuTe.
NeAasb PACKPBITHS U CMBIKAHKS KYSIAYKOB
HE BO3BPALLAIOTCS B UCXOAHOE MOMNOXEHME.

3aTpyaHeHa padoTa NonaTKK YCTPONCTBA 3acopeHue rywuTens QuncTHTe UnKM 3aMeHnTe.
OTXMUMa 60pPTA.

Monomka Wwanéel Ha UUNMHAPe 3ameHuTe.

YCTPONCTBA OTXMMA 60pTA.

NEPEYEHb JETANEN (TPEXMEPHOE MOKOMMOHEHTHOE NPELQCTABJIEHUE)

Kopekc ApTurkyn ons 3akasa Nms Kopekc ApTUKyn Ans 3akasa ms

200-10 C-200-500000-0 Bydep ycTponcTtesa otxuma 3n S-005-168115-0 Mpu3amaTuyeckoe
6opTa ynnoTtHeHue 185x168x10,8

226 S-005-020075-0 Mpu3aMaTHyeckoe ynnoTHeHne 200-321 S-000-175500-0 YNnoTHUTENbHOE KOMbLO
2072875 @173,4x5,3

227 S-000-063265-0 YNnoTHUTENbHOE KOMbLO 331 S-000-019262-0 YnnoTHuTenbHoe KonbLo @
632,65 196"2,62

200-228 C-200-540000-0 NMOPLUEHb LMINHAPA 30XUMA 200-426 S-060-016000-1 MepeksnioyaTens pesepca
@70

232 S-000-019262-0 YNnoTHUTENbHOE KOMbLO 521 S-000-030355-0 YnnoTHUTENbHOE KOMbLO
D19,6%2,62 @ 30"3,55

306 S-000-016265-0 YNnoTHUTENbHOE KOJbLO @ 200-532 S-000-059262-0 YNnoTHUTENbHOE KOSbLO
16"2,65 599*2,62

307 S-000-020265-0 YNnoTHUTENbHOE KOMbLO 604 S-042-000686-0 PeMeHb LWMHOMOHTAXHOrO
20%2,65 cTaHka A-28

200-308 S-000-180500-0 YnnoTtHuTenbHoe konbLo 180x5 702 C-200-900000-0 Bo3zpyLwHbI WnaHr

804 S$-033-200002-2 reHepPaToP MACASHOrO TYMOHO 801 S-033-200002-1 PenykumnoHHbIn dunetp

169 -



we-3 2002

P ——
i nym i)
\ c.
% s B
1]
T—-—-—"""7 = l (@-"‘5.
s—1 . ] 1 -1
- <0 [\ R
"'\ " 2 | p;/' —1
zuo-7 : =
6 I 12 600-10 17 16

200-1 CX-200-010000-0 Kopnyc ctaxka
200-2 CX-200-080000-0 MepenHsis KpbILLKa Neganen
200-3 CX-200-020000-0 JleBbIn KOXyX
4 B-010-060101-0 BonT ¢ ronoBkon C LWeCTUrPAHHbLIM yriyéneHvem M6x10
5 B-040-061412-1 Mnockas wanéa @6*14*1,2
6 B-014-080251-0 BonT ¢ wecTturparHom ronoskon M8x25
7 B-010-080201-0 BonT C ronoBkon ¢ LEeCTUrPAHHBIM yriyéneHvem M8x20
8 B-040-061412-1 Mnockas wanéa @ 6*14*1,2
200-9 C-000-001020-0 PesnHoBas Hoxka 6ydepa
600-10 C-600-500000-0 Bydep ycTponcTea omkmma 6opTa
n B-027-060401-0 BWHT 3a3emMneHns Mé6x40
12 C-200-580000-0 MoHTaXHAs nonaTka
200-13 C-200-360000-0 MpyXuHa pelYara yCTponcTBa OTXMMa 60pTa
200-14 C-200-510000-0 PesuHa pbiuara yctponctsa omkmma 6opTa
200-15 C-200-470000-0 EMKOCTb ANnsi KOHOEHCATA MACIOCUCTEMBI
16 B-010-080201-0 BonT ¢ ronoskon ¢ LWecTUrpaHHbIM yrnyéneHvem M8x20
17 B-040-081715-1 Mnockas wanéa @ 8*17*1,5

-170 -

REF.54581



REF.54581

600-101 CX-204-250000-0  KBOmpaTHAS CTOMKO
200-102 CX-200-190000-0  LLkBOpPEHbL MOBOPOTHOM KOHCONM

103 B-014-140301-0 Bont ¢ WwecturpaHHom ronoskon M14x30
104 B-050-140000-0 MpyXuHHOS Wanéa D14
105 CX-200-140000-0  Bonbluas Wwanéa

200-106  C-200-350000-0 Pyuka perynnpoBku cTonku

19 B-010-100501-0 BonT Cc ronoBkom C LUECTUrPAHHBLIM
yrnyénenvem M10x50

200-120 C-200-490000-0 KpbILLKO BEPTUKANbHOM HAMPABASOLEN
200

200-121 C-200-390000-0 MpyX1Ha BEPTUKANBHOM HAMPABNSIOLLEN
128 B-040-102020-1 Mnockas wanéa @10X2

130 B-001-100001-0 CaMokoHTpsLWwasicsa ranka M10

200-133 CX-200-160000-0  BeptukanbHas HanpaensioLLas 200
200-134  C-200-520000-0 LLlan6a BepTUKANbHOM HANMPABNSIOLLER

136 CX-200-170000-0  lMnockas wanéa MOHTOXHOM/
[EMOHTAXHOW rONOBKU

137 B-014-100251-0 Bont ¢ wecturpaHHon ronoskon M10x25

135-3# CW-113-020303-0  MOHTOXHQASsI/AEMOHTAXHAS  FOfIOBKA B
céope BO3#

200-138 CX-200-150200-0 LLIKMB MOHTOXHOW/ BEMOHTAXHOM FOMOBKM
200-139 C-203-150100-3 MOHTOXHAS/ LEMOHTOXHAS ronoska BO3#

200-140 C-200-150400-0 Kpyrabin Wit C  LWECTUrPAHHON
rosIoBKOM
A B-007-120121-0 BonT ¢ ronoBkom C  LIECTUIPAHHLIM
yrnyénervem M12X12
200-158 C-200-230200-0 KpbILLKO CTOMOPHOM Py4KM
200-160  CX-200-230000-0  CronopHas py4ka
" 200-161 CX-200-200000-0 CronopHas naacTuHA

200-162 C-200-240000-0 KpbiLLKO CTONOPHOrO 6510Ka

163 B-050-080000-0 MpyXuHHAs Wanéa @8

200-164 C-200-210000-0 [arKa aKCLEHTPMKOBOro BANG

165 B-014-080251-0 Bont ¢ wecturpaHHom ronoskon M8x25
166 B-004-120071-1 Tarka M12X1.75X7

167 B-007-120301-0 Bont c ronoBkon C  LWECTUrPAHHBIM

yrnyénenvem M12X30
200-168 C-200-480000-0 KpbILLKO CTONOPHOM NAACTUHDI

200-169 CX-200-220000-0  CronopHas nauTa LLIECTUMPAHHOWM
HanpaenstoLen 200

200-170 CX-200-180000-0  lNoBOpOTHAS KOHCOMb 470

171



REF.54581

=172 -



REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
2n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
$-011-010808-0
S-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0

CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

He LeHTpasnbHbI MOBOPOTHbIN CTON B C60pe
Kpblwka kynayka 200

Kynayok 600

Bonbwas wanéa

MpyXvHHas Wwanéa @16

bonT ¢ wecturparHom ronoskon M16x40
KpbiLLKO NOBOPOTHOrO cTONa
CoeOuHUTENbHbIN CTepXeHb B céope 615
KBOOPATHbLI NOBOPOTHbIN CTON 615
KBagpaTHas wWanéa NnoBOPOTHOrO CTona
MpyX1HHOE cToNopHOE KoMbLO D65 (Ba)
HanpaBensioLwasi CKONbXEHWS KyNAYKA CO LITUGTOM
Mnockas wanéa @12X25X2

MpyX1HHOE cTonopHoe KorbLo @12 (san)
Bont ¢ wecturpaHHon ronoskon M12x80
CronopHas wanéa 3yébes @12x20,5x1
Mnockas wanéa @12X30X3

arka COeAUHUTENBHOTO CTEPXHS
HanpaBnsioLwas CKonbXeHus Kynadka 6e3 LWtndta
Pe3b60BOV COEONHUTENbHDBIN CTEPXEHb
LLITOK MOPLUHS 3AXUMHOTO LIMAMHAPA
KpbILWKa UMNMMHAPA HOKTOHA 6e3 py4ykin
MpsMoi wryuep 1/8"-28

MpuamaTuueckoe ynnotHeHwe 202875
YnnotHutensHoe Konblo 68,26*3,53
MopLueHb LMNMHAPA HOKNOHA

Mnockas wanéa @12X25X2

lanka M12X7X1.75

[MNb3a 3aKMMHOIO LMNMHAPA
YnnoTHuTensHoe KonbLo 19,6X2,62

KpBbILLKA LIMAWMHAPA HOKJTIOHA C PYYKOM
WTyuep 1/8

CaMokoHTpSLascs ranka M8

3axuMHOM LumnuHap B céope 180

He LeHTpasbHbI MOBOPOTHbIN CTON B C60pe
BonT ¢ ronoBKow C LWeCTUrPAHHbIM yriyéneHnem M8x25
CamMokoHTpALWascsa ranka M12

Onopa NnAacTuHbl Kynadyka M12x80

Onopa NAACTUHbBI KyNayka 2

CaMOKOHTpSILWas[Cs ranka M12

173 -



[

[ e e

174 -

REF.54581



REF.54581

200-301 B-010-140301-0

302 B-001-060001-0
303 S-018-010408-0
304 B-004-160001-1

305 B-040-162820-1

306 $-000-016265-0
307 §$-000-020265-0
200-308  S-000-175500-0

200-309  CX-200-050500-0
200-310 C-200-050100-0
3N $-005-168115-0
200-312 C-200-050200-0
200-313 CX-200-050300-0
314 B-010-060161-0
200-315 CX-200-070000-0
316 B-010-120901-0
317 B-004-160001-1
318 U-006-000001-1
200-370  C-200-070600-0
331 S-000-019262-0
355 C-098-600100-0
357 $-010-010408-0

Bont © FOSIOBKOW
(o] WeCTUrPAHHbIM
yrnyénexHnem M14x30

CaMOKOHTpALLAsCH  ranka

M6
LWTyuep (90°)1/4-@8

lanka M16*1,5

Mnockas wanéa @16*28*2
YnnotHuTensHoe KonbLuo @
162,65

YNNoTHUTENbHOe KoMbLo @
202,65

YNAOTHWUTENBHOE  KOMbLO
@170.8x5.33
Kpbiwka UMIMHapa

YCTPOWCTBA OTXMMA 60pTA
B céope

LLITOK MOpLHS  UMAMHAPA
YCTPOMCTBA OTXUMA 6opTa

MpnsmMmaTunueckoe
ynnotHeHue 185X168X10.8

MopLueHb umMnMHApPA
YCTPOWCTBA OTXMMA 60pTA

Tuns3a UMIHAPA
YCTPOMCTBA OTXMMA 60PTal

Bont c rofIoBKOM
c LIECTUMPOHHbBIM
yrnyénexHnem Méx16

Jonatka YCTPOMCTBA
OTXUMa 60pPTA B c60pe

Bont c rOIOBKOM
C LeCTUrpAHHbIM
yrnyénexHnem M12x90

CaMOKOHTPSALAACS  ramnka

M16™1,5

Hanpaensiowmin pemMeHb

30LLUMTHOS KPbILLKA NIONATKM
YCTPOWCTBA OTXMMa 60pTa
(onuws)

YAnoTHuUTEeNbHOE KonbLo @
196"2,62

Tunb3a BbIMYCKHOTO
KNanaHa UMnMHAPA
YCTPOMCTBA OTXUMA 60PTAl

Mpsimon wryuep 1/4-38

200-13

319

320

321

200-321

200-322

200-323

200-324

825

326

327

328

329

330

200-334

350

351

352

353

354

356

=175 -

C-200-360000-0

B-050-140000-0

B-055-160001-0

B-040-162820-1

S$-000-180500-0

CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

S-011-010808-0

CW-108-020000-0

CW-112-209800-0

S-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

S-023-010401-6

MpyxuHa pbiyara
YCTPOMCTBA  OTXWUMA
6opTa

MpyXuHHas wanéa
D14
MpyXWHHOE
CTOMNOPHOE KOSbLIO
216

Mnockas wanéa

YNNoTHUTENbHOE
KonbLo 180x5

Pbiyar YCTPONCTBA
omxmma 6opTa 200

Wtndt YCTPOMCTBA
OTXUMa 60pTaA

MoBOPOTHBIA  WITUGT
UMIMHAPA YCTPOMCTBA
OoTXUMa 6opTa

Mnockas Lwanéa
@12°242
CaMOKOHTpsWancs
M12

Mnockas Lwanéa
28303

MpyX1HHAS WwWanéa @8

BonT ¢ WecTurpaHHom
ronoskon M8x20

MpsMoi wTyuep 1/8-
28

KoMMneKkTHbIN LHAP

YCTPOWCTBA  OTXUMA
6opTa
BbinyckHowm KNanaH

UMNMHAPA YCTPONCTBA
oTXuMa 6opTa

LLityuep (90°)1/8-@8

Koxyx
KnanaHa
yCTpOoncTBa
6opTa

BbINYCKHOro
uMnmMHapa
OTXMMA

YNNnoTHUTenbHA4
wanéa

[syHanpasneHHoe
YNnoTHeHWe

Mmywwurens



126 452

130 420 459

176 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408

409

410

4m

200-412

200-413

200-414

200-415

200-416
417

418
420

200-421

422

423

200-424

425

200-426

427

200-480

C-200-060400-0

C-221-060300-0

B-055-120001-0

B-040-122520-1

B-017-040301-0

B-040-040000-1

B-001-040001-0

B-001-080001-0

B-040-081715-1

C-200-061300-0

C-200-060100-0

C-200-380000-0

C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1
B-019-290121-0

CX-200-060500-0

CW-110-020000-0

CW-110-020001-0

C-200-061400-0

B-004-040001-0

S-060-016000-1

B-010-060201-0

CW-109-020000-0

Mepans nepeknioyaTens
pesepca

Mepanb 5-xoposoro
knanaxa (npasas)

MpyXunHHOE cTonopHoe
KonbLo @12

Mnockas wanéa
@12°24*2
BuHT c romnoskon nop
KPECTOBYIO oTBEPTKY
M4X30

Mnockas wanéa @ 4

CaMoKkoHTpsWascs
ranka M4

CaMokoHTpsWascs
ranka M8
Mnockas wanéa
@8*17*1,5

CoeAUHUTENbHbIR
CTEPXEeHb KyNayKa

OI'IOpHGﬁ naMTa neganv

MpyxuHa neganu

Kynauvok

Wanéa kynavka

Bont € rOJIOBKOW
© LIECTUrPAHHBIM
yrnyénerHnem M6x20

Mnockas wanéa @6*12*1

CaMoHapesalowmm
BWHT C rOJSIOBKOM Mof
KPECTOBYIO oTBEPTKY
ST129*12

Koxyx kynadka

KoMnnexkTHE®b i
5-xopoBow knanaH ans
3CKMMHOTO LIMNMHAPA

KoMnnexkTHbB A
5-XOOBOM KNAMNAH Ans
LUMAMHOPO  YCTPOWCTBA
OTXUMa 6opTa

Koxyx mepeknouarens
pesepca

lanka M4
NMepeknioyaTtens
pesepca
Bont c rONOBKOWM
c LIECTUMPAHHBIM

yrnyénexunem M6x20

KomnnekTHeI y3en us 3
nepanew B céope 200

428

429

430

200-431

432

433

434

200-435

437

438

439

440

441

442
445

200-449
200-451

452

200-455

200-456

457

459

616

=177 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1

B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0

C-200-370000-0

B-010-080501-0

B-010-080201-0

$-012-010808-0
$-016-010808-2

C-200-060901-0
C-200-061100-0

B-024-290121-0

$-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0

C2-000-103150-0

C2-000-205150-0

Mnockas wanéa @ 6X12X1

Mnockas wanéa @ 4

BWHT C Kpyrion ronoskow
rMof, KPEeCTOBYIO OTBEPTKY
M4*16

Pyuka
pesepca

nepekntoyarens

CamokoHTpsLLascs ranka Mé

Mnockas wanéa @3

BUHT Cc ronoskon  nog
KpecToByto oTBepTKy M3X18

CoefnHUTENbHBIA  CTePXEHb
neganm

MepepHuin Ban nepganu
Faka M8

MpyXu1Ha KpyYeHus neganm
Bont c rofoBKon [
LIECTUMPAHHBIM YTITy6neHuem
M8x50

Bont @ rONOBKOWM €
LUECTUIPAHHbBIM Yry6neHmem
M8x20

Wryuep 1/8- 28

TpoiHvk 1/8-2*@8

5-xon0BoM KNANAH (nesbiin)

Koxyx 5-xogoBoro knanaHa
BMHT C  TONMOBKOM  Mof
KpecToBylo oTBepTky ST2,9*
4

Mywmrens 1/8"

LLTok 5-xomoBoro knanaHa

BcTaBka wtoka 5-xonoBoro
KSIAnaHa

YnnotHutensHoe
127204

KOnbLIO

Kaéenb nutaHms

Kaéenb osuratens



REF.54581

200-501 C-300-320302-0 HuxHW Koxyx penykTopa

502 S-040-030204-0 [anka noawmnHuka 30204

503 S-005-020080-1 YnnotHeHve pegyktopa ¢$20*35%8

200-504 C-200-320500-0 LLIK1B 3y64aTOro pemHs

505 B-014-080251-0 BonT Cc LWeCTUrpaHHOM ronoBKOWM
M8x25

506 B-065-006020-0 MpepoxpaHuTensHas wanéa 6x20

200-507 C-200-320400-0 CTepxeHb YepBska

508 S-040-006010-0 [anka nogwmnHuka 6010

200-509 C-200-320200-0 Ban yepBsuHON LeCTepHU

200-510 C-200-320100-0 YepeauHas wectepHs

200-5T11 CZ-200-320600-0 BcTaBkM BANa YepBSYHOWM LLIECTEPHM

512 B-014-100551-0 BonT C  WeCTUrpaHHOM  rONOBKOM
M10x55

513 B-050-100000-0 MpyxuHHas wanéa @10

200-514 B-060-006020-0 LTt 6X20

515 B-040-102020-1 Mnockas wanéa @10*20*2

516 B-010-060201-0 BonT c ronoekon C LIECTUrPAHHbLIM
yrnyénennem M6x20

517 B-040-061412-1 Mnockas wanéa @ 6*14*1,2

200-518 C-300-320301-0 BepXxHuin Koxyx pefykTopa

519 B-065-010040-0 MpenoxpaHutensHas wanéa 10x40

520 B-065-014040-0 MNpenoxpaHuTenbHAs Wanéa 14x40

521 S-000-030355-0 YnnoTtHuTensHoe konbLo @ 30*3,55

200-522 C-200-320700-0 MacnocToikoe ynnoTHeHve

523 B-001-060001-0 CaMokoHTpsILascs ravka Mé

524 B-050-080000-0 MpyXuHHas wanéa @ 8

525 B-040-083030-1 Mnockas wanéa @ 8*30*3

200-526 CW-107-020001-0 KomnnekTHeI pepykTop

AO4L S-015-000008-3 6bICTPbIN TPOMHMK 3* @ 8

A4 S-011-010808-0 Mpsimon wryuep 1/8-08

ALL B-010-060161-0 BonT c ronoBkoW C  LIECTUrPAHHBLIM

yrnyénexHnem Méx16
A48 S-017-010808-2 TpownHwk 1/8-2*0 8
200-531 CX-200-430100-0 Koxyx NoBopoTHOro KnanaHa

200-532 S-000-059262-0 YnnoTtHuUTensHoe KonbLo 599X2.62

200-535 CX-200-430200-0 Ban noBopoTHOro knanaHa

548 B-007-040061-0 Bont c ronoBkon C  LIECTUNPOHHBIM
yrnyéneHnem M4axé

600-540 CW-106-060000-0 KoMMnekTHbIM MOBOPOTHBIN KNAMNAH

-178 -



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604

605

606
607-80
607-50
608
609
610

6n

612
613
614

200-615
616
617
200-618

C-200-320500-0
$-050-220T110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0

S$-042-000686-0

B-014-080651-0

B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0

B-014-080351-0

B-004-080001-0
B-040-082220-1
C-200-560000-0

CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

=179 -

LLIkvB 3y64aTOrO PeMHs
Oeuratens 220 B/50 My,
[euraTtens 220v

LLIkvB pemHs gBuraTtens

rosIoBKOM
c LLIECTUrPAHHbIM
yrnyéneHvem M8x12

Bont c

PemMeHb  LUIMHOMOHTAXHOIO
cTaHka A-28

Bont ¢ wecTUrpaHHom
ronoskon M8Xé5

Mnockas wanéa @8X30X3
KoHpeHcaTop 80 Mkd, 110 B
KoHpeHcaTop 50 mMkd, 220 B
Mnockas wanéa @10X20X2
MpyXuHHas wanéa @10

Bont ¢ wecTtUrpaHHom
ronoskon M10X25

Bont ¢ LUECTUrPAHHOM
ronoskon M8X35

lanka M8
Mnockas wanéa ¢8X22X2

PesnHoBas wanéa
nsuratens

Onopa gsuraTens
Ka6enb geuratens 5x1,0
MpyXxuHHOS Waonéa ¢8

Pe3nHoBbIn 6ydep apuratens



REF.54581

701 S-038-000100-0 MHOWKaTOp NUCTONeTA s HOKAYKK
702 C-200-900000-0 Pe31HOBbIN COeOUHUTENbHBIN LLUNAHT
703 S-025-104008-0 KopoHuaTas ramka

704 S-025-104008-0 Mpsmon wryuep 1/4-1/4

705 B-040-132420-1 Mnockas wanéa @13

706 S-030-010400-2 KnanaH perynnpoBsku goBneHus
707 S-012-010408-0 Wryuep 1/4-28

708 KoMnnekTHbIR NMcToneT Afis HOKAYKK

Ll 1

=i

s

806 01

801 S-033-200002-1 PenyKUMOHHbIN GUnbTP

802 S-025-000050-0 BricTpbI coeamHuTEnb

803  S-018-010408-0 Ltyuep (90°)

804  S-033-200002-2 [eHepaTop MACNSHOrO TYMOHO
806  S-015-010414-3 TpomHuk 2X1/4-¢8

810 CW-114-020000-0  KoMMNeKTHbI reHepaTop MACSHOrO TyMAHA

+180 -



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

181+



REF.54581

INSTRUKCJA OBStUGI

PREZENTACJA PRODUKTU

Pétautomatyczna montazownica opon zostata specjalnie zaprojektowana do demontazu/mon-
tazu opon na felgach.

INSTRUKCJE BEZPIECZENSTWA

Przed uzyciem produktu nalezy uwaznie przeczytac niniejszq instrukcje obstugi.

Nieprzestrzeganie tych instrukcji moze spowodowaé obrazenia ciata

i/lub uszkodzenie produktu. Instrukcje obstugi nalezy zachowaé na przysztosc.

Producent nie ponosi odpowiedzialnoéci za szkody spowodowane nieprzestrzega-

niem niniejszej instrukcji. Uzytkowanie maszyny jest zastrzezone wytgcznie dla wykwalifikowane-
go personelu, ktory wczesniej doktadnie przeczytat i zrozumiat instrukcje, oraz dla oséb posia-
dajgcych wczesniejsze doswiadczenie z podobnymi maszynami. Wszelkie zmiany wykraczajgce
poza zakres uzytkowania tej maszyny bez zgody producenta lub niezgodnie z instrukcjg mogq
spowodowac¢ nieprawidtowe dziatanie i uszkodzenie maszyny, a producent moze anulowac
gwarancje. W przypadku uszkodzenia jakichkolwiek czesci z jakiegokolwiek powodu nalezy wy-
mieni¢ je zgodnie z listg czeéci zamiennych.

(Uwaga: gwarancja jest udzielana na okres roku od daty
dostawy przez producentd; gwarancja nie obejmuje czesci
tatwo ulegajgeych uszkodzeniu.)

-+ Nie wklada¢ rgk pod glowice montazowg/demon-
tazowq podczas pracy;

+ Nie wktada¢ rgk miedzy szczeki podczas pracy;

+ Nie wktada¢ rgk do wnetrza stopki opony podczas de-
montazu;

« Upewni¢ sie i sprawdzi¢, czy system jest wyposazony w
dobry obwdd uziemiajqgcey;

+ Nie umieszcza¢ stép miedzy tyzkg montazowqg do opon
a nhadwoziem podczas pracy;

+ Nie pracowac bez etykiet ostrzegawczych.

SPECYFIKACJE TECHNICZNE

Zewnetrzny zacisk kota 10-19"
Wewnetrzny zacisk kota 12-22

Maks. $rednica kota 1040 mm (41")
Maks. szeroko$¢ kota 355 mm (14")
Ciénienie robocze 8-10 BAR
Zasilanie 220V
Opcjonalne zasilanie silnika 0,55/0,75/1,1 kW
Maksymalny moment obrotowy (stot 1078 Nm
obrotowy)

Wymiary ogdine 96X76x86,5 cm
Poziom hatasu 75 dB

UWAGA: Wymiary opon odnoszq sie do opon zelaznych; opony aluminiowe sqg grubsze.

-182 -



REF.54581

LISTA CZESCI

C: Kolumna K
F: kyzka montazowa do opony

G: Zaciski

I: Gtowica montazowa/demontazowa o ‘i
K: Blokowanie kolumny — B
M: Ramie pionowe Je
S: Gumowy amortyzator G [
T: Dzwignia *'\S i %u
U: Pedat tyzki montazowej
V: Pedat zaciskéw

Y: Stét obrotowy

Z: Pedat obrotowy

MONTAZ
v

Przy uzyciu spiczastej szczeki usungé gwdzdz osadzony w plytce; rozpakowaé kartonowe pu-

detko i plastikowg ostone. Sprawdzi¢ i upewnic sig, ze wszystkie czeéci wymienione na liscie czesci

zamiennych sq obecne. Jesli brakuje jakiejkolwiek czesci lub jest ona uszkodzona, prosze nie kor-

zysta¢ z urzqdzenia i jok najszybciej skontaktowad sie z producentem lub dystrybutorem.

Przestrzegac¢ minimalnych wymiaréw wymaganych do prawidtowej obstugi urzgdzenia. W pr-

zypadku uzytkowania na zewngtrz maszyna musi by¢ odpowiednio chroniona przed storicem i

deszczem. Nie uzywac w srodowiskach zagrozonych wybuchem

Montaz:

1. Odkreci¢ nakretki od spodu, umiesci¢ urzgdzenie i skalibrowac je za pomocg poziomej miarki.

Fig 1 Fig 2 Fig 3

2. Dokreci¢ wszystkie éruby i upewnic sie, ze urzqgdzenie jest stabilne. Upewnic sig, ze system jest
wyposazony w dobry obwdd uziemiajgcey, aby zapobiec uptywom elektrycznym.

3. Odkreci¢ nakretke A z korpusu B urzgdzenia, jaok pokazano na rysunku 3.

4. Podnie$¢ kolumne C; zamontowa¢ jg na korpusie urzgdzenia B za pomocq nakretki A przez
$rube znajdujgcg sie na korpusie urzqgdzenia B. Jesli kolumna poluzuje sig, nalezy jg natychmiast
dokreci¢, w przeciwnym razie moze doj$¢ do uszkodzenia opony.

Polqgczenia elektryczne i pneumatyczne:

Przed przystgpieniem do montazu i podtgczania nalezy sprawdzi¢, czy zasilanie jest zgodne
ze specyfikacjg techniczng urzgdzenia. Wszystkie operacje elektryczne i pneumatyczne muszqg
by¢ wykonywane przez profesjonalnego elektryka. Podigczy¢ ztgcze sprezonego powietrza po
prawej stronie maszyny do systemu sprezonego powietrza. Sie¢ elektryczna, do ktorej podigc-
zone jest urzgdzenie, musi by¢ wyposazona w urzqgdzenie zabezpieczajqce z bezpiecznikami i
dobrqg ochrone uziemienia pokrywy zewnetrznej. Zamontowac¢ automatyczny wytgceznik wycieku
powietrza w sieci elektrycznej, prgd uptywowy jest ustawiony na 30 A.

Przestroga: Urzgdzenie nie ma wtyczki zasilania, uzytkownik musi samodzielnie podigczy¢ wtyc-
zke zasilania o natezeniu nie mniejszym niz 16 A, a takze zgodnym z napieciem urzqdzenia. Lub
podigczy¢ bezposrednio do zrodta zasilania zgodnie z powyzszymi wskazdwkami.

-183 -



REF.54581

UZYTKOWANIE

@ Pedat obrotowy (Z)

Zaciski otwierania i zamykania (V)

Pedat tyzki montazowej do opony (U)

S

Operacja wymiany opony sktada sie z trzech czesci:
1. Zerwanie stopki opony
2. Demontaz opony
3. Montaz opony
Przestroga: Przed przystgpieniem do jakichkolwiek czyn-
nosci nie wolno nosi¢ luznej odziezy, nalezy zatozy¢ kask,
rekawice i antyposlizgowe obuwie. Upewnic sig, ze z opony
catkowicie spuszczono powietrze i zdjeto obcigzniki kot.

Zerwanie stopki opony: Catkowicie spusci¢ powietrze z opony. Umiesci¢ opone na gumowym
ograniczniku. Umiesci¢ topatke przy stopce opony w odlegtos-
ci okoto 10 mm od krawedzi felgi. Nacisng¢ pedat tyzki mon-
tazowej (U), aby wsung¢ topatke w opone. Powtérzyé powyzsze
czynnosci w réznych pozycjach opony i po obu stronach, az do
catkowitego uwolnienia opony.

Demontaz opony: Upewni¢ sig, ze przed wykonaniem tej ope-«f;-
racji zdjeto wszystkie obcigzniki kot i catkowicie spuszczono
powietrze z opony. Natozy¢ smar (lub podobny $rodek smarny)
wokot stopki opony. Brak smaru moze spowodowad nadmierne i
Zuzycie opony.
Przytrzymac koto zgodnie z metodami opisanymi ponizej, biorgc pod uwage wskazane wymiary:

a) Aby przytrzymac koto od zewnqtrz:
Otworzy¢ i zamkng¢ szczeki pedatu (V) do potowy, ustawiajge cztery zaciski (G) zgodnie ze
skalg odniesienia na stole obrotowym (Y); umiesci¢ opone na stole obrotowym, chwyci¢ felge,

a nastepnie otworzy¢ i zamkng¢ szczeki pedatu (V), az koto zostanie zabezpieczone przez
zaciski.

b) Aby przytrzymaé koto od wewngqtrz:

Ustawi¢ cztery zaciski (G) i pozostawi¢ je wszystkie zamkniete. Umiesci¢ opone na stole obro-
towym i nacisng¢ na szczeki, otwierajgce i zamykajge pedat (V), aby otworzyé szczeki i w ten
sposodb zablokowac koto.

Przestroga: Upewnic sie, ze obrecz jest prawidtowo i rbwnomiernie przytrzymywana przez cz-
tery zaciski przed przejéciem do nastepnego kroku.

184 -



REF.54581

Opusci¢ ramie pionowe (M), az gtowica montazowa/demon-
tazowa (I) oprze sie o krawedz felgi, obroci¢ dzwignie blokujgeg,
aby zablokowaé ramie pionowe i ramie wychylne na miejscu,
a takze wyregulowac¢ wahacz tak, aby gtowica montazowa/
demontazowa mogta automatycznie unies¢ sie o 2-3 mm od
krawedzi felgi. Wtozy¢ dzwignie podnoszgcg (T) miedzy stopke
opony a przedniq czes¢ gtowicy montazowej/demontazowej (1)
i przesung¢ opone nad gtowice montazowq/demontazowq, jak
pokazano na rysunku.

Przestroga: tancuchy, bransoletki, luzna odziez i wszelkie inne
przedmioty znajdujgce sie w poblizu obracajgcych sie czesci
mogq stanowi¢ zagrozenie dla operatora maszyny.

Montaz opony

Przestroga: Przed przystgpieniem do montazu nalezy sprawdzi¢, czy opona i felga majg ten sam
rozmiar. Aby unikng¢ uszkodzen, nalezy odpowiednio nasmarowac stopke opony smarem zale-
canym przez producenta. Zamontowa¢ opone i sprawdzi¢ jej stan. Podczas montazu obreczy
nalezy unika¢ wktadania rgk w zaciski.

Zablokowa¢ szeséciokgtne pionowe ramie montazowe, umiesci¢ opone na feldze, pozwoli¢, aby
wahacz powrdcit do swojej pozycji, tak jakby opona miata zosta¢ zdemontowana. Pozwoli¢, aby
jedna strona opony opadta na tylng czeé¢ glowicy montazowej, a druga strona pod przedniq
czes¢ gtowicy montazowej. Przytrzymac opone rekami lub ramieniem pomocniczym, a nastepnie
obréci¢ stot obrotowy, aby zamontowac stopke opony. Powtdrzy¢ powyzszq operacje, aby za-
montowac opone ze stopkg skierowanqg do gory.

Pompowanie opony
Pompowanie opon jest bardzo niebezpieczne, jesli montaz nie zostat przeprowadzony zgodnie
z powyzszymi instrukcjami lub jesli opona zostata uszkodzona podczas montazu. Rozerwanie
opony kieruje sie w gbre i na zewngtrz, a jej pekniecie moze spowodowaé obrazenia ciata lub
Smierc.
Opona moze pekng¢ z nastepujgcych powodow:
1. Gdy felga i opona nie sg tego samego rozmiaru
2. Opony lub felgi sg uszkodzone
3. Cisnienie w oponie jest wyzsze niz maksymalne zalecane przez producenta
4. Operator nie przestrzega instrukcji bezpieczenstwa
Wykona¢ ponizsze czynnosci:
5. Upewnic sig, ze felga i opona sq tego samego rozmiaru
6. Zdjg¢ nakretke zaworu
7. Upewni¢ sieg, ze dysza jest wcisnieta do korica
8. Nasmarowac¢ felge i profil opony
9 Napompowac oponeg, robigc przerwy, podczas pompowania stale sprawdza¢ cisnienie na
manometrze, a takze sprawdzi¢, czy stopka opony jest w petni osadzona. Powtarzac¢ czyn-
nosc¢, az stopka opony bedzie dobrze osadzona. W przypadku felg wypuktych nalezy podjgc¢
dodatkowe $rodki ostroznosci.
10. Napompowa¢ do osiggniecia wymaganego cisnienia. Przestroga: Nigdy nie nalezy pr-
zekracza¢ limitu cisnienia podanego przez producenta. Podczas pompowania trzymac rece
i ciato z dala od opony. Tylko odpowiednio przeszkolony personel moze wykonywac takie
operacje; nie pozwalaé osobom nieupowaznionym na przebywanie w poblizu urzgdzenia.

Przenoszenie urzqdzenia

Do przemieszczania urzgdzenia nalezy uzywac¢ woézka widtowego. Odtgczy¢ urzgdzenie od za-
silania elektrycznego i pneumatycznego, podnies¢ podstawe i wsungc¢ widty wézka widtowego.
Przenie$¢ w zgdane miejsce i odpowiednio przymocowa¢ do podtoza.

Uwaga: Lokalizacja urzqgdzenia musi by¢ zgodna z przepisami bezpieczenstwa.

-185 -



REF.54581

KONSERWACJA

Przestroga: Konserwacje mogq przeprowadzac¢ wytgcznie profesjonalisci.
Aby przedituzy¢ zywotnosc urzgdzenia, nalezy przeprowadzac konserwacje
zgodnie z instrukcjg obstugi. W przeciwnym razie wptynie to na niezawod-
no$¢ urzgdzenia, moze nawet spowodowaé obrazenia operatora i innych
osodb znajdujgcych sie w poblizu.

Przestroga: Przed przystgpieniem do jakichkolwiek czynnosci konserwacy-
jnych nalezy odtgczy¢ montazownice od zasilania elektrycznego i pneu-
matycznego oraz nacisngé pedat otwierania i zamykania szczek lub pedat
obrotowy stotu obrotowego 3-4 razy, aby usung¢ cate sprezone powietrze z urzqgdzenia. Uszko-
dzone czesci powinny zosta¢ wymienione przez profesjonalny personel na czeéci zamienne dos-
tarczone przez producenta.

Po zakonczeniu pracy maszyne nalezy czysci¢ raz dziennie. Raz w tygod-

niu czysci¢ stdt obrotowy olejem napedowym i smarowac prowadnice i =
szczeki. T T Outler
Ponizsze czynnosci konserwacyjne nalezy wykonywaé co najmniej raz w mlet =l “;L'IT"
miesigcu: cooe| (BT {1 oo

Sprawdzi¢ poziom oleju w nebulizatorze, w razie potrzeby uzupetni¢ ole- | !
jem SAE30#. “a
Poluzowac kluczem sze$ciokgtnym (E). Na podstawie potgczenia sprezo- ﬁgg\
nego powietrza najpierw otworzy¢ i zamkng¢ pedat lub pedat obrotowy Drain valves
stotu obrotowego 5-6 razy. Nastepnie sprawdzi¢, czy olej w nebulizatorze
oleju kapie. W przypadku pracy ciggtej nalezy za kazdym razem wykonac
dwa kroki i pozwoli¢, aby spadta kropla oleju.

W przeciwnym razie nalezy wyregulowac¢ érube (D) kontrolujgcg wlot oleju za
pomocgq $rubokreta z cienkim koncem.

Jak pokazano nailustracji, gdy w szklance pojawi sie woda, nalezy dokrecic¢
zawor, aby uwolni¢ nadmiar wody.

Uwaga: Po pierwszych 20 dniach uzytkowania nalezy ponownie dokreci¢
szczeki $rubami (B) na stole obrotowym.

Uwaga: W przypadku utraty zasilania stotu obrotowego sprawdzi¢, czy pasek
jest odpowiednio napiety, wykonujgc nastepujgce czynnosci:

Zdjg¢ lewqg pokrywe odkrecajgc sruby; wyregulowaé¢ dwie sruby wspornika si-
Inika, pozostawi¢ odpowiedniq odlegto$¢ miedzy wspornikiem silnika a pods-
tawgq silnika. Dokreci¢ $ruby, aby napig¢ pasek. Podczas tego typu konserwa-
cji nalezy zawsze odiqczy¢ urzgdzenie od zasilania i instalacji pneumatyczne;.

Uwaga: Jesli pionowe ramie szesciokgtne nie blokuje sie lub nie spetnia wy-
mogu 2-3 mm od dotu gtowicy montazowej/demontazowej do krawedzi, na-
lezy wyregulowa¢ szesciokqtng ptytke blokujgcg i wyregulowac (X).

Uwaga: Aby zapewni¢ niezawodno$¢ zacisku i tyzki do opon, postepowac
zgodnie z ponizszymi punktami, aby utrzymaé zawory w czystosci:

1. Zdjg¢ lewq pokrywe urzgdzenia, odkrecajgc 2 éruby.
2. Odkreci¢ thumik zaworu (A) nalezgey do zacisku i tyzki.
3. Wyczyscic¢ ttumiki sprezonym powietrzem i w razie potrzeby wymienic je.

186 -



REF.54581

TABELA ROZWIAZYWANIA PROBLEMOW

Problem

Stot obrotowy obraca sie tylko
w jednym kierunku lub nie moze
sie obracac.

Zdemontowac lub naprawi¢
koto, stét obrotowy nie moze sie
zablokowaé¢ (obracaé kotem);
Szczeki otwierajq/zamykajq sie
z opdznieniem;

Stét obrotowy nieprawidtowo
blokuje felge.

Gtowica montazowa/demon-
tazowa zawsze dotyka felgi
podczas pracy.

Pedat tyzki montazowej i pedat
otwierania i zamykania szczek
nie mogq powrdci¢ do pierwot-
nej pozyciji.

tyzka montazowa do opony
dziata z trudnosciq.

Powéd

Uszkodzony przetqcznik kierunku
obrotow

Uszkodzony pasek

Nieprawidtowe dziatanie silnika

Wyciek powietrza
Cylinder mocujgcy nie dziata.
Zuzyte szczeki

Uszkodzone podktadki cylindra
uchwytu

Ptytka blokujgca jest nieprawidtowo
wyregulowana lub niepasujgca.

Sruby na uchwycie sg poluzowane;
szesciokgtne ramie pionowe nie moze
zostac¢ zablokowane przez ptytke
blokujgcg.

Uszkodzona sprezyna pedatu

Zaciety thumik

Podktadka na cylindrze tyzki mon-
tazowej do opony jest uszkodzona.

WYKAZ CZESCI (WIDOK ROZSZERZONY)

Rozwigzanie

Wymieni¢ przetgcznik kierunku
obrotow

Wymieni¢ pasek
Sprawdzi¢ kabel silnika lub przewdd

listwy zaciskowej;
Wymieni¢ silnik, jesli jest uszkodzony.

Sprawdzi¢ wszystkie czeséci powietrza.

Wymieni¢ ttok cylindra.

Wymieni¢ szczeki.
Wymieni¢.

Wymieni¢ i wyregulowac.

Dokreci¢ éruby; wymienic¢
ptytke blokujgcg.

Wymienic.

Wyczysci¢ lub wymienié.

Wymieni¢.

Kod Kod zamowienia Nazwa Kod Kod zamoéwienia Nazwa
200-10 C-200-500000-0 Bufor tyzki montazowej 311 S-005-168115-0 Uszczelka V
185x168x10,8
226 S-005-020075-0  Uszczelka V 20x28*7,5 200-321  S-000-175500-0 Uszczelka O-ring
@173,4x5,3
227 S-000-063265-0  Uszczelka O-ring 331 S-000-019262-0 Uszczelka O-ring @
632,65 19,6"2,62
200-228 C-200-540000-0 Ttok sitownika zacisku 200-426 S-060-016000-1 Przetgcznik kierunku
@70 obrotow
232 S-000-019262-0 Uszczelka O-ring 521 S-000-030355-0 Uszczelka O-ring @
@19,6%2,62 30"3,55
306 S-000-016265-0 Uszczelka O-ring @ 200-532  S-000-059262-0 Uszczelka O-ring
162,65 59972,62
307 S-000-020265-0  Uszczelka O-ring 604 S-042-000686-0 Pasek montazownicy
202,65 opon A-28
200-308 S-000-180500-0  Uszczelka O-ring 180x5 702 C-200-900000-0  Przewod powietrza
804 S-033-200002-2  wytwornica mgty 801 S-033-200002-1 Filtr odcigzajgcy

olejowej

-187 -



4N 0 0] 215
‘l
7] — — — —

200-1
200-2
200-3

200-9
600-10
m

12
200-13

200-14

i

CX-200-010000-0
CX-200-080000-0
CX-200-020000-0
B-010-060101-0

B-040-061412-1
B-014-080251-0

B-010-080201-0

B-040-061412-1
C-000-001020-0
C-600-500000-0
B-027-060401-0
C-200-580000-0
C-200-360000-0

C-200-510000-0

C-200-470000-0
B-010-080201-0

B-040-081715-1

f =(©
E‘ LT | Pé 0
0 L SAE
1 12 600-10 17 16

Korpus urzgdzenia
Przednia ostona pedatu
Lewa ostona

Sruba z
M6x10

Podktadka ptaska @6*14*1,2

toem szesciokgtnym

Zewnetrzna $ruba szesciokgtna
M8x25

Sruba z
M8x20

Podktadka ptaska @ 6141,2

toem szesciokgtnym

Bufor stopki gumowej
Bufor tyzki montazowej
Sruba uziemiajgca M6x40
Dzwignia podnoszgca

Sprezyna ramienia tyzki mon-
tazowej do opon

Cze$¢ gumowa ramienia  tyzki
montazowej do opon

Skrzynka olejowo-wodna

Sruba z
M8x20

Podktadka ptaska @ 8*17*1,5

toem szesciokgtnym

-188 -

REF.54581



REF.54581

600-101 CX-204-250000-0  Kolumna kwadratowa
200-102  CX-200-190000-0  Sworzen ramienia wychylnego

103 B-014-140301-0 Zewnetrzna  $ruba  szesciokgtna
M14x30

104 B-050-140000-0 Podktadka sprezynowa @14

105 CX-200-140000-0  Duza podktadka

200-106  C-200-350000-0 Uchwyt regulacji kolumny

ne B-010-100501-0 Sruba z toem szesciokgtnym M10x50

200-120  C-200-490000-0 Nasadka ramienia pionowego 200
200-121 C-200-390000-0 Sprezyna ramienia pionowego

128 B-040-102020-1 Podktadka ptaska @10x2
130 B-001-100001-0 Nakretka samozabezpieczajgca
M10

200-133 ~ CX-200-160000-0  Ramie pionowe 200
200-134  C-200-520000-0 Podktadka ramienia pionowego

136 CX-200-170000-0  Podktadka ptaska gtowicy mon-
tazowej/demontazowej

137 B-014-100251-0 Zewnetrzna  $ruba  szesciokgtna
M10x25

135-3# CW-113-020303-0  Kompletny zestaw gtowicy mon-
tazowej/demontazowej BO3#

200-138 CX-200-150200-0  Koto pasowe gtowicy montazowej/
demontazowej

J 200-139 C-203-150100-3 Gtowica montazowa/demon-
tazowa BO3#

200-140  C-200-150400-0 Okrggty sworzen szesciokgtny

g 141 B-007-120121-0 Sruba z tbem szesciokgtnym M12x12
i 200-158 C-200-230200-0 Ostona uchwytu blokujgcego
200-160  CX-200-230000-0  Uchwyt blokujgcy
200-161 CX-200-200000-0  Ptytka blokujgca
200-162 C-200-240000-0 Ostona zespotu blokujgcego
ﬁ? : 163 B-050-080000-0 Podktadka sprezynowa @8
200-164  C-200-210000-0 Nakretka watu mimos$rodowego
165 B-014-080251-0 Zewnetrzna  $ruba  szesciokgtna
M8x25
166 B-004-120071-1 Nakretka M12x1,75%7
167 B-007-120301-0 Sruba z tbem szesciokgtnym M12x30

200-168 C-200-480000-0 Nasadka ptytki blokujgcej
200-169 CX-200-220000-0  Szesciokgtna ptytka blokujgca 200
200-170 ~ CX-200-180000-0  Ramie wychylne 470

-189 -



REF.54581

+190 -



REF.54581

300-201
600-203
600-204
205

206

207

208
221-209
221-210
2n

212
300-214
215

216

217

218

219
200-220
200-221
600-222
600-223
221-149
154

226

145
221-151
229

230
600-231
232
221-155
234

235
600-236
600-237
249

238

239
600-240
241

CX-300-130000-0
CX-200-120000-0
C-600-570000-0
CX-200-140000-0
B-050-160000-0
B-014-160401-0
C-200-440000-0
CX-221-310000-0
CX-221-280000-0
CX-200-290000-0
B-055-650001-0
CX-300-011100-0
B-040-122520-1
B-055-120001-0
B-014-120801-0
B-046-122050-1
B-040-123030-1
CX-200-300000-0
CX-200-110100-0
C-600-100400-0
C-221-350200-0
C-221-350100-0
S-011-010808-0
$-005-020075-0
S$-000-068353-0
C-221-550000-0
B-040-122520-1
B-004-120071-1
C-600-100500-0
S$-000-019262-0
C-221-350300-0
$-018-010808-0
B-001-080001-0

CW-105-060000-0

B-010-080251-0
B-001-120001-0
B-014-120801-0
CX-600-110400-0
B-001-120001-0

Zespot stotu obrotowego bez centralnej osi
Nasadka szczeki 200

Szczeka 600

Duza podktadka

Podktadka sprezynowa @16

Zewnetrzna $ruba szesciokgtna M16x40
Nasadka stotu obrotowego

Zespot preta tgczgcego 615

Kwadratowy stét obrotowy 615

Podktadka kwadratowego stotu obrotowego
Pierscien osadczy @65 (wat)

Prowadnica suwaka szczeki ze sworzniem
Podktadka ptaska @12x25x2

Pierscien osadczy @12 (wat)

Zewnetrzna $ruba szesciokgtna M12x80
Podktadka blokujgca z zebami @12x20,5x1
Podktadka ptaska @12x30x3

Nakretka preta tgczgcego

Prowadnica suwaka szczeki bez sworznia
Gwintowany pret tgczgcy

Pret sworznia sitownika zacisku

Pokrywa cylindra uchylnego bez uchwytu
Ztqcze proste 1/8"-@8

Uszczelka V 2072875

Uszczelka O-ring 68,26"3,53

Ttok cylindra uchylnego

Podktadka ptaska @12x25x2

Nakretka M12x7x1,75

Tuleja cylindra zaciskowego

Uszczelka O-ring 19,6x2,62

Pokrywa cylindra uchylnego z uchwytem
Ztgcze 1/8

Nakretka samozabezpieczajgca M8
Kompletny cylinder zaciskowy 180
Kompletny stét obrotowy bez centralnej osi
Sruba z tbem szesciokgtnym M8x25
Nakretka samozabezpieczajgca M12
Wspornik ptyty szczeki M12x80

Wspornik ptyty szczeki 2

Nakretka samozabezpieczajgca M12

+191-



[

[ e e

-192 -

REF.54581



REF.54581

200-301

302

303
304
305
306

307

200-308

200-309

200-310

3n

200-312

200-313

314

200-315

316

317

318

200-370

331

B55

357

B-010-140301-0

B-001-060001-0

S-018-010408-0
B-004-160001-1
B-040-162820-1
S-000-016265-0

S$-000-020265-0

S$-000-175500-0

CX-200-050500-0

C-200-050100-0

$-005-168115-0

C-200-050200-0

CX-200-050300-0

B-010-060161-0

CX-200-070000-0

B-010-120901-0

B-004-160001-1

U-006-000001-1

C-200-070600-0

S$-000-019262-0

C-098-600100-0

S-010-010408-0

Sruba z fbem szesciokgtn-
ym M14x30

Nakretka samozabezpiec-
zajgca Mé

Ztgcze (90°)1/4-08
Nakretka M16*1,5
Podktadka ptaska @16*28*2
Uszczelka O-ring @ 16*2,65

Uszczelka O-ring @ 202,65

Uszczelka O-ring
@170,8x5,33
Zespot  pokrywy cylindra

tyzki montazowej do opon

Pret tloka cylindra tyzki
montazowej do opon

Uszczelka V 185x168x10,8

Ttok cylindra  tyzki
tazowej do opon

mon-

Tuleja cylindra tyzki mon-
tazowej do opon

Sruba z tbem szesciokgtn-
ym Mé6x16

Zespot tyzki montazowej do
opon

Sruba z tbem szesciokgtn-
ym M12x90

Nakretka samozabezpiec-
zajgca M16"1,5

Pasek prowadnicy

Ostona tyzki montazowej do
opon (opcjonalnie)

Uszczelka O-ring @ 196"2,62

Tuleja zaworu wydechowe-
go cylindra tyzki mon-
tazowej do opon

Ztqcze proste 1/4-@8

$193 -

200-13

319

320

321
200-321
200-322

200-323

200-324

325

326

327

328

329

330

200-334

350

351

352

E58)

354

356

C-200-360000-0

B-050-140000-0

B-055-160001-0
B-040-162820-1
$-000-180500-0
CX-200-030000-0

CX-200-040000-0

CX-200-050600-0

B-040-122520-1

B-001-120001-0

B-040-083030-1

B-050-080000-0

B-014-080201-0

S-011-010808-0

CW-108-020000-0

CW-112-209800-0

$-012-010808-0

C-098-600200-0

C-098-600400-0

C-098-600300-0

$-023-010401-6

Sprezyna ramienia
tyzki montazowej do
opon

Podktadka
nowa @14

sprezy-

Pierscien osadczy @16
Podktadka ptaska
Uszczelka O-ring 180x5

Ramie  tyzki  mon-
tazowej do opon 200
Sworzen tyzki mon-
tazowej

Sworzen obrotowy
cylindra  tyzki  mon-
tazowej do opon
Podktadka ptaska
@12°24*2

Nakretka samozabe-
zpieczajgca M12
Podktadka ptaska
28303

Podktadka sprezy-
nowa @8
Zewnetrzna Sruba

szesciokgtna M8x20
Ztqcze proste 1/8-08

Kompletny cylinder
tyzki montazowej do
opon

Zawor wydechowy
cylindra  tyzki mon-
tazowej do opon

Zitgcze (90°)1/8-28

Ostona zaworu wyde-
chowego cylindra tyzki
montazowej do opon

Podktadka uszczelki

Uszczelka dwu-

kierunkowa

Ttumik



126 452

130 420 459

19 -

REF.54581




REF.54581

200-401

221-402

405

406

407

408
409

410

4m

200-412
200-413

200-414

200-415

200-416
417

418

420

200-421

422

423

200-424

425

200-426

427

200-480

C-200-060400-0
C-221-060300-0
B-055-120001-0
B-040-122520-1
B-017-040301-0

B-040-040000-1
B-001-040001-0

B-001-080001-0
B-040-081715-1

C-200-061300-0
C-200-060100-0

C-200-380000-0
C-200-061500-0

C-200-810000-0
B-010-060201-0

B-040-061210-1

B-019-290121-0

CX-200-060500-
0

CW-110-020000-
(0]

CW-110-020001-0

C-200-061400-0
B-004-040001-0
S-060-016000-1
B-010-060201-0

CW-109-020000-
0

Pedat przetgcznika
kierunku obrotow

Pedat zaworu 5-droz-
nego (prawy)

Pierscien osadczy @12

Podktadka
1272472

ptaska

Sruba z toem krzyzowym
M4x30

Podktadka ptaska @ 4

Nakretka  samozabe-
zpieczajgca M4

Nakretka  samozabe-
zpieczajgca M8

Podktadka
@8*17*1,5

ptaska

Pret krzywki tgczgcej

Ptyta wsporcza pedatu

Sprezyna pedatu

Krzywka

Podktadka krzywki

Sruba z toem szes-

ciokgtnym M6x20

Podktadka ptaska
@6"12*1
Sruba  samogwintujg-

ca z tbem krzyzowym
ST29*12

Ostona krzywki

Kompletny zawor
5-drozny do cylindra
zaciskowego

Kompletny zawor
5-drozny do cylindra

tyzki  montazowej do
opon
Ostona przetgcznika

kierunku obrotéw

Nakretka M4

Przetgcznik kierunku
obrotow
Sruba z toem szes-

ciokgtnym Mé6x20

Kompletny zespdt 3 pe-
datéw 200

428

429

430

200-431

432

433
434

200-435

437

438
439

440

441

442
445

200-449

200-451

452

453

200-455

200-456

457

459

616

-195 -

B-040-061210-1

B-040-040000-1

B-024-040161-0

C-200-530000-0

B-001-060001-0

B-040-030000-1
B-017-030161-0

CX-200-060600-0

CX-200-060700-0

B-004-080001-0
C-200-370000-0

B-010-080501-0

B-010-080201-0

S-012-010808-0
$-016-010808-2

C-200-060901-0

C-200-061100-0

B-024-290121-0

§-023-010801-0

CX-200-061200-0

C-200-061000-0

$-000-012400-0

C2-000-103150-0

C2-000-205150-0

Podkiadka ptaska @
6x12x1

Podktadka ptaska @ 4

Sruba z tbem kr-
zyzowym M4*16

Uchwyt przetgcznika
kierunku obrotow

Nakretka samozabe-
zpieczajgca M6

Podktadka ptaska @3

Sruba z fbem kr-
zyzowym M3x18

Pedat
cego

preta tqczg-

Przedni wat pedatu

Nakretka M8

Sprezyna skretna pe-
datu

Sruba z tbem sze$-
ciokgtnym M8x50

Sruba z tbem szes-
ciokgtnym M8x20

Ztqcze 1/8-08
Ztqcze T1/8-2 @ 8

Zawér 5-drozny (lewy)

Ostona
5-droznego

zaworu

Sruba z tbem  kr-
zyzowym ST29*14

Ttumik 1/8"

Pret zaworu 5-droz-
nego

Przektadka preta
zaworu 5-droznego
Uszczelka O-ring
12204

Przewdd zasilajgey

Przewdd silnika



200-501
502

503
200-504
505

506
200-507
508
200-509
200-510
200-5T1

512

513
200-514
S]IS)

516

517
200-518
519

520

521
200-522
523

524
525
200-526

AO4
A4l
ALL

A48
200-531
200-532
200-535
548
600-540

C-300-320302-0
$-040-030204-0
$-005-020080-1
C-200-320500-0
B-014-080251-0

B-065-006020-0
C-200-320400-0
S-040-006010-0
C-200-320200-0
C-200-320100-0
CZ-200-320600-0

B-014-100551-0

B-050-100000-0
B-060-006020-0
B-040-102020-1
B-010-060201-0
B-040-061412-1
C-300-320301-0
B-065-010040-0
B-065-014040-0
S$-000-030355-0
C-200-320700-0
B-001-060001-0

B-050-080000-0
B-040-083030-1
CW-107-020001-0

$-015-000008-3
S-011-010808-0
B-010-060161-0

$-017-010808-2
CX-200-430100-0
$-000-059262-0
CX-200-430200-0
B-007-040061-0

CW-106-060000-0

196 -

REF.54581

Dolna pokrywa skrzyni biegéw
tozysko 30204

Uszczelka skrzyni biegow ¢$20*35*8
Koto pasowe przektadni

Zewnetrzna $ruba  szesciokgtna
M8x25

Podktadka do kluczy 6x20
Pret slimakowy

tozysko 6010

Watt przektadni $limakowe;j
Przektadnia $limakowa

Przektadka watu przektadni  $li-
makowej

Zewnetrzna $ruba  szesdciokgtna
M10x55

Podktadka sprezynowa @10
Sworzen 6x20

Podktadka ptaska @10*20*2

Sruba z toem szesciokgtnym Méx20
Podktadka ptaska @ 6*14*1,2
Goérna pokrywa skrzyni biegéw
Podktadka do kluczy 10x40
Podktadka do kluczy 14x40
Uszczelka O-ring @ 303,55
Uszczelka odporna na olej

Nakretka  samozabezpieczajgca
Mé

Podktadka sprezynowa @ 8
Podktadka ptaska @ 8*30*3

Kompletna przektadnia

Szybkozigcze T 3* @ 8
Zlgcze proste 1/8-@8

Sruba z tbem szesciokgtnym
M6x16

Zigcze 1/8-2"@ 8

Ostona zaworu obrotowego
Uszczelka O-ring 599x2,62
Trzpieh zaworu obrotowego
Sruba z tbem szesciokgtnym M4xé

Kompletny zawér obrotowy



REF.54581

=)

200-504
601-MC
601-MY
200-602
603

604
605

606
607-80
607-50
608

609

610

<l

612

613

614
200-615
616

617
200-618

C-200-320500-0
§-050-220T110-5
$-050-230075-0
CX-200-330000-0
B-007-080121-0
$-042-000686-0
B-014-080651-0
B-040-083030-1
$-063-008000-0
$-063-005000-0
B-040-102020-1
B-050-100000-0
B-014-100251-0
B-014-080351-0
B-004-080001-0
B-040-082220-1
C-200-560000-0
CX-200-340000-1
CZ-000-205150-0
B-050-080000-0
C-200-560000-0

$197 -

Koto pasowe przektadni

Silnik 220 V/50 Hz

Silnik 220 V

Koto pasowe paska silnika

Sruba z tbem szesciokgtnym M8x12
Pasek montazownicy opon A-28
Zewnetrzna $ruba szesciokgtna M8x65
Podktadka ptaska @8x30x3
Kondensator 80 pf, 110 V

Kondensator 50 uf, 220 V

Podktadka ptaska @10x20x2
Podktadka sprezynowa @10
Zewnetrzna $ruba szedciokgtna M10x25
Zewnetrzna $ruba szesciokgtna M8x35
Nakretka M8

Podktadka ptaska $8x22x2

Podktadka gumowa silnika

Wspornik silnika

Przewdd silnika 5x1,0

Podktadka sprezynowa ¢8

Bufor gumowy silnika



REF.54581

701

702
703
704
705
706
707
708

Ll 1

=i

HOG

801
802
803
804
806
810

$-038-000100-0
C-200-900000-0
$-025-104008-0
$-025-104008-0
B-040-132420-1
$-030-010400-2
$-012-010408-0

$-033-200002-1
$-025-000050-0
S-018-010408-0
$-033-200002-2
$-015-010414-3
CW-114-020000-0

-198 -

Wskaznik pistoletu napetniajgcego
Gumowy wqz przytgczeniowy
Nakretka z karbem

Ztgcze proste 1/4-1/4

Podktadka ptaska @13

Zawor regulacii cisnienia

Ztqcze 1/4-28

Kompletny pistolet napetniajgcy

s

®01

Filtr odcigzajgcy

Dysza szybkiego dziatania
Ztqcze (90°)

Wytwornica mgty olejowej
Zigcze T 2x1/4-¢8

Kompletna wytwornica mgty olejowej



REF.54581

IPHASE 1PHASE
I
| 8.3A%3
FU-FLUZ
[ y | 110V SvE0HZ 254
= PE | 220V SIE0HZ 204
1
= L2/ L Penciion table
2| 4 a 10
i ;J , [ 1112
¥ {
u ﬂvj}w XL X [ v e
S ><: N T L]
< R
3|4
1| 2

ar filer l;il-unrn-.J

$199 -



| suse1
JBM

www.jbmcamp.com

JBM CAMPLLONG, S.L.

CIM La Selva - Ctra. Aeropuerto km. 1,6
Nave 2.2 - CP 17185 Vilobi d'Onyar - GIRONA
jom@jbmcamp.com
Tel. +34 972 405 721
Fax. +34 972 245 437

200 -

REF.54581



	es

